15

Automatic Scrubber

Parts Manual

( C/ Hi > O ®
o S iy
The Safe Scrubbing Alternative® ~—. = NanoClean

Hygenic® Fully Cleanable Tanks
QA Controls™
TennantTrue® Parts

IRIS® a Tennant Technology
[=l&=[=] For the latest Parts manuals and other
language Operator manuals, visit:

[=] www.tennantco.com/manuals

. . 9002329
North America/ International Rev. 17 (06-2017)

www tennanteo.com |||||||I|||II|||II||I||III||||I||I|I|I|||I

ol e[ =



TERNANT

LS, 1- 800 - £53 - 9833
UL FE12859

MODEL 1770

MODEL

VOLTAGE

FREDUENCY

Ref Part No. Serial Number Description Qty.

82681 (000000- ) Bracket Widt, Lpg Mount 1
63810 (000000- ) Latch Assy, Lpg Tank Mtg, W/Nut 4
51839 (000000- Nut Adjustable, Lpg Tank Mtg 2
49263 (00000 Tie, Cable 3
D 82556 (ooooom Bracket, Vaporizer 1
54930 (00000R- ) Vaporizer, LPG 1

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.
1. (A) ldentify the machine model.

2. (B) Identify the machine serial number from the data label. Please fill out at time of installation for
3. (C) Ensure the proper serial number is used from future reference.

the pgrts list. . Model No. -
4. ldentify the part number and quantity.

Do not order by page or reference numbers. Serial No. -

5. Provide your name, company name, customer ID number, Machine Options -

billing and shipping address, phone number and
purchase order number. Sales Rep. -

6. Provide detail shipping instructions.
Sales Rep. phone no. -

(D) V - identifies an assembly Customer ID Number -

A - identifies parts included in assembly ,
Installation Date -

Tennant Company

PO Box 1452
Minneapolis, MN 55440
Phone: (800) 553- 8033
www.tennantco.com

Specifications and parts are subject to change without notice.
Copyright © 2006 - 2017 TENNANT Company, Printed in U.S.A.




TABLE OF CONTENTS

STANDARD PARTS

GENERAL RECOMMENDED MAINTENANCE

REPLACEMENT BRUSHES, CYLINDRICAL .... 12
REPLACEMENT BRUSHES AND PAD

DRIVERS ... ... i 14
REPLACEMENT BRUSHES AND PAD DRIVERS

(JAPAN) .. 16
RECOVERY TANKGROUP .................. 18
RECOVERY TANK GROUP (JAPAN) .......... 20
VACUUM MOTORGROUP ................... 22
SOLUTION TANKGROUP ................... 24
SIDE PANELGROUP ....................... 26
CONTROL CONSOLEGROUP ............... 28
COMPONENT PANEL GROUP

(S/N 10632988- ) 32
COMPONENT PANEL GROUP

(S/N 00000000- 10632987) .........c.cuvuunn. 34
DRIVEGROUP ... 36
SCRUB HEAD GROUP, DISK24in/600 mm ... 38
SCRUB HEAD GROUP, DISK28in/700 mm ... 42
SCRUB HEAD GROUP, DISK32in/800 mm ... 46
SCRUB HEAD GROUP, CYLINDRICAL 26 in /

650 MM ... 50
SCRUB HEAD GROUP, CYLINDRICAL 32 in/

800 MM ... 54
SCRUBHEAD LIFTGROUP .................. 58
SOLUTION GROUP, FaST MODEL ........... 60

9008847 FAST INJECTOR ASSEMBLY
BREAKDOWN (S/N 10538043- ), 600 mm
DISK & 650 mm CYLINDRICAL MODELS .... 64

9003907 FAST INJECTOR ASSEMBLY
BREAKDOWN (S/N 10348538- 10538042) 600 mm
DISK & 650 mm CYLINDRICAL MODELS .... 65

9003810 FAST INJECTOR ASSEMBLY
BREAKDOWN (S/N 00000000- 10348537) 600 mm

DISK & 650 mm CYLINDRICAL MODELS .... 66
9008887 FAST INJECTOR ASSEMBLY

BREAKDOWN (S/N 10582617- ),

700 mm / 800 mm DISK & 800 mm

CYLINDRICAL MODELS ................... 67

Tennant T5 (06-2017)

Home §| Find...

9003908 FAST INJECTOR ASSEMBLY
BREAKDOWN (S/N 10347532- 10582616)
700 mm / 800 mm DISK & 800 mm CYLINDRICAL
MODELS ... 68

9003812 FAST INJECTOR ASSEMBLY
BREAKDOWN (S/N 00000000- 10347531)
700 mm / 800 mm DISK & 800 mm

CYLINDRICALMODELS ................... 69
SOLUTION GROUP, ec-H20 NANOCLEAN MODEL

(S/N 10742213- ) 70
ec-H20 NANOCLEAN MODULE BREAKDOWN,

9011810 (S/N 10742213- ) 72

ec-H20 NANOCLEAN MODULE BREAKDOWN,
9011810 (S/N 10742213- ) 73

SOLUTION GROUP, ec-H20 MODEL

(S/N 10378380-10742212) ..........c.v.... 74
ec-H20 MODULE ASSEMBLY BREAKDOWN,

9007970 (S/N 10448305- 10742212) ......... 76
ec-H20 MODULE ASSEMBLY BREAKDOWN,

9006161 (S/N 10378380- 10448304) ......... 78
1042495 SOLUTION PUMP BREAKDOWN...... 80
SOLUTION GROUP, STANDARD MODEL ..... 81
SQUEEGEE LIFTGROUP ................... 82
SQUEEGEE GROUP, 20in/500 mm .......... 84
SQUEEGEE GROUP, 24in/600mm .......... 86
SQUEEGEE GROUP, 26 in/ 650 mm & 28 in/

700 MM . e 88
SQUEEGEE GROUP, 32in/800mm .......... 90
BATTERY GROUP, MAINTENANCE FREE

220 AN .. 92
BATTERY GROUP, LEAD-ACID 235 Ah ........ 93
BATTERY GROUP, MAINTENANCE FREE 160 Ah

(JAPAN) ... 94
BATTERY GROUP, LEAD ACID 180 Ah

(JAPAN) ... 95




TABLE OF CONTENTS

STANDARD PARTS - Cont’d

ELECTRICAL DIAGRAM, STANDARD, FaST &
ec-H20 MODELS (S/N 10742213- ) .. 96

ELECTRICAL DIAGRAM, STANDARD & FaST

MODEL (S/N 10632988- 10742212) ......... 100
ELECTRICAL DIAGRAM, STANDARD & FaST

MODEL (S/N 00000000- 10632987) ......... 102
ELECTRICAL DIAGRAM, ec-H20 MODEL

(S/N 10632988- 10742212) ................. 104
ELECTRICAL DIAGRAM, ec-H20 MODEL

(S/N 00000000- 10632987) ................. 106
WIRE HARNESS GROUP, MAIN

(S/N 10632988- ) 108
WIRE HARNESS GROUP, MAIN

(S/N 00000000- 10632987) ................. 110
WIRE HARNESS GROUP, MAIN AUSTRALIA

(S/N 10632988- ) 112
WIRE HARNESS GROUP, MAIN AUSTRALIA

(S/N 00000000- 10632987) ................. 114
WIRE HARNESS GROUP, ec- H20 NANOCLEAN

(S/N 10742213- ) 116
WIRE HARNESS GROUP, ec- H20

(S/N 10632988- 10742212) ................. 118
WIRE HARNESS GROUP, ec- H20

(S/N 10446231-10632987) ................. 120
WIRE HARNESS GROUP, IRIS TELEMETRY .. 124
WIRE HARNESS GROUP, FAST .............. 126
WIRE HARNESS GROUP, BRAKE ............ 127
WIRE HARNESS GROUP, CHASSIS .......... 128

Home §| Find...

OPTIONS
IRIS TELEMETRY GROUP ................... 130
IRIS TELEMETRY BATTERY MANAGERKIT ... 132
OFF-BOARD CHARGER GROUP ............. 134
ON-BOARD CHARGER GROUP .............. 136
BUMPER WHEELKIT ....................... 138
WAND PUMPKIT ... ... 140
DELUXE POWER WAND GROUP ............ 142
POWER WAND HOSE GROUP ............... 144
OPTIONAL WHEELKIT ..................... 145
HYDROLINK® BATTERY WATERING

SYSTEMKIT ... 146

Tennant T5 (06-2017)




RECOMMENDED MAINTENANCE ITEMS

GENERAL RECOMMENDED MAINTENANCE ITEMS

Part No. Serial Number Description

Q
<

ty.
1042937 (00000000- )  Gasket, Snap- In, Dual- Durometer [T5] 1
v 1043538 (00000000- ) Hose Assy, Drain, 1.50id X 29.5I, Blk 1
AV 1008639 (00000000- ) Cap, Drain Assy 1
AA 1019563 (00000000- )  Strap, Cap, Drain 1
AA 1008637 (00000000- ) Seal, Org, 1.48id 1.760d 1
1013628 (00000000- ) Gasket, Mtg, Float, .125th, Neo, Adh 1
630052 (00000000- )  Float, Shut- Off, (2)Ball, 1.75d 1
v 9002562 (00000000- ) Motor Kit, Vacuum [T5] 1
A 1073334 (00000000- ) Brush, Carbon, Motor, Ele [1pick=1pkg] 1
(1Pkg = 2 Brushes)
A 100038 (00000000- )  Gasket, Vacuum Mtr 5.7 Epdm W/Psa 1
86379 (00000000- ) Fuse, 100a 125volt 0.88 X 3.2I 1
1049048 (00000000- )  Caster, Swivel, 4.0d 1.4w, 4hole [400Ib] 2
614166 (00000000- )  Brush Kit, Carbon [Qty 4] (For Transaxle Motor 1031723) 1
1031775 (00000000- ) Brush, Brush- Motor, Afmkt 1
(For Disk Scrub Head Motor 1023067)
1035888 (10338658- ) Belt, Drive, 6Grv, 508 X 14w, [6P]] 2
377500 (00000000- 10338657 ) Belt,Synchronous, 5001,15mm [05p,Plychn] 2
1022401 (00000000- ) Gasket, Cover, Belt 2
1049739 (10419662- ) Brush Kit, Carbon, Motor, Repimt [4pcs] 2
190152 (00000000- 10419661 )  Brush, Carbon [Pk=4] 2
1025272 (00000000- )  Skirt, Tray, Debris, 65cm 1
1025273 (00000000- )  Skirt, Tray, Debris, 80cm 1
1017015 (00000000- ) Detergent, Pkg, 2 Liter, Sgl [365] 1
1017022 (00000000- ) Detergent, Pkg, 2 Liter, Sgl [665] 1
1008675 (00000000- ) Gasket, Edge, Foam, 24.00I [Fr] 1
1024105 (00000000- ) Cable, Lift, Sqge 1
578074000 (00000000- ) Blade, Sqge, 300.8mml, Wand (Optional Power Wand) 2
v 9004459 (00000000- ) Wheel Kit, Bumper, Retrofit [T5] 1
A 614317 (00000000- )  Wheel, 04.0d 1.00w 0.38b, Rbr, Gray 2
A 1014918 (00000000- ) Wheel, 03.0d 0.88w 0.31b, W/ Bshg, Rbr 2
v 9004903 (00000000- )  Wheel Kit, Pneumatic, Ci [T5 T5e Ss5] 1
A 1059452 (00000000- ) Tire Assy, Pneu, Grey, 2.8/2.5- 04 2.75bc 2
v 9004909 (00000000- ) Wheel Kit, Solid, Ci [T5 T5e Ss5] 1
A 1223583 (10819239- ) Wheel, Scrbr, 213mm, W/ Taper 2
1218753 (10771597- 10819238 ) Wheel, Scrbr, 213mm, W/ Taper (Replaced by 9004909) 2
1020688 (00000000- 10771596 ) Wheel, Scrbr, 213.00mm With Taper 2
(Replaced by 9004909)
9006161 (10378380- 10448304 ) Module Kit, Replmt [Ec- H20] (See Breakdown) 1
9007970 (10448305- 10742212 ) Module Kit, Replmt [Ec- H20] (See Breakdown) 1
9011810 (10742213- ) Module Kit, Repimt [Ec- H20, B 02] (See Breakdown) 1
9013646 (10742213- ) Cartridge, Ec- H20 Nanoclean Wem, 270ml 1
1216973 (10742213- ) Pump Assy, Dispenser 1
9010085 (10742213- )  Control Box Assy Kit, Repimt, Telem[Usa] 1
9010086 (10742213- )  Control Box Assy Kit, Repimt, Telem[Intl] 1
1070659 (10742213- ) Antenna, Telem, 70 In [Gprs] 1
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T5 (06-2017)

Home §| Find...




RECOMMENDED MAINTENANCE ITEMS

GENERAL RECOMMENDED MAINTENANCE ITEMS (JAPAN)

Part No. Serial Number Description Qty.
370095 (00000000- ) Device, Centering, Clip- On, Teal, Gf Pp 1
989977 (00000000- ) Pad, 12.00, Sapphire [5pc] 2
989813 (00000000- ) Pad, Stripping, 12inch, Blk [5pc] 2
989973 (00000000- ) Pad, 12.0, Brown [5pc] (Deep Scrubbing & Stripping) 2
989974 (00000000- ) Pad, 12.0, Blu [5pc] (Blue) (Medium Scrubbing) 2
989975 (00000000- ) Pad, 12.0, Red [5pc] (Light Scrubbing & Buffing) 2
989909 (00000000- ) Jumbo Tan 12" 2
989980 (00000000- ) Pad, 12.0, White [5pc] (Polishing) 2
630660 (00000000- ) Pad, 14.0 [Sapphire, Case Of 5] 2
630653 (00000000- ) Pad, 14.0, Brown [Case Of 5] 2
(Deep Scrubbing & Stripping)
630654 (00000000- ) Pad, 14.0, Blu [Case Of 5] (Blue) (Medium Scrubbing) 2
630655 (00000000- ) Pad, 14.0, Red [Case Of 5] (Light Scrubbing & Buffing) 2
989806 (00000000- ) Jumbo Tan 14” 2
989981 (00000000- ) Pad, 14.0, White [5pc] (Polishing) 2
630642 (00000000- ) Pad, Stripping, 16.0[Sapphire,Case Of 5] 2
989814 (00000000- ) Pad, Stripping, 16inch, Blk 2
630643 (00000000- ) Pad, 16.0, Brown [Case Of 5] 2
(Deep Scrubbing & Stripping)
630644 (00000000- ) Pad, 16.0, Blu [Case Of 5] (Blue) (Medium Scrubbing) 2
630645 (00000000- ) Pad, 16.0, Red [Case Of 5] (Light Scrubbing & Buffing) 2
989807 (00000000- ) Jumbo Tan 16” 2
989907 (00000000- ) Pad, 16.0, White [5pc] (Polishing) 2
1051986 (10581737- ) Valve, Ball, 2way, 1.0id Pvc, W/Handle 1
1051504 (10581737- ) Strap, Hose, Drain 1
1051438 (10581737- ) Hose, Drain, 1.50id X 19.3l, Blk 1

Tennant T5 (10-2015)

Home §| Find...




RECOMMENDED MAINTENANCE ITEMS

CYLINDRICAL 26 in / 650 mm MODEL RECOMMENDED MAINTENANCE ITEMS
Part No. Serial Number Description Qty.

399251 (00000000- ) Brush, Scb, Cyl, 261, 18 Sr, Nyl (Soft Nylon) 2
399252 (00000000- ) Brush, Scb, Cyl, 26.0I, Poly (Medium Polypropylene) 2
399253 (00000000- ) Brush, Scb, Cyl, 26.0l, Hd Poly (Stiff Polypropylene) 2
399254 (00000000- ) Brush, Scb, Cyl, 26.0l, Abr (Abrasive) 2
1060864 (00000000- ) Brush, Scb, Cyl, 261, 18sr, Abr, Spl (Abrasive- Light Duty) 2

CYLINDRICAL 32 in / 800 mm MODEL RECOMMENDED MAINTENANCE ITEMS

Part No. Serial Number Description Qty.
222308 (00000000- ) Brush, Scb, Cyl, 32, 18 Sr, Nyl, Spl (Soft Nylon) 2
374042 (00000000- ) Brush, Scb, Cyl, 321, 18 Sr, Pyp (Medium Polypropylene) 2
222307 (00000000- ) Brush, Scb, Cyl, 32, 18 Sr, Pyp Grout, Spl 2
(Stiff Polypropylene)
222309 (00000000- ) Brush, Scb, Cyl, 321, 18 Sr, Abr, Spl (Abrasive) 2
DISK 24 in / 600 mm MODEL RECOMMENDED MAINTENANCE ITEMS
Part No. Serial Number Description Qty.
1220203 (00000000- ) Brush Assy, Disk, Scb, 12.0d, Nyl (Soft Nylon) 2
1220204 (00000000- )  Brush Assy, Disk, Scb, 12.0d, Pyp (Med Polypropylene) 2
1220205 (00000000- )  Brush Assy, Disk, Scb, 12.0d, Sab (Super Abrasive) 2
370095 (00000000- ) Device, Centering, Clip- On, Teal, Gf Pp 1
385940 (00000000- ) Pad, Polish, 12.0d, White [1pad=1pc] (Polishing) 2
385941 (00000000- ) Pad, Buff, 12.0d, Red [1pad=1pc] (Light Scrub & Buff) 2
385942 (00000000- ) Pad, Scb, 12.0d, Blu [1pick = 1 Pad] (Blue) (Med Scrub) 2
385943 (00000000- ) Pad, Stripping, 12.0d, Brown [1pad=1pc] (Scrub/Strip) 2
1051020 (00000000- ) Pad, Surf Prep, 12.0d [Mar, 1pick=1pad] (Maroon- Prep) 2
Tennant T5 (10-2015) 7

Home §| Find...




RECOMMENDED MAINTENANCE ITEMS

DISK 28 in / 700 mm MODEL RECOMMENDED MAINTENANCE ITEMS

Part No. Serial Number Description Qty.
1221541 (00000000- ) Brush Assy, Disk, Scb, 14.0d, Nyl (Soft Nylon) 2
1220218 (00000000- ) Brush Assy, Disk, Scb, 14.0d, Pyp (Med Polypropylene) 2
1220217 (00000000- )  Brush Assy, Disk, Scb, 14.0d, Sab (Super Abrasive) 2
370095 (00000000- ) Device, Centering, Clip- On, Teal, Gf Pp 1
222324 (00000000- ) Pad, Polish, 14.0d, White [1pad=1pc] (Polish) 2
222325 (00000000- ) Pad, Buff, 14.0d, Red (Light Scrub & Buff) 2
222326 (00000000- ) Pad, Scb, 14.0d, Blu [1pad=1pc] (Blue) (Med Scrub) 2
222327 (00000000- ) Pad, Stripping, 14.0d, Brown [1pad=1pc] (Scrub/Strip) 2
1051026 (00000000- ) Pad, Surf Prep, 14.0d [Mar, 1pick=1pad] (Maroon- Prep) 2
DISK 32 in / 800 mm MODEL RECOMMENDED MAINTENANCE ITEMS
Part No. Serial Number Description Qty.
1220215 (00000000- ) Brush Assy, Disk, Scb, 16.0d, Nyl (Soft Nylon) 2
1220216 (00000000- )  Brush Assy, Disk, Scb, 16.0d, Pyp (Med Polypropylene) 2
1220214 (00000000- )  Brush Assy, Disk, Scb, 16.0d, Sab (Super Abrasive) 2
370095 (00000000- ) Device, Centering, Clip- On, Teal, Gf Pp 1
63248- 4 (00000000- ) Pad, Polish, 16.0d, White [1pad=1pc] (Polish) 2
63248-3 (00000000- ) Pad, Buff, 16.0d, Red (Light Scrub & Buff) 2
63248- 2 (00000000- ) Pad, Scb, 16.0d, Blu [1pad=1pc] (Blue) (Med Scrub) 2
63248- 1 (00000000- ) Pad, Stripping, 16.0d, Brown [1pad=1pc] (Scrub/Strip) 2
1051027 (00000000- ) Pad, Surf Prep, 16.0d [Mar, 1pick=1pad] (Maroon- Prep) 2

Tennant T5 (10-2015)

Home §| Find...




RECOMMENDED MAINTENANCE ITEMS

SQUEEGEE GROUP, 20 in / 500 mm, RECOMMENDED MAINTENANCE ITEMS

Part No. Serial Number Description Qty.
v 9001178 (00000000- )  Squeegee Assy Kit, 500mm, Ci 1
A 1010560 (00000000- ) Wheel, Bmpr, 80d X 25w, Non- Marking 2
A 1006343 (00000000- ) Caster, Swivel, 50mmd, M10 X 30 Stem, PI 2
A 1054375 (00000000- ) Knob, Star, 2.00d 4ear 0.71 M8x1.25, Thru 4
A 1011232 (00000000- ) Blade, Sqge, Front, 500mml (Linatex Red Standard) 1
1014091 (00000000- ) Blade, Sqge, Front, 500mm, Gum 1
(Gum Rubber Tan Optional)
1014092 (00000000- ) Blade, Sqge, Front, 500mml, Qil- Rstn 1
(Polyurethane Natural Optional)
A 1011456 (00000000- ) Blade, Sqge, Rear, 500mm Linatex 1
(Linatex Red Standard)
1014093 (00000000- ) Blade, Sqge, Rear, 500mm Gum 1
(Gum Rubber Tan Optional)
1014094 (00000000- ) Blade, Sqge, Rear, 500mm Qil- Rstn 1
(Polyurethane Natural Optional)
A 1013933 (00000000- ) Strap Assy, Sqge, 500mm 1
1014026 (00000000- ) Hose, Vacuum, 1.5d X 571, 2- Short Cuffs 1
SQUEEGEE GROUP, 24 in / 600 mm, RECOMMENDED MAINTENANCE ITEMS
Part No. Serial Number Description Qty.
v 9002679 (00000000- ) Kit, Squeegee, 600mm Ci 1
A 1010560 (00000000- ) Wheel, Bmpr, 80d X 25w, Non- Marking 2
A 1006343 (00000000- )  Caster, Swivel, 50mm D, M10 X 30 Stem,Zn 2
A 1054375 (00000000- ) Knob, Star, 2.75d 4ear 1.11 M8x1.25 Thru 4
A 1021804 (00000000- ) Blade, Sqge, Front, 88cml [Lnx, 60cm] 1
(Linatex Red Standard)
1025333 (00000000- ) Blade, Sqge, Front, 88cml, Gum [60cm] 1
(Gum Rubber Tan Optional)
1025334 (00000000- ) Blade, Sqge, Front, 88cml, Ure [60cm] 1
(Polyurethane Natural Optional)
A 630477 (00000000- ) Wheel, Pyu, 2.0d 0.38w, Gray 1
A 1021333 (00000000- ) Blade, Sqge, Rear, 88cm,Linatex[60cm] 1
(Linatex Red Standard)
1025335 (00000000- ) Blade, Sqge, Rear, 88cml, Gum [60cm] 1
(Gum Rubber Tan Optional)
1025336 (00000000- ) Blade, Sqge, Rear, 88cm, Ure [60cm] 1
(Polyurethane Natural Optional)
1014026 (00000000- ) Hose, Vacuum, 1.5d X 571, 2- Short Cuffs 1
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T5 (06-2017) 9

Home §| Find...




RECOMMENDED MAINTENANCE ITEMS

SQUEEGEE GROUP, 26 in / 650 mm & 28 in / 700 mm
RECOMMENDED MAINTENANCE ITEMS

Part No. Serial Number Description Qty.
v 9002680 (00000000- ) Kit, Squeegee, 700mm Ci 1
A 1010560 (00000000- ) Wheel, Bmpr, 80d X 25w, Non- Marking 2
A 1006343 (00000000- )  Caster, Swivel, 50mm D, M10 X 30 Stem,Zn 2
A 1054375 (00000000- ) Knob, Star, 2.75d 4ear 1.11 M8x1.25 Thru 4
A 1023327 (00000000- ) Blade, Sqge, Front, 98cml [Lnx, 70cm] 1
(Linatex Red Standard)
A 1025337 (00000000- ) Blade, Sqge, Front, 98cml, Gum [70cm] 1
(Gum Rubber Tan Optional)
A 1025339 (00000000- ) Blade, Sqge, Front, 98cml, Ure [70cm] 1
(Polyurethane Natural Optional)
A 630477 (00000000- ) Wheel, Pyu, 2.0d 0.38w, Gray 1
A 1023329 (00000000- ) Blade, Sqge, Rear, 98cm,Linatex[70cm] 1
(Linatex Red Standard)
1025340 (00000000- ) Blade, Sqge, Rear, 98cml, Gum [70cm] 1
(Gum Rubber Tan Optional)
1025341 (00000000- ) Blade, Sqge, Rear, 98cm, Ure [70cm] 1
(Polyurethane Natural Optional)
1014026 (00000000- ) Hose, Vacuum, 1.5d X 571, 2- Short Cuffs 1
SQUEEGEE GROUP, 32 in / 800 mm, RECOMMENDED MAINTENANCE ITEMS
Part No. Serial Number Description Qty.
v 9002681 (00000000- ) Kit, Squeegee, 800mm Ci 1
A 1010560 (00000000- ) Wheel, Bmpr, 80d X 25w, Non- Marking 2
A 1006343 (00000000- )  Caster, Swivel, 50mm D, M10 X 30 Stem,Zn 2
A 1054375 (00000000- ) Knob, Star, 2.75d 4ear 1.11 M8x1.25 Thru 4
A 1023398 (00000000- ) Blade, Sqge, Front, 105cm [Linx 80cm] 1
(Linatex Red Standard)
1025342 (00000000- ) Blade, Sqge, Front, 105cml, Gum[80cm] 1
(Gum Rubber Tan Optional)
1025343 (00000000- ) Blade, Sqge, Front, 105cm, Ure [80cm] 1
(Polyurethane Natural Optional)
A 630477 (00000000- ) Wheel, Pyu, 2.0d 0.38w, Gray 1
A 1023399 (00000000- ) Blade, Sqge, Rear, 105cml[Linx, 80cm] 1
(Linatex Red Standard)
1025344 (00000000- ) Blade, Sqge, Rear, 105cml, Gum [80cm] 1
(Gum Rubber Tan Optional)
1025346 (00000000- ) Blade, Sqge, Rear, 105cml, Ure [80cm] 1
(Polyurethane Natural Optional)
1014026 (00000000- ) Hose, Vacuum, 1.5d X 571, 2- Short Cuffs 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

10

Home §| Find...

Tennant T5 (06-2017)



RECOMMENDED MAINTENANCE ITEMS

Tennant T5 (09-2013) Home Flnd Go To n n 1



STANDARD PARTS

12

REPLACEMENT BRUSHES, CYLINDRICAL

Tennant T5 (10-2015)



STANDARD PARTS

REPLACEMENT BRUSHES, CYLINDRICAL

Ref. Part No. Serial Number Description Qty.
1 399251 (00000000- ) Brush, Scb, 261, 18 Sr, Nyl (Soft Nylon) 2
1 399252 (00000000- ) Brush, Scb, Cyl, 26.0l, Poly (Medium Polypropylene) 2
1 399253 (00000000- ) Brush, Scb, Cyl, 26.0l, Hd Poly (Stiff Polypropylene) 2
1 399254 (00000000- ) Brush, Scb, Cryl, 26.0l, Abr (Abrasive) 2
1 1060864 (00000000- ) Brush, Scb, 26l, 18sr, Abr, Spl (Abrasive- Light Duty) 2
1 222308 (00000000- ) Brush, Scb, 32I, 18 Sr, Nyl, Spl (Soft Nylon) 2
1 374042 (00000000- ) Brush, Scb, 32I, 18 Sr, Pyp, Spl (Medium Polypropylene) 2
1 222307 (00000000- ) Brush, Scb, 32I, 18 Sr, Pyp Grout, Spl 2
(Stiff Polypropylene)
1 222309 (00000000- ) Brush, Scb, 32I, 18 Sr, Abr, Spl (Abrasive) 2
1 1062078 (00000000- ) Brush, Scb, 32I, 18sr, Abr, Spl (Abrasive- Light Duty) 2
Tennant T5 (10-2015) 13

Home §| Find...




STANDARD PARTS

REPLACEMENT BRUSHES AND PAD DRIVERS

T 10 11\ Te— 10

14

. Te t T5 (10-2015
Home | Find... §Go To.. nn ennant TS )



STANDARD PARTS

REPLACEMENT BRUSHES AND PAD DRIVERS

Tennant T5 (10-2015)

Ref. Part No. Serial Number Description Qty.

v 1 1220203 (00000000- ) Brush Assy, Disk, Scb, 12.0d, Nyl (Soft Nylon) 2
v 1 1220204 (00000000- ) Brush Assy, Disk, Scb, 12.0d, Pyp (Med Polypropylene) 2
v 1 1220205 (00000000- )  Brush Assy, Disk, Scb, 12.0d, Sab (Super Abrasive) 2
v 1 1221541 (00000000- ) Brush Assy, Disk, Scb, 14.0d, Nyl (Soft Nylon) 2
v 1 1220218 (00000000- )  Brush Assy, Disk, Scb, 14.0d, Pyp (Med Polypropylene) 2
v 1 1220217 (00000000- )  Brush Assy, Disk, Scb, 14.0d, Sab (Super Abrasive) 2
v 1 1220215 (00000000- ) Brush Assy, Disk, Scb, 16.0d, Nyl (Soft Nylon) 2
v 1 1220216 (00000000- ) Brush Assy, Disk, Scb, 16.0d, Pyp (Med Polypropylene) 2
v 1 1220214 (00000000- )  Brush Assy, Disk, Scb, 16.0d, Sab (Super Abrasive) 2
A 2 9014667 (00000000- ) Brush Kit, Hub Assy, Drive Ci [Comm] 1
v 3 1220219 (00000000- )  Driver Assy, Pad, 12.0d, Brush 2
v 3 1220221 (00000000- )  Driver Assy, Pad, 14.0d, Brush 2
v 3 1220222 (00000000- )  Driver Assy, Pad, 16.0d, Brush 2
A 4 9014667 (00000000- ) Brush Kit, Hub Assy, Drive Ci [Comm] 2
A 5 370095 (00000000- ) Device, Centering, Clip- On, Teal, Gf Pp 1
A 6 41579 (00000000- ) Washer, Flat, #8, Ss 3
A 7 04403 (00000000- ) Screw, Pan, M4 X 0.7 X 25, Ss, NI 3
A 8 10908 (00000000- ) Nut, T, M4 X 0.7 3
9 385940 (00000000- ) Pad, Polish, 12.0d, White [1pad=1pc] (Polishing) 2

9 385941 (00000000- ) Pad, Buff, 12.0d, Red [1pad=1pc] (Light Scrub & Buff) 2

9 385942 (00000000- ) Pad, Scb, 12.0d, Blu [1pick = 1 Pad] (Blue) (Med Scrub) 2

9 385943 (00000000- ) Pad, Stripping, 12.0d, Brown [1pad=1pc] (Scrub/Strip) 2

9 1051020 (00000000- ) Pad, Surf Prep, 12.0d [Mar, 1pick=1pad] (Maroon- Prep) 2

9 222324 (00000000- ) Pad, Polish, 14.0d, White [1pad=1pc] (Polishing) 2

9 222325 (00000000- ) Pad, Buff, 14.0d, Red (Light Scrub & Buff) 2

9 222326 (00000000- ) Pad, Scb, 14.0d, Blu [1pad=1pc] (Blue) (Med Scrub) 2

9 222327 (00000000- ) Pad, Stripping, 14.0d, Brown [1pad=1pc] (Scrub/Strip) 2

9 1051026 (00000000- ) Pad, Surf Prep, 14.0d [Mar, 1pick=1pad] (Maroon- Prep) 2

9 63248-4 (00000000- ) Pad, Polish, 16.0d, White [1pad=1pc] (Polishing) 2

9 63248-3 (00000000- ) Pad, Buff, 16.0d, Red (Light Scrub & Buff) 2

9 63248-2 (00000000- ) Pad, Scb, 16.0d, Blu [1pad=1pc] (Blue) (Med Scrub) 2

9 63248-1 (00000000- ) Pad, Stripping, 16.0d, Brown [1pad=1pc] (Scrub/Strip) 2

9 1051027 (00000000- ) Pad, Surf Prep, 16.0d [Mar, 1pick=1pad] (Maroon- Prep) 2

PREVIOUS BRUSH AND PAD DRIVER PARTS

10 32747 (00000000- ) Screw, Pan, M6 X 1.0 X 40, Ss 3

11 21852 (00000000- ) Bracket, Retainer, Spring 2

12 21853 (00000000- ) Spring, Wir, 0.16d, Brush Retaining (12” Brush) 1

12 1028905 (00000000- ) Spring, Wir, 0.16d, Brush Retaining,(14” & 16” Brush) 1

13 1017112 (00000000- ) Hub, Drive, Brush, Disk, 3hole 5.8bc 1

14 05709 (00000000- ) Nut, T, M6 X 1.00 3

15 10908 (00000000- ) Nut, T, M4 X 0.7 3
1025094 (00000000- ) Brush Assy, Disk, Scb, 11.90d, Nyl (Repld By 1220203) 2

1025095 (00000000- ) Brush Assy, Disk, Scb, 11.90d, Pyp (Repld By 1220204) 2

1025096 (00000000- ) Brush Assy, Disk, Scb, 11.9d, Sab (Repld By 1220205) 2

399246 (00000000- )  Brush, Disk, Scr, 13.90d, Assy, Nyl (Repld By 1221541) 2

399247 (00000000- ) Brush, Disk, Scr, 13.90d, Assy, Pyp (Repld By 1220218) 2

399245 (00000000- ) Brush, Disk, Scr, 13.90d, Assy, Sab (Repld By 1220217) 2

399243 (00000000- ) Brush, Disk, Scr, 15.9d, Assy, Nyl (Repld By 1220215) 2

399244 (00000000- ) Brush, Disk, Scr, 15.9d, Assy, Pyp (Repld By 1220216) 2

399242 (00000000- ) Brush, Disk, Scr, 15.9d, Assy, Sab (Repld By 1220214) 2

385944 (00000000- ) Driver Assy, Pad, 12.0d, Brush (Repld By 1220219) 2

399249 (00000000- ) Driver Assy, Pad, 14.0d, Brush (Repld By 1220221) 2

399250 (00000000- ) Driver Assy, Pad, 16.0d, Brush (Repld By 1220222) 2

15



STANDARD PARTS

REPLACEMENT BRUSHES AND PAD DRIVERS (JAPAN)

1 Te— 10 ~ Ge— 10

16 . Te t T5 (10-2015
Home | Find... § Go To.. nn ennantTs )



STANDARD PARTS

REPLACEMENT BRUSHES AND PAD DRIVERS (JAPAN)

Ref. PartNo. Serial Number Description Qty.

\Y 1 1220203 (00000000- )  Brush Assy, Disk, Scb, 12.0d, Nyl (Soft Nylon) 2
\Y% 1 1220204 (00000000- ) Brush Assy, Disk, Scb, 12.0d, Pyp (Med Polypropylene) 2
\Y% 1 1220205 (00000000- ) Brush Assy, Disk, Scb, 12.0d, Sab (Super Abrasive) 2
v 1 1221541 (00000000- ) Brush Assy, Disk, Scb, 14.0d, Nyl (Soft Nylon) 2
\Y% 1 1220218 (00000000- ) Brush Assy, Disk, Scb, 14.0d, Pyp (Med Polypropylene) 2
\Y 1 1220217 (00000000- )  Brush Assy, Disk, Scb, 14.0d, Sab (Super Abrasive) 2
\Y% 1 1220215 (00000000- ) Brush Assy, Disk, Scb, 16.0d, Nyl (Soft Nylon) 2
\Y% 1 1220216 (00000000- ) Brush Assy, Disk, Scb, 16.0d, Pyp (Med Polypropylene) 2
\Y% 1 1220214 (00000000- )  Brush Assy, Disk, Scb, 16.0d, Sab (Super Abrasive) 2
A 2 9014667 (00000000- ) Brush Kit, Hub Assy, Drive Ci [Comm] 1
v 3 1220219 (00000000- )  Driver Assy, Pad, 12.0d, Brush 2
\Y 3 1220221 (00000000- )  Driver Assy, Pad, 14.0d, Brush 2
\Y 3 1220222 (00000000- )  Driver Assy, Pad, 16.0d, Brush 2
A 4 9014667 (00000000- ) Brush Kit, Hub Assy, Drive Ci [Comm] 2
A 5 370095 (00000000- )  Device, Centering, Clip- On, Teal, Gf Pp 1
A 6 41579 (00000000- )  Washer, Flat, #8, Ss 3
A 7 044083 (00000000- ) Screw, Pan, M4 X 0.7 X 25, Ss, NI 3
A 8 10908 (00000000- ) Nut, T, M4 X 0.7 3
9 989977 (00000000- ) Pad, 12.00, Sapphire [5pc] 2

9 989813 (00000000- ) Pad, Stripping, 12inch, Blk [5pc] 2

9 989973 (00000000- ) Pad, 12.0, Brown [5pc] (Scrub & Strip) 2

9 989974 (00000000- ) Pad, 12.0, Blu [5pc] (Blue) (Med Scrub) 2

9 989975 (00000000- ) Pad, 12.0, Red [5pc] (Light Scrub & Buff) 2

9 989909 (00000000- ) Jumbo Tan 12” 2

9 989980 (00000000- ) Pad, 12.0, White [5pc] (Polish) 2

9 630660 (00000000- ) Pad, 14.0 [Sapphire, Case Of 5] 2

9 630653 (00000000- ) Pad, 14.0, Brown [Case Of 5] (Scrub & Strip) 2

9 630654 (00000000- ) Pad, 14.0, Blu [Case Of 5] (Blue) (Med Scrubbing) 2

9 630655 (00000000- ) Pad, 14.0, Red [Case Of 5] (Light Scrub & Buff) 2

9 989806 (00000000- ) Jumbo Tan 14” 2

9 989981 (00000000- ) Pad, 14.0, White [5pc] (Polish) 2

9 630642 (00000000- )  Pad, Stripping, 16.0[Sapphire,Case Of 5] 2

9 989814 (00000000- )  Pad, Stripping, 16inch, Blk 2

9 630643 (00000000- ) Pad, 16.0, Brown [Case Of 5] (Scrub & Strip) 2

9 630644 (00000000- ) Pad, 16.0, Blu [Case Of 5] (Blue) (Med Scrub) 2

9 630645 (00000000- ) Pad, 16.0, Red [Case Of 5] (Light Scrub & Buff) 2

9 989807 (00000000- ) Jumbo Tan 16” 2

9 989907 (00000000- ) Pad, 16.0, White [5pc] (Polishing) 2

PREVIOUS BRUSH AND PAD DRIVER PARTS

10 32747 (00000000- )  Screw, Pan, M6 X 1.0 X 40, Ss 3

11 21852 (00000000- )  Bracket, Retainer, Spring 2

12 21853 (00000000- ) Spring, Wir, 0.16d, Brush Retaining (12” Brush) 1

12 1028905 (00000000- ) Spring, Wir, 0.16d, Brush Retaining (14” & 16” Brush) 1

13 1017112 (00000000- ) Hub, Drive, Brush, Disk, 3hole 5.8bc 1

14 05709 (00000000- ) Nut, T, M6 X 1.00 3

15 10908 (00000000- ) Nut, T, M4 X 0.7 3
1025094 (00000000- )  Brush Assy, Disk, Scb, 11.90d, Nyl (Repld By 1220203) 2

1025095 (00000000- ) Brush Assy, Disk, Scb, 11.90d, Pyp (Repld By 1220204) 2

1025096 (00000000- ) Brush Assy, Disk, Scb, 11.90d, Sab (Repld By 1220205) 2

399246 (00000000- ) Brush, Disk, Scr, 13.90d, Assy, Nyl (Repld By 1221541) 2

399247 (00000000- ) Brush, Disk, Scr, 13.90d, Assy, Pyp (Repld By 1220218) 2

399245 (00000000- )  Brush, Disk, Scr, 13.90d, Assy, Sab (Repld By 1220217) 2

399243 (00000000- )  Brush, Disk, Scr, 15.9d, Assy, Nyl (Repld By 1220215) 2

399244 (00000000- ) Brush, Disk, Scr, 15.9d, Assy, Pyp (Repld By 1220216) 2

399242 (00000000- )  Brush, Disk, Scr, 15.9d, Assy, Sab (Repld By 1220214) 2

385944 (00000000- )  Driver Assy, Pad, 12.0d, Brush (Repld By 1220219) 2

399249 (00000000- )  Driver Assy, Pad, 14.0d, Brush (Repld By 1220221) 2

399250 (00000000- )  Driver Assy, Pad, 16.0d, Brush (Repld By 1220222) 2

Tennant T5 (10-2015)

—
~

Home §| Find...




STANDARD PARTS

RECOVERY TANK GROUP

n TemmantT5 (09-2019




STANDARD PARTS

Home §| Find...

RECOVERY TANK GROUP
Ref. Part No. Serial Number Description Qty.
v 1 9002563 (00000000- )  Kit, Cover, Recovery Tank (Na) 1
A 2 1026387 (00000000- ) Label, Warn,4x4dc Scrb/Extr/Brn En/Fr/Es 1
A 3 1042937 (00000000- )  Gasket, Snap- In, Dual- Durometer [T5] 1
4 1021246 (00000000- ) Hinge, 6.0 Pin, 2.5 Thk,73.5 W, 3 Leaf 2
5 1034731 (00000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 20
6 1022399 (00000000- ) Support, Tank, Prop, Blk, Ny 1
7 630052 (00000000- )  Float, Shut- Off, (2)Ball, 1.75d 1
8 1011777 (00000000- ) Mount, Float, Molded 1
9 1013628 (00000000- ) Gasket, Mtg, Float 1
v 10 9002564 (00000000- ) Kit, Tank, Recovery (Teal) 1
v 10 9002714 (00000000- ) Kit, Tank, Recovery Hg (Gray) 1
A 11 391451 (00000000- ) Label, Attention Fast Users (Fast Model) 1
A 11 1050003 (10378380- ) Label, User, Attention, Ec- H20 (ec- H20 Model) 1
A 12 1024800 (00000000- ) Label, Instr, Battery 1
A 13 1047746 (00000000- ) Label, Logo, 06.91, White, [Tennant] (Teal) 1
A 13 1047747 (00000000- ) Label, Logo, 06.91, White, Hg, [Tennant] (Gray) 1
14 1022380 (00000000- ) Hinge, 7mmpin 3mmthk 73.5mmw 100mml 2
15 140027 (00000000- )  Washer, Flat, 0.35b 0.75d .04, Ss 2
16 1024179 (00000000- ) Knob, Knurled, M10 Thread 1
17 07787 (00000000- ) Nut, Hex, Std, M10 X 1.5, Ss 1
18 140333 (00000000- ) Washer M10 Spiltick Ss 1
19 01686 (00000000- ) Washer, Flat, 0.44b 1.00 .08, Ss 1
20 05720 (00000000- ) Screw, Hex, M10 X 1.5 X 40, Ss, FI 1
21 1025349 (00000000- )  Tray, Debris 1
22 1024602 (00000000- ) Gasket, Adaptor, Hose 1
23 1021214 (00000000- ) Tube, Hose, Adapter, 1.5d 1
24 1034731 (00000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
25 222460 (00000000- ) Sleeve, P/M, 0.496d 0.318b 0.501 430ss 1
v 26 1043538 (00000000- ) Hose Assy, Drain, 1.50id X 29.5I, Blk 1
AV 27 1008639 (00000000- ) Cap, Drain Assy 1
AA 28 1019563 (00000000- )  Strap, Drain Cap 1
AA 29 1008637 (00000000- ) ORing, 1.48”1d, 1.76” Od 1
30 11531 (00000000- )  Clamp, Hose, Wormdrive, 1.06-2.00d, .56w 1
31 49800 (00000000- ) Latch 1
32 02938 (00000000- ) Washer, Lock, Int, 08 Ss 2
33 391403 (00000000- ) Screw, Pan, M4 X 0.7 X 8, Ss 2
34 1061143 (00000000- ) Bracket, Guide, Recvy Tank, [T5, Ss5] 1
35 1039118 (00000000- ) Screw, Btn, M8 X 1.25 X 30, Blk 1
36 1032763 (00000000- ) Gasket, Stand, Support 1
37 1216520 (10742213- ) Label, Logo [Ech20 Nano] 2
37 1062813 (00000000- 10742212 ) Label, Logo, 12.3I 4color [Ec- H20] 2
38 1024779 (00000000- ) Label, Side [T5] 2
39 1062814 (00000000- ) Label, Logo, 06.11 White / Tl [Fast] 2
40 1217056 (10742213- ) Label, Instr [Ec- H20 Nc] 1
40 1071570 (00000000- 10742212 ) Label, Instr, Ec- H20, 4.0x6.50 1
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T5 (06-2015) 19



STANDARD PARTS

20

RECOVERY TANK GROUP (JAPAN)

. Tennan t T5 (06-2015)
Home | Find... §Go To.. n n




STANDARD PARTS

RECOVERY TANK GROUP (JAPAN)

Ref. Part No. Serial Number Description Qty.
v 1 9003133 (00000000- )  Cover Assy, Tank, Recvy [Japan] 1
A 2 1016753 (00000000- ) Label, Warning, 4 X 3, Tj [Dcwb] 1
A 3 1042937 (00000000- )  Gasket, Snap- In, Dual- Durometer [T5] 1
4 1021246 (00000000- ) Hinge, 6.0 Pin, 2.5 Thk,73.5 W, 3 Leaf 2
5 1034731 (00000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 20
6 1022399 (00000000- ) Support, Tank, Prop, Blk, Ny 1
7 630052 (00000000- )  Float, Shut- Off, (2)Ball, 1.75d 1
8 1011777 (00000000- )  Mount, Float, Molded 1
9 1013628 (00000000- ) Gasket, Mtg, Float 1
v 10 9002564 (00000000- ) Kit, Tank, Recovery (Teal) 1
A 11 391451 (00000000- ) Label, Attention Fast Users (Fast Model) 1
A 11 1050003 (10378380- ) Label, User, Attention, Ec- H20 (ec- H20 Model) 1
A 12 1024800 (00000000- ) Label, Instr, Battery 1
A 13 1047746 (00000000- ) Label, Logo, 06.91, White, [Tennant] (Teal) 1
14 1022380 (00000000- ) Hinge, 7mmpin 3mmthk 73.5mmw 100mml 2
15 140027 (00000000- )  Washer, Flat, 0.35b 0.75d .04, Ss 2
16 1024179 (00000000- ) Knob, Knurled, M10 Thread 1
17 07787 (00000000- ) Nut, Hex, Std, M10 X 1.5, Ss 1
18 140333 (00000000- )  Washer M10 Spltick Ss 1
19 01686 (00000000- ) Washer, Flat, 0.44b 1.00 .08, Ss 1
20 05720 (00000000- )  Screw, Hex, M10 X 1.5 X 40, Ss, FI 1
21 1025349 (00000000- ) Tray, Debris 1
22 1024602 (00000000- ) Gasket, Adaptor, Hose 1
23 1021214 (00000000- ) Tube, Hose, Adapter, 1.5d 1
24 1034731 (00000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
25 222460 (00000000- ) Sleeve, P/M, 0.496d 0.318b 0.501 430ss 1
26 1051986 (10581737- ) Valve, Ball, 2way, 1.0id Pvc, W/Handle 1
27 1051504 (10581737- )  Strap, Hose, Drain 1
28 1051438 (10581737- ) Hose, Drain, 1.50id X 19.3l, Blk 1
29 11531 (10581737- )  Clamp, Hose, Wormdrive, 1.06-2.00d, .56w 2
30 1024779 (00000000- ) Label, Side [T5] 2
31 49800 (00000000- ) Latch 1
32 02938 (00000000- )  Washer, Lock, Int, 08 Ss 2
33 391403 (00000000- ) Screw, Pan, M4 X 0.7 X 8, Ss 2
34 1061143 (00000000- ) Bracket, Guide, Recvy Tank, [T5, Ss5] 1
35 1039118 (00000000- ) Screw, Btn, M8 X 1.25 X 30, Blk 1
36 1032763 (00000000- ) Gasket, Stand, Support 1
37 1216520 (10742213- ) Label, Logo [Ech20 Nano] 2
37 1062813 (00000000- 10742212 ) Label, Logo, 12.3I 4color [Ec- H20] 2
38 1062814 (00000000- ) Label, Logo, 06.11 White / Tl [Fast] 2
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T5 (06-2015)

21



STANDARD PARTS

(S/N 10358065- 10519188)

22

VACUUM MOTOR GROUP

Home

e [ [ =]

Tennant T5 (11-2011)



STANDARD PARTS

VACUUM MOTOR GROUP

Ref. Part No. Serial Number Description Qty.

1 1015412 (00000000- ) Rod, Thrd, Full, MO6 X 1.0 05.5I 3
2 1022406 (00000000- ) Tube, 0.43d 0.28b 04.2, Stl, PI 3
3 07785 (00000000- 10358064 )  Nut, Hex, Std, M6 X 1.0, A2, Ss 6
4 07515 (00000000- 10358064 ) Washer, Lock, Int, 0.25 Ss 6
5 01684 (00000000- 10358064 ) Washer, Flat, 0.25 Ss 9

v 6 9002562 (00000000- ) Kit, Motor, Vac 1

A 7 1073334 (00000000- ) Brush, Carbon, Motor, Ele [1pick=1pkg] 1

(1Pkg = 2 Brushes)

A 8 130487 (00000000- ) Housing, Motor, Fan, Vent 1

A 9 100038 (00000000- ) Gasket, Vacuum Mir 5.7 Epdm W/Psa 1
10 1011093 (00000000- 10519188 ) Isolator, Vib, .75d, M6 Stud Both Ends 3
11 30406 (00000000- )  Clip, Keeper 3
12 08712 (00000000- 10358064 )  Nut, Hex, Lock, M6 X 1.0, Ss, NI 3

v 13 9002565 (00000000- ) Kit, Cover, Vac W/Foam 1

A 14 1024112 (00000000- ) Pad, Foam, Insulator 1
15 1034731 (00000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 6
16 1040381 (10519189- ) Nut, Hex, Fing, M6 X 1.0, Ss [Serrated] 3
16 1040381 (10358065- 10519188 )  Nut, Hex, FIng, M6 X 1.0, Ss [Serrated] 9
17 1022375 (00000000- ) Bracket, Mtg, Vacuum 1
18 140897 (00000000- ) Screw, Hex, #10- 32 X 0.25, S| [Ground] 1
19 1031368 (00000000- ) Wire, 12ga [Esd, Tubular Braid] 1
20 390677 (00000000- ) Muffler, Exhaust, Vacuum Fan, Long 1
21 130773 (00000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
22 140052 (00000000- ) Washer, Lock, Ext, 0.25 Ss 1
23 1062016 (10519189- ) Isolator, Vib, .75d 3

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant TS5 (06-2014) 23

Home §| Find...




STANDARD PARTS

SOLUTION TANK GROUP

. Te t T5 (11-2011
Home | Find... §Go To.. nn ennant TS )




STANDARD PARTS

SOLUTION TANK GROUP
Ref. Part No. Serial Number Description Qty.
1 1018155 (00000000- ) Screw, Pan, M5 X 0.8 X16, Ss, Tcut 1
2 361554 (00000000- ) Bumper, Rbr, 0.90d 0.38th 0.18h 1
3 1013768 (00000000- )  Strap, Retaining, 20mm X 159mm X 3.2,Blk 3
v 4 9002566 (00000000- ) Kit, Cover, Solution Tank Fill 3
A 5 1024868 (00000000- ) Gasket, Lip, Dual Durometer 3
6 01683 (00000000- ) Washer, Flat, #10 Ss 1
7 11329 (00000000- ) Screw, Hex, M6 X 1.0 X 16, Ss, NI 13
8 01684 (00000000- )  Washer, Flat, 0.25 Ss 14
9 22788 (00000000- )  Fitting, Plstc, Plug, Pm04 1
10 140960 (00000000- ) Cable, Glv.13d 014.5l .34eye /.34eye 1
11 1028723 (00000000- ) Cap, Tank, 3.5”, Non- Vented 1
12 601460 (00000000- )  Clip, Hanger, Hose, .25d Hole, Cir Zn 1
13 07515 (00000000- )  Washer, Lock, Int, 0.25 Ss 1
14 608322 (00000000- ) Screw, Trs, M6 X 1.0 X 16, Phl, Ss 1
15 1041082 (00000000- )  Fitting, Plstc, Str, Bm16/Pm12 1
16 1023809 (00000000- ) Hose, Drain, Soltn Tank 1
17 11399 (00000000- )  Clamp, Hose, Wormdrive, 0.81- 1.50d, .50w 1
18 1014001 (00000000- ) Cap, Tank, Drain, Thrd 1
19 1014029 (00000000- ) Plug, Cap, Gray 1
20 375206 (00000000- ) Gasket, Cap, Drain, Rbr .19 4.0b 05.5d. 1
21 9003655 (00000000- ) Tank Kit, Soltn [T5] (Teal) 1
21 9003656 (00000000- ) Tank Kit, Soltn, HG [T5] (Gray) 1
22 49800 (00000000- ) Latch 1
23 391403 (00000000- ) Screw, Pan, M4 X 0.7 X 8, Ss 2
24 02938 (00000000- ) Washer, Lock, Int, 08 Ss 2
25 1050008 (10378380- ) Label, Front, Ec- H20 [T5/T5€] (Teal) 1
(NLA - No Longer Available)
25 1050009 (10378380- ) Label, Front, Ec- H20 [T5 Gray] 1
(NLA - No Longer Available)
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T5 (11-2011)

Home §| Find...

25



STANDARD PARTS

SIDE PANEL GROUP

. Te t T5 (11-2011
Home | Find... § Go To.. nn ennantTs )




STANDARD PARTS

SIDE PANEL GROUP

Ref. Part No. Serial Number Description Qty.
1 9002569 (00000000- ) Kit, Panel, Rh Side (Teal) 1
2 1024779 (00000000- ) Label, Side [T5] (Teal) 1
2 1024780 (00000000- ) Label, Side [T5 Fast] (Teal) (NLA - No Longer Available) 1
1 9002713 (00000000- ) Kit, Panel, Rh Side Hg (Gray) 1
2 1032802 (00000000- ) Label, Side, Gray [T5] 1
2 1032803 (00000000- ) Label, Side, Gray [T5 Fast] 1
3 1021323 (00000000- ) Rail, Side, Rh 1
4 1020341 (00000000- )  Screw, Hex, M8 X 1.25 X 20, Ss, Sems 6
5 1022301 (00000000- 10332238 ) Rail, Side, Lh [T5] 1
6 1034731 (00000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 14
7 1023684 (00000000- )  Bracket, Shroud, Bottom 2
8 607010 (00000000- ) Screw, Soc, M10 X 1.5 X 20, Ss 1
9 01686 (00000000- ) Washer, Flat, 0.44b 1.00 .08, Ss 1
10 08714 (00000000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 1
11 1034954 (10332239- ) Rail, Side, Lh [T5] 1
12 1035711 (00000000- ) Boot, Switch, Hex Nut, .38- 32 Thd 1
13 1071996 (00000000- ) Switch, Push, Snap Action, 25a 1
v 14 9002567 (00000000- ) Kit, Panel, Lh Side W/O Charger (Teal) 1
v 14 9002568 (00000000- ) Kit, Panel, Lh Side W/Charger C/O (Teal) 1
A 15 600624 (00000000- ) Label, Parking Brake, Symbol 1
A 16 1028175 (00000000- ) Label, Instr, Charger Setting 1
17 1024779 (00000000- ) Label, Side [T5] (Teal) 1
17 1024780 (00000000- ) Label, Side [T5 Fast] (Teal) (NLA - No Longer Available) 1
18 1050001 (10378380- ) Label, Side, Ec-H20 [T3/T3e/T5/T7 ] (Teal) 2
(NLA - Replaced by 1062813 - see page 16)
v 14 9002711 (00000000- ) Kit, Panel, Lh Side Hg W/O Charger (Gray) 1
v 14 9002712 (00000000- ) Kit, Panel, Lh Side Hg W/ Chgr C/O (Gray) 1
A 15 600624 (00000000- ) Label, Parking Brake, Symbol 1
A 16 1028175 (00000000- ) Label, Instr, Charger Setting 1
17 1032802 (00000000- ) Label, Side, Gray [T5] 1
17 1032803 (00000000- ) Label, Side, Gray [T5 Fast] 1
18 1050002 (10378380- ) Label, Side, Ec-H2o0 [T3/T5/T7 Gray] 2
(NLA - Replaced by 1062813 - see page 16)
19 1032763 (00000000- 10332238 ) Gasket, Stand, Support 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T5 (06-2014)

Home §| Find...

27



STANDARD PARTS

CONTROL CONSOLE GROUP

REPLACED BY 9008921

28 . Te tT5 (11-2011
Home §| Find... § Go To.. nn ennant T (11-2011)




STANDARD PARTS

CONTROL CONSOLE GROUP
Ref. Part No. Serial Number Description Qty.
1 1025121 (00000000- ) Ring, Retaining, Hd Ext 19d Shaft 1
2 630088 (00000000- ) Spring, Tors, Cntr, .072mw, Zn 1
3 1021904 (00000000- ) Actuator, Drive, Bail 1
4 1023869 (00000000- ) Shaft Widt, Actuator, Bail 1
5 1015578 (00000000- ) Screw, Set, M8 X 1.25 X 8, Cuppt, Ss, NI 4
6 1020748 (00000000- ) Lever WIdt, Bail, Console 1
7 9002787 (00000000- ) Housing Kit, Cntrl [T5] 1
(Note: Before S/N 10548348 Also Order Kit 9008921)

v 8 9008921 (00000000- 10548347 ) Console Brkt Kit, Repimt [T5] 1

A 9 1067080 (00000000- )  Shaft, Actuator, Forward / Reverse, Rev 1

A 10 1035139 (10548348- ) Ring, Retaining, Ext, 0.31d, E- Type 2

A 11 1067122 (10548348- )  Spacer, Flanged, Nylon, 8mm Id 2

A 12 1065445 (10548348- ) Bracket WIdt, Bail [T5] 1
13 1015826 (00000000- ) Plate, Screw, Bail 1
14 07515 (00000000- ) Washer, Lock, Int, 0.25 Ss 2
15 15678 (00000000- ) Screw, Hex, M6 X 1.0 X 16, Ss 2
16 1020403 (00000000- ) Gear, Spur, 24p, 24t 1
17 222607 (00000000- ) Nut, Hex, Thin, .38- 32 1
18 43953 (00000000- ) Washer, Lock, Int, 0.38 Ss 1
19 32662 (00000000- )  Washer, Flat, 0.38b 1.22d .06, Ss 1
20 1015570 (00000000- ) Bracket, Spring, Balancer, Bail 1
21 1021853 (00000000- ) Potentiometer Assy, Throttle 1
22 49826 (00000000- ) Screw, Hex, M8 X 1.25 X 16, Ss, NI 8
23 01685 (00000000- ) Washer, Flat, 0.31 Ss 8
24 1022657 (00000000- ) Bracket, Mtg, Console, T5 1
25 1034731 (00000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
26 130773 (00000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 5

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant TS5 (06-2014) 29

Home

Find...




STANDARD PARTS

CONTROL CONSOLE GROUP - CONT’D

21

. Te t T5 (11-2011
Home | Find... § Go To.. nn ennantTs { )




STANDARD PARTS

CONTROL CONSOLE GROUP - CONT’D

Ref. Part No. Serial Number Description Qty.
1 606550 (00000000- ) Knob, Rnd, 0.92d 0.76l 0.25b Plstc 1
2 72969 (00000000- ) Rivet, Plstc, .181d X 0.720 3
v 3 9002570 (00000000- ) Kit, Panel, Upper Instmt 1
A 4 1023554 (00000000- ) Gasket, Panel, Upper 1
5 1022706 (00000000- ) Potentiometer, Control, 0- 20k Assy 1
6 1021778 (00000000- ) Cable, Ribbon [T5] 1
7 1016572 (00000000- ) Label, Dir 1
8 222666 (00000000- 10548348 ) Clamp, Cable, Ribbon, 1.25w 0.25h, Plstc 1
v 9 1011402 (00000000- ) Switch, Key 1
A 10 1017696 (00000000- ) Key, Replmt, Set Of 2 [F/1011402] 1
11 1011735 (10536688- )  Switch, Safety, Shutoff 1
12 130161 (00000000- 10536687 ) Plug, Hole, Rnd, 0.875d, Blk 1
(For Models Before S/N 10536688 w/out E- Stop Switch)
13 1011282 (00000000- ) Gauge, Hourmeter, 12- 60vdc, Analog,Rt,.1 1
14 1041822  (10378380- ) Light, Led, .312D, 5 Volt [Tri- Color] (ec- H20 Model) 1
15 582150 (00000000- ) Button, Plug, Accssry Switch 2
16 130787 (00000000- ) Switch, Rocker, V C A Spdt (Optional Wand) 1
17 130787 (00000000- ) Switch, Rocker, V C A Spdt (Fast & ec- H20 Models) 1
18 1023883 (00000000- ) Label, Opertnl, Lower (Standard & Fast Models) 1
18 1050006 (10378380- ) Label, Console, Lower Ec- H20 [T5] 1
19 1041619 (00000000- ) Panel, Instmt, Lower Bent [T5] 1
20 140052 (00000000- ) Washer, Lock, Ext, 0.25 Ss 1
21 1009324 (00000000- ) Screw, Pan, #10- 16 X 0.50, Phl,Ty- 17 Blk 5
22 1031368 (00000000- ) Wire, 12ga [Esd, Tubular Braid, T5] 1
23 01683 (00000000- ) Washer, Flat, #10 Ss 1
24 09739 (00000000- ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T5 (11-2011)

Home §| Find...

31



STANDARD PARTS

COMPONENT PANEL GROUP (S/N 10632988- )

32 . T t T5 (09-2013)
Home | Find... § Go To.. n n ennan




STANDARD PARTS

COMPONENT PANEL GROUP (S/N 10632988- )
Ref. Part No. Serial Number Description Qty.
1 608322 (00000000- ) Screw, Trs, M6 X 1.0 X 16, Phl, Ss 2
2 01684 (00000000- ) Washer, Flat, 0.25 Ss 2
3 1022820 (00000000- )  Cover, Electronics 1
4 579211 (00000000- ) Nut, Hex, Lock, M3 X .5, Ss 4
v 5 9012721 (00000000- )  Circuitboard Kit, Logic [T5] 1
A 27964 (00000000- )  Strap, Static Ground, Disposable 1
A 6 1016816 (00000000- ) Pad, Thermal, Heat Sink 1
A 7 1016825 (00000000- ) Support, Circuitboard 4
8 383720 (00000000- )  Circuitbreaker, 05.0a 1
9 383721 (00000000- )  Circuitbreaker, 10.0a 1
10 1067443 (10632988- ) Harness, Battery, Fused, Us [T5] 1
11 55248 (00000000- ) Mount, Cable Tie 3
12 1034731 (00000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
13 32982 (10632988- ) Washer, Lock, Int, 0.25 2
14 1029310 (00000000- ) Harness, Est 1
15 1057560 (00000000- ) Washer, Flat, M6.4b, X 16d X 1 PI 4
16 24265 (10306157- ) Screw, Pan, M4 X 0.7 X 16, Ss 2
17 3701.6 (00000000- ) Screw, Pan, #06- 32 X 0.38, Phl Ss Shtmitl 4
18 1019218 (00000000- ) Washer, Flat, 0.14b 0.31d, Nyl 4
19 06922 (00000000- ) Screw, Pan, M3 X 0.5 X 20, 4.8 4
20 1002078 (00000000- ) Spacer, .50x X 1.25I, M6 Thread 3
21 1018559 (00000000- ) Screw, Set, M6 X 1.0 X 30, Ss 3
22 1029051 (00000000- )  Strap, Static, Controller 1
v 23 9010098 (10632988- ) Housing Kit, Ele [T5 New Relay] 1
A 24 1008675 (00000000- ) Gasket, Foam, Edge (Fr) 1
25 1066409 (10632988- ) Relay, 24vdc, 150a, No [Trombetta] 1
26 41359 (10632988- ) Nut, Hex, Std, M6 X 1.0, 8 3
27 1021778 (00000000- ) Cable, Ribbon [T5] 1
28 32490 (10632988- ) Washer, Flat, 0.25, Std 1
29 1067030 (10632988- ) Cable, Controller, 210mml, Red [T5] 1
30 33932 (10306157- ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 2
31 19065 (10306157- )  Washer, Flat, #08 2
32 1001219 (10306157- ) Relay, 24vdc, Dpdt 1
33 1066493 (10632988- ) Washer, Flat, 0.35b 0.75d .04, PI 2
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T5 (06-2014)

Home §| Find...

33



STANDARD PARTS

COMPONENT PANEL GROUP (S/N 00000000- 10632987)

(S/N 00000000- 10473939)

38

D
» oA,

& &
@ REPLACED BY
ITEMS 21 & 26
/\
A

™~
®
®

N

~a L

34 . Te t T5 (09-2013
Home | Find... § Go To.. n n ennantTs )




STANDARD PARTS

COMPONENT PANEL GROUP (S/N 00000000- 10632987)

Ref. Part No. Serial Number Description Qty.
1 608322 (00000000- ) Screw, Trs, M6 X 1.0 X 16, Phl, Ss 2
2 01684 (00000000- ) Washer, Flat, 0.25 Ss 1
3 1022820 (00000000- )  Cover, Electronics 1
4 579211 (00000000- ) Nut, Hex, Lock, M3 X .5, Ss 4
v 5 9008406 (00000000- )  Circuitboard Kit, Logic [T5] 1
A 27964 (00000000- )  Strap, Static Ground, Disposable 1
A 6 1016816 (00000000- ) Pad, Thermal, Heat Sink 1
A 7 1016825 (00000000- ) Support, Circuitboard 4
8 383720 (00000000- )  Circuitbreaker, 05.0a 1
9 11329 (00000000- ) Screw, Hex, M6 X 1.0 X 16, Ss, NI 1
10 1024479 (00000000- 10632987 ) Harness, Battery, Us 1
11 55248 (00000000- ) Mount, Cable Tie 3
12 48732 (10473940- 10632987 ) Screw, Pan, M6 X 1.0 X 10, Ss 1
13 32982 (00000000- 10632987 ) Washer, Lock, Int, 0.25 4
14 1029310 (00000000- ) Harness, Est 1
15 1013523 (00000000- 10632987 ) Stand- Off, Wire, M6 1
16 383721 (00000000- )  Circuitbreaker, 10.0a 1
17 3701.6 (00000000- )  Screw, Pan, #06- 32 X 0.38, Phl Ss Shtmtl 4
18 1019218 (00000000- ) Washer, Flat, 0.14b 0.31d, Nyl 4
19 06922 (00000000- ) Screw, Pan, M3 X 0.5 X 20, 4.8 4
20 1002078 (00000000- ) Spacer, .50x X 1.25I, M6 Thread 3
21 1018559 (00000000- ) Screw, Set, M6 X 1.0 X 30, Ss 3
22 1029051 (00000000- )  Strap, Static, Controller 1
v 23 9002572 (00000000- 10632987 )  Kit, Housing, Electrical 1
A 24 1008675 (00000000- ) Gasket, Foam, Edge (Fr) 1
25 1038490 (00000000- 10632987 ) Relay, 24vdc, 100a, No [Trombetta] 1
26 41359 (00000000- 10632987 )  Nut, Hex, Std, M6 X 1.0, 8 2
27 1023868 (00000000- 10632987 ) Bracket, Stand- Off 1
28 86379 (00000000- 10632987 ) Fuse, .88 X 3.21 100a 125vac 1
29 1024511 (00000000- 10632987 ) Cable, Cntrl Red 1
30 33932 (10306157- ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 2
31 19065 (10306157- ) Washer, Flat, #08 2
32 1001219 (10306157- ) Relay, 24vdc, Dpdt 1
33 24265 (10306157- ) Screw, Pan, M4 X 0.7 X 16, Ss 2
34 1034731 (00000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
35 1057560 (00000000- )  Washer, Flat, M6.4b, X 16d X 1 PI 4
36 1018559 (10473940- 10632987 ) Screw, Set, M6 X 1.0 X 30, Ss 1
37 07785 (10473940- 10632987 ) Nut, Hex, Std, M6 X 1.00, Ss 1
38 48732 (00000000- 10473939 ) Screw, Pan, M6 X 1.0 X 10, Ss (Replaced By #36 & #37) 1
39 1021778 (00000000- ) Cable, Ribbon [T5] 1
40 32490 (00000000- 10632987 ) Washer, Flat, 0.25, Std 6
41 1066493 (00000000- )  Washer, Flat, 0.35b 0.75d .04, PI 1
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant TS5 (09-2013)

Home §| Find...

35



STANDARD PARTS

DRIVE GROUP

(S/N 00000000- 10771596

25
26

Replaced By 9004909

36 . Te t T5 (06-2017
Home | Find... § Go To.. n n ennantTs )




STANDARD PARTS

DRIVE GROUP
Ref. Part No. Serial Number Description Qty.
1 08712 (00000000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 1
2 1031370 (00000000- ) Wire, 12 Awg X 250mm 1
3 1029310 (00000000- ) Harness, Ground, 12 Awg 1
4 140053 (00000000- )  Washer, Flat, 0.28b 0.88d .12, Ss 1
5 1029181 (00000000- ) Strap, Static 1
6 1020959 (00000000- ) Frame WIdt, Transaxle 1
7 07786 (00000000- ) Nut, Hex, Std, M8 X 1.25, Ss 1
8 222504 (00000000- ) Screw, Hex, M8 X 1.25 X 55, Ss 1
9 1022878 (00000000- ) Clamp, Str, 30mm Strk (Optional) 1
10 55845 (00000000- ) Screw, Hex, M5 X 0.80 X 16, Fmg 4
11 07785 (00000000- ) Nut, Hex, Std, M6 X 1.0, A2, Ss 1
12 1017416 (00000000- ) Screw, Weld, M06 X 1.00 X 25, Thru, Ss 1
13 1016331 (00000000- ) Washer, Flat, 0.34b 1.25d .11, Ss 5
14 12273 (00000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, NI 5
15 1049048 (00000000- ) Caster, Swivel, 4.0d 1.4w, 4hole [400Ib] 2
16 1020341 (00000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 12
17 130773 (00000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 4
v 18 1021168 (00000000- ) Transaxle, 24vdc, 110rpm [Asi] 1
A 19 612880 (00000000- ) Sleeve, Transaxle, Repimt 2
AV 20 1031723 (00000000- )  Motor, Transaxle, 24vdc, Replmt, Asi 1
AA 21 614166 (00000000- ) Brush Kit, Carbon [Qty 4] 1
A 22 1017782 (00000000- ) Coupling Kit, Transaxle, Repimt [11057] 1
A 23 1021167 (00000000- ) Key, Woodruff, 5mm 2
v 9004909 (00000000- ) Wheel Kit, Solid, Ci [T5 T5e Ss5] 1
A 24 1223583 (10819239- ) Wheel, Scrbr, 213mm, W/ Taper 2
24 1218753 (10771597- 10819238 ) Wheel, Scrbr, 213mm, W/ Taper (Replaced by 9004909) 2
24 1020688 (00000000- 10771596 ) Wheel, Scrbr, 213.00mm With Taper 2
(Replaced by 9004909)
25 140024 (00000000- ) Washer, Lock, Splt, 0.50, Ss 2
26 07788 (00000000- ) Nut, Hex, Std, M12 X 1.75, Ss 2
27 140052 (00000000- ) Washer, Lock, Ext, 0.25 Ss 1
28 74440 (00000000- ) Screw, Hex, M8 X 1.25 X 40, Ss, NI 2
29 606001 (00000000- ) Bracket, Transaxle, Mtg, Ylw Zn 2
30 606056 (00000000- ) Tube, 00.62d 00.32b 01.0I Stl Plt 2
31 222027 (00000000- ) Arm, Lift, Head 2
32 01685 (00000000- ) Washer, Flat, 0.31 Ss 2
N/S 1024588 (00000000- ) Harness, Chassis, Wire, Us 1
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T5 (06-2017) 37

Home §| Find...




STANDARD PARTS

SCRUB HEAD GROUP, DISK 24 in / 600 mm

25
Replaced By 9011849

22— @ Replaced By 9011849

. Te t T5 (06-2017
Home | Find... § Go To.. n n ennantTs )



STANDARD PARTS

SCRUB HEAD GROUP, DISK 24 in / 600 mm

Ref. Part No. Serial Number Description Qty.
v 1 1023067 (00000000- ) Motor, Gearbox,24vdc, 220rpm, 0.75hp 2
A 2 1031775 (00000000- )  Brush, Brush- Motor, Afmkt 1
A 3 1031681 (00000000- ) Harness, Connector, Brush- Motor- Us 1
4 1024321 (00000000- )  Spacer, Rbr, Motor 2
5 130773 (00000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 7
6 606362 (00000000- ) Hose 3/81dX5/80dX6.5 (611254) 2
7 1022556 (00000000- )  Fitting, Plstc, Tee, Bm06/Bm06/Bm08 1
8 1022424 (00000000- ) Stud, Adj, M16, Scrub Head 1
9 763066 (00000000- ) Nut, Hex, Jam, M16 X 2.0 1
10 578769 (00000000- ) Label, Moving Parts 2
11 1022402 (00000000- ) Housing, Casting, Head, 60cm, Mach 1
12 1025160 (00000000- )  Grommet, Isolator, 6b X 100d X 26.0f 8
13 386063 (00000000- ) Washer, Flat, 0.25b 1.12d .12, Ss 8
14 1025853 (00000000- )  Screw, Set, M6 X 1.00 X 35, Ss, NI 8
15 08712 (00000000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 8
16 1022549 (00000000- ) Spacer, Shaft, 17.15b, 25.0d, 3.0t 2
17 9011849 (DOOXXXXX - ) Bumper, Head, 60cm, Bristle Skirt 1
(Includes Mounting Hardware & Retaining Strap)
18 1020234 (00000000- 10443635 ) Screw, Hex, M4 X 0.7 X 10, Ss 4
19 41578 (00000000- 10443635 ) Washer, Flat, #06 Ss 4
20 1023573 (00000000- 10443635 ) Strap, Retaining, Skirt (Replaced by 9011849) 1
21 1014328 (00000000- ) Key, Sq, 05mm X 05mm, 25I 2
22 1072628 (00000000- ) Screw, Hex, M8 X 1.25 X 25, Ss, Sems 2
23 1017218 (00000000- )  Washer, Flat, 0.32b 1.00d .12, Ss 2
24 1071637 (10618021 - ) Hub, Drive, Brush, Disk, 17mmb 2
24 1022550 (00000000- 10618020 ) Hub, Drive, Brush, Disk, 177mm (Replaced by 1071637) 2
25 1053609 (10443636- xxxxxxxx ) Bumper, Head, 60cm, Bristle Skirt 1
(Replaced by 9011849)
25 1024938 (00000000- 10443635 ) Bumper, Head, 60cm, Bristle Skirt, Assy 1
(Replaced by 9011849)
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T5 (06-2017) 39

Home §| Find...




STANDARD PARTS

SCRUB HEAD GROUP, DISK 24 in / 600 mm - CONT’D

~ /

\ - /-
\ - S
~ N~ T 7
L -
//\ ///
- /
—_— v
/v\\
=

-
193

\
L) v
_—

5
40 . Te t T5 (11-2010
Home | Find... § Go To.. n n ennantTs )



STANDARD PARTS

SCRUB HEAD GROUP, DISK 24 in / 600 mm - CONT’D

A INCLUDED IN ASSEMBLY

Tennant T5 (11-2010)

Home §| Find...

Ref. Part No. Serial Number Description Qty.
1 09023 (00000000- )  Screw, Hex, M8 X 1.25 X 35, Ss, FI 1
2 140027 (00000000- ) Washer, Flat, 0.35b 0.75d .04, Ss 10
3 1010560 (00000000- ) Wheel, Bmpr, 80d X 25w, Non- Marking 1
4 222460 (00000000- ) Sleeve, P/M, 0.496d 0.318b 0.501 430ss 1
5 08713 (00000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 10
6 1022344 (00000000- )  Bracket, Roller, Wall, Scrubhead, 60cm 1
7 79246 (00000000- ) Screw, FIt, M8 X 1.25 X 20, Ss 18- 8 2
8 02942 (00000000- )  Pin, Hair Cotter, 0.62 D .120 Wir 2
9 222210 (00000000- ) Pin, Clevis, 0.62 D X 2.12I 2
10 09011 (00000000- ) Screw, Hex, M8 X 1.25 X 30, Ss 7
11 1022227 (00000000- )  Bracket, Link, Scrubhead 2
12 1024179 (00000000- ) Knob, Knurled, M10 Thread 2
13 626081 (00000000- ) Spring, Cmpr, 12.1d, 0.9w, 90.0I 2
14 09746 (00000000- ) Screw, Hex, M10 X 1.5 X 90, Ss 2
15 N/A (00000000- 10325113 ) (Replaced By ltems #16, 17, & 18) 1
16 1036022 (10325114- ) Bracket, Mtg, Actuator, Scb Head 1
17 01685 (10325114- )  Washer, Flat, 0.31 Ss 1
18 08713 (10325114- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
19 01685 (00000000- ) Washer, Flat, 0.31 Ss 1
20 364441 (00000000- ) Screw, Hex, M8 X 1.25 X 110, Ss 1
21 43952 (00000000- )  Washer, Lock, Int, 0.31, Ss 1
22 1031370 (00000000- ) Wire, 12 Awg X 250mm 1
23 608322 (00000000- ) Screw, Trs, M6 X 1.0 X 16, Phl, Ss 2
24 1034731 (00000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
v 25 9002676 (00000000- ) Kit, Cover, Disc- Head 1
A 26 1024437 (00000000- ) Insulation, Sound, Front 1
vV ASSEMBLY

41



STANDARD PARTS

SCRUB HEAD GROUP, DISK 28 in / 700 mm

Replaced By 9011850

Replaced By 1071637

(S/N 10443636~ xxxxxxxx)

Replaced By 9011850

42 . Te t T5 (06-2017
Home §| Find... § Go To.. n n ennant 5 { )



STANDARD PARTS

SCRUB HEAD GROUP, DISK 28 in / 700 mm

Ref. Part No. Serial Number Description Qty.
v 1 1023067 (00000000- ) Motor, Gearbox,24vdc, 220rpm, 0.75hp 2
A 2 1031775 (00000000- ) Brush, Brush- Motor, Afmkt 1
A 3 1031681 (00000000- ) Harness, Connector, Brush- Motor- Us 1
4 1024321 (00000000- )  Spacer, Rbr, Motor 2
5 130773 (00000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 7
6 606362 (00000000- ) Hose 3/81dX5/80dX6.5 (611254) 2
7 1022556 (00000000- )  Fitting, Plstc, Tee, Bm06/Bm06/Bm08 1
8 1022424 (00000000- ) Stud, Adj, M16, Scrub Head 1
9 763066 (00000000- ) Nut, Hex, Jam, M16 X 2.0 1
10 578769 (00000000- ) Label, Moving Parts 2
11 1023182 (00000000- ) Housing, Casting, Head, 70cm, Mach 1
12 1025160 (00000000- )  Grommet, Isolator, 6b X 100d X 26.0f 8
13 386063 (00000000- ) Washer, Flat, 0.25b 1.12d .12, Ss 8
14 1025853 (00000000- )  Screw, Set, M6 X 1.00 X 35, Ss, NI 8
15 08712 (00000000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 8
16 1022549 (00000000- ) Spacer, Shaft, 17.15b, 25.0d, 3.0t 2
17 9011850 (DOOXXXXX - ) Bumper, Head, 70cm, Bristle Skirt 1
(Includes Mounting Hardware & Retaining Strap)
18 1020234 (00000000- 10446231 )  Screw, Hex, M4 X 0.7 X 10, Ss 4
19 41578 (00000000- 10446231 ) Washer, Flat, #06 Ss 4
20 1023573 (00000000- 10446231 )  Strap, Retaining, Skirt (Replaced by 9011850) 1
21 1014328 (00000000- ) Key, Sq, 05mm X 05mm, 25I 2
22 1072628 (00000000- ) Screw, Hex, M8 X 1.25 X 25, Ss, Sems 2
23 1017218 (00000000- )  Washer, Flat, 0.32b 1.00d .12, Ss 2
24 1071637 (10618021 - ) Hub, Drive, Brush, Disk, 17mmb 2
24 1022550 (00000000- 10618020 ) Hub, Drive, Brush, Disk, 177mm (Replaced by 1071637) 2
25 1053613 (10446232- xxxxxxxx ) Bumper, Head, 70cm, Bristle Skirt 1
(Replaced by 9011850)
25 1023802 (00000000- 10446231 ) Bumper, Head, 70cm, Bristle Skirt, Assy 1
(Replaced by 9011850)
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T5 (06-2017) 43

Home §| Find...




STANDARD PARTS

SCRUB HEAD GROUP, DISK 28 in / 700 mm - CONT’D

44 : Tennant T5 (11-2010
Home | Find... § Go To.. nn ennantTs )



STANDARD PARTS

SCRUB HEAD GROUP, DISK 28 in / 700 mm - CONT’D

Ref. Part No. Serial Number Description Qty.

1 1031370 (00000000- ) Wire, 12 Awg X 250mm 1
2 43952 (00000000- ) Washer, Lock, Int, 0.31, Ss 1
3 09011 (00000000- ) Screw, Hex, M8 X 1.25 X 30, Ss 7
4 1036022 (10325114- )  Bracket, Mtg, Actuator, Scb Head 1
5 01685 (10325114- ) Washer, Flat, 0.31 Ss 1
6 08713 (10325114- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
7 01685 (00000000- ) Washer, Flat, 0.31 Ss 1
8 364441 (00000000- ) Screw, Hex, M8 X 1.25 X 110, Ss 1
9 02942 (00000000- )  Pin, Hair Cotter, 0.62 D .120 Wir 2
10 222210 (00000000- ) Pin, Clevis, 0.62 D X 2.12I 2
11 1022227 (00000000- )  Bracket, Link, Scrubhead 2
12 1024179 (00000000- ) Knob, Knurled, M10 Thread 2
13 626081 (00000000- ) Spring, Cmpr, 12.1d, 0.9w, 90.0I 2
14 09746 (00000000- ) Screw, Hex, M10 X 1.5 X 90, Ss 2
15 N/A (00000000- 10325113 ) (Replaced By ltems #4, 5, & 6) 1
16 79246 (00000000- ) Screw, FIt, M8 X 1.25 X 20, Ss 18- 8 2
17 08713 (00000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 10
18 140027 (00000000- ) Washer, Flat, 0.35b 0.75d .04, Ss 10
19 1023268 (00000000- ) Bracket, Roller, Wall, Scb Head, 70cm 1
20 222460 (00000000- ) Sleeve, P/M, 0.496d 0.318b 0.501 430ss 1
21 1010560 (00000000- ) Wheel, Bmpr, 80d X 25w, Non- Marking 1
22 09023 (00000000- )  Screw, Hex, M8 X 1.25 X 35, Ss, FI 1
23 608322 (00000000- ) Screw, Trs, M6 X 1.0 X 16, Phl, Ss 2
24 1034731 (00000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2

v 25 9002676 (00000000- ) Kit, Cover, Disc- Head 1

A 26 1024437 (00000000- ) Insulation, Sound, Front 1

vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T5 (11-2010) 45

Home §| Find...




STANDARD PARTS

SCRUB HEAD GROUP, DISK 32 in / 800 mm

23
Replaced By 9011851

(S/N 00000000- 10618020)

Replaced By 1071637

(S/N 10443636- XXXXXXXX

Replaced By 9011851

46 . Te t T5 (06-2017
Home §| Find... § Go To.. n n ennant 5 { )



STANDARD PARTS

SCRUB HEAD GROUP, DISK 32 in / 800 mm

Ref. Part No. Serial Number Description Qty.
v 1 1023067 (00000000- ) Motor, Gearbox,24vdc, 220rpm, 0.75hp 2
A 2 1031775 (00000000- )  Brush, Brush- Motor, Afmkt 1
A 3 1031681 (00000000- ) Harness, Connector, Brush- Motor- Us 1
4 1024321 (00000000- )  Spacer, Rbr, Motor 2
5 130773 (00000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 7
6 606885 (00000000- ) Hose 3/8idx5/80dx7.75 (611254) 2
7 1022556 (00000000- )  Fitting, Plstc, Tee, Bm06/Bm06/Bm08 1
8 1022424 (00000000- ) Stud, Adj, M16, Scrub Head 1
9 763066 (00000000- ) Nut, Hex, Jam, M16 X 2.0 1
10 578769 (00000000- ) Label, Moving Parts 2
11 1023697 (00000000- ) Housing, Casting, Head, 80cm, Mach 1
12 1025160 (00000000- )  Grommet, Isolator, 6b X 100d X 26.0f 8
13 386063 (00000000- ) Washer, Flat, 0.25b 1.12d .12, Ss 8
14 1025853 (00000000- )  Screw, Set, M6 X 1.00 X 35, Ss, NI 8
15 08712 (00000000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 8
16 1022549 (00000000- ) Spacer, Shaft, 17.15b, 25.0d, 3.0t 2
17 9011851 (DOOXXXXX - ) Bumper, Head, 80cm, Bristle Skirt 1
(Includes Mounting Hardware & Retaining Strap)
18 1014328 (00000000- ) Key, Sq, 05mm X 05mm, 25I 2
19 1072628 (00000000- ) Screw, Hex, M8 X 1.25 X 25, Ss, Sems 2
20 1017218 (00000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
21 1071637 (10618021- ) Hub, Drive, Brush, Disk, 17mmb 2
21 1022550 (00000000- 10618020 ) Hub, Drive, Brush, Disk, 177mm (Replaced by 1071637) 2
22 1053618 (10423045- xxxxxxxx ) Bumper, Head, 80cm, Bristle Skirt 1
(Replaced by 9011851)
v 23 1024941 (00000000- 10423044 ) Bumper Assy, Skirt, Scb Head, 80cm 1
(Replaced by 9011851)
A 24 1020234 (00000000- 10423044 ) Screw, Hex, M4 X 0.7 X 10, Ss 4
A 25 41578 (00000000- 10423044 ) Washer, Flat, #06 Ss 4
A 26 1023573 (00000000- 10423044 ) Strap, Retaining, Skirt (Replaced by 9011851) 1
vV ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T5 (06-2017) 47

Home §| Find...




STANDARD PARTS

SCRUB HEAD GROUP, DISK 32 in / 800 mm - CONT’D

48 . Te t T5 (11-2010
Home | Find... § Go To.. nn ennantTs )



STANDARD PARTS

SCRUB HEAD GROUP, DISK 32 in / 800 mm - CONT’D

Ref. Part No. Serial Number Description Qty.

1 1031370 (00000000- ) Wire, 12 Awg X 250mm 1
2 43952 (00000000- ) Washer, Lock, Int, 0.31, Ss 1
3 09011 (00000000- ) Screw, Hex, M8 X 1.25 X 30, Ss 7
4 1036022 (10325114- )  Bracket, Mtg, Actuator, Scb Head 1
5 01685 (10325114- ) Washer, Flat, 0.38b 0.88d .08, Ss 1
6 08713 (10325114- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
7 01685 (00000000- ) Washer, Flat, 0.31 Ss 1
8 364441 (00000000- ) Screw, Hex, M8 X 1.25 X 110, Ss 1
9 02942 (00000000- )  Pin, Hair Cotter, 0.62 D .120 Wir 2
10 222210 (00000000- ) Pin, Clevis, 0.62 D X 2.12I 2
11 1022227 (00000000- )  Bracket, Link, Scrubhead 2
12 1024179 (00000000- ) Knob, Knurled, M10 Thread 2
13 626081 (00000000- ) Spring, Cmpr, 12.1d, 0.9w, 90.0I 2
14 09746 (00000000- ) Screw, Hex, M10 X 1.5 X 90, Ss 2
15 N/A (00000000- 10325113 ) (Replaced By ltems #4, 5, & 6) 1
16 79246 (00000000- ) Screw, FIt, M8 X 1.25 X 20, Ss 18- 8 2
17 08713 (00000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 10
18 140027 (00000000- ) Washer, Flat, 0.35b 0.75d .04, Ss 10
19 1023268 (00000000- ) Bracket, Roller, Wall, Scb Head, 70cm 1
20 222460 (00000000- ) Sleeve, P/M, 0.496d 0.318b 0.501 430ss 1
21 1010560 (00000000- ) Wheel, Bmpr, 80d X 25w, Non- Marking 1
22 09023 (00000000- )  Screw, Hex, M8 X 1.25 X 35, Ss, Fl 1
23 608322 (00000000- ) Screw, Trs, M6 X 1.0 X 16, Phl, Ss 2
24 1034731 (00000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2

v 25 9002676 (00000000- ) Kit, Cover, Disc- Head 1

A 26 1024437 (00000000- ) Insulation, Sound, Front 1

vV ASSEMBLY |

A INCLUDED IN ASSEMBLY

Tennant T5 (11-2010) 49

Home §| Find...




STANDARD PARTS

SCRUB HEAD GROUP, CYLINDRICAL 26 in / 650 mm

50 . Te t T5 (10-2015
Home | Find... §Go To.. nn ennantTs )



STANDARD PARTS

SCRUB HEAD GROUP, CYLINDRICAL 26 in / 650 mm

Ref. Part No. Serial Number Description Qty.
1 222692 (00000000- ) Screw, FIt, M8 X1.25 X 25, Ss, 18- 8, NI 4
2 1036245 (10383861 - Retainer, Blade, Sqge, Side, Blk, Nyl 2
3 1026292 (00000000- )  Skirt, Side, Scb, Cyl 2
4 N/A (00000000- 10383860 ) (Replaced By ltem #2) 4
5 1034731 (00000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 8
v 6 1042228 (10419662- ) Motor, Ele, 24vdc 1500rpm 0.75hp 23.0a 2
A 1049739 (10419662- ) Brush Kit, Carbon, Motor, Repimt [4pcs] 2
7 1022807 (00000000- ) Cover, Belt 2
8 1035888 (10338658- ) Belt, Drive, 6Grv, 508 X 14w, [6P]] 2
9 1020341 (00000000- ) Screw, Hex, M8 X 1.25 X 20, Sems, Ss 16
10 01685 (00000000- ) Washer, Flat, 0.31 Ss 4
11 1035173 (10338658- ) Sheave, 06Grv, 2.96pd, 0.59b, Alm [Pj] 2
12 00961 (00000000- ) Key, Sq, 0.19 X 0.19, 0.50I 2
13 1033528 (10338658- ) Sheave, 06Grv, 1.33pd, 0.50b, Alm [Pj] 2
14 222818 (00000000- ) Screw, Set, #08-32 X 0.25, NI 4
15 1022401 (00000000- ) Gasket, Cover, Belt 2
16 41360 (00000000- ) Bearing, Ball, 0.59b 1.26d 0.35w [2seal] 4
17 1002077 (00000000- ) Spacer, 0.59b 0.81d 0.50I 2
18 1021036 (00000000- ) Bracket, Motor, Machined 2
19 00911 (00000000- ) Key, Sq, 0.19 X 0.19, 0.75I 2
20 1021050 (00000000- )  Shaft, Drive 2
21 378805 (00000000- )  Plug, Drive, Brush, Mach 2
22 1029358 (00000000- )  Deflector, Water, Cyl Head 1
v 23 604980 (00000000- 10419661 )  Motor, Ele, 24vdc 1500rpm 0.75hp 23.0a 2
(Replaced By 1050369)
A 190152 (00000000- 10419661 ) Brush, Carbon [Pk=4] 2
A 605305 (00000000- 10419661 )  Spring, Motor, F/ Carbon Brush 8
24 606795 (00000000- 10419661 ) Harness Motor Cyl- Brush 2
25 140027 (00000000- 10419661 ) Washer, Flat, 0.35b 0.75d .04, Ss 4
26 43952 (00000000- 10419661 ) Washer, Lock, Int, 0.31 Ss 4
27 608964 (00000000- 10419661 ) Boot, 90deg .27id 0.64id 1.79I, Blk 4
28 08713 (00000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
29 1025026 (00000000- )  Screw, Hex, M8 X 1.25 X 180, Ss 2
30 1044386 (00000000- ) Bracket, Mtg, Motor 2
31 1022424 (00000000- )  Stud, Adj, M16, Scrub Head 1
32 763066 (00000000- ) Nut, Hex, Jam, M16 X 2.0 1
33 578717 (00000000- ) Screw, Hex, M8 X 1.25 X 50, Ss 2
34 07786 (00000000- ) Nut, Hex, Std, M8 X 1.25, Ss 2
35 1022624 (00000000- ) Housing, Head, 65cm Cyl, Mach 1
36 1024636 (00000000- 10338657 )  Sprocket, 48t, 5p V2 2
37 375195 (00000000- 10338657 ) Sprocket, Timing, 22tooth, 0.50b, [Gt/2] 2
38 377500 (00000000- 10338657 ) Belt,Synchronous, 5001,15mm [05p,Plychn] 2
39 1052895 (10419662- ) Harness, Adapter, Motor [T7/T5] 1
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T5 (10-2015)

51



STANDARD PARTS

SCRUB HEAD GROUP, CYLINDRICAL 26 in / 650 mm - CONT’D

. Te t TS5 (04-2016
Home | Find... §Go To.. n n ennantTs )

52



STANDARD PARTS

SCRUB HEAD GROUP, CYLINDRICAL 26 in / 650 mm - CONT’D

Ref. Part No. Serial Number Description Qty.
v 1 9002677 (00000000- )  Kit, Cover, Cyl- Head 1
A 2 1024940 (00000000- ) Insulation, Sound, Front, Cyl Head 1
3 1034731 (00000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 6
4 N/A (00000000- 10383860 ) (Replaced By ltem #32) 4
5 608322 (00000000- ) Screw, Trs, M6 X 1.0 X 16, Phl, Ss 2
6 364441 (00000000- ) Screw, Hex, M8 X 1.25 X 110, Ss 1
7 43952 (00000000- ) Washer, Lock, Int, 0.31 Ss 1
8 01685 (00000000- ) Washer, Flat, 0.31 Ss 1
9 140314 (00000000- ) Clamp, Cable, Stl, 0.75d X 0.75w, 1h,YI 1
10 12273 (00000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, NI 1
11 1036032 (10330480- ) Bracket, Lift, Head, Rh 1
12 1036025 (10330480- ) Bracket, Lift, Head, Lh 1
13 01685 (00000000- ) Washer, Flat, 0.31 Ss 1
14 08713 (10330480- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
15 N/A (00000000- 10330479 ) (Replaced By ltems #11, 12, 13, & 14) 1
16 1023465 (00000000- ) Hopper, 65cm, Rm- Blk 1
17 02942 (00000000- )  Pin, Hair Cotter, 0.62 D .120 Wir 2
18 222210 (00000000- ) Pin, Clevis, 0.62 D X 2.12 2
19 1022624 (00000000- ) Housing, Head, 65cm Cyl, Mach 1
20 1025580 (00000000- ) Cap, Plstc, Pf12 2
21 33584 (00000000- ) Clamp, Cable, Stl, 0.63d X 0.50w, 1h 2
22 1034731 (00000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
23 1020341 (00000000- )  Screw, Hex, M8 X 1.25 X 20, Sems, Ss 3
24 1046049 (00000000- )  Tube Assy, Bar, Spray 1
25 64743 (00000000- )  Fitting, Plstc, Str, Bm08/Pm06 1
26 222692 (00000000- ) Screw, FIt, M8 X1.25 X 25, Ss, 18- 8, NI 4
27 1036245 (10383861 - ) Retainer, Blade, Sqge, Side, Blk, Nyl 2
28 1026292 (00000000- )  Skirt, Side, Scb, Cyl 2
29 N/A (00000000- 10383860 ) (Replaced By ltem #27) 4
v 1057922 (00000000- ) Door Assy, Cyl Head 2
A 30 390996 (00000000- ) Screw, Fit, M10 X 1.5 X 20, 10.9, NI 1
A 31 1044145 (00000000- ) Door, Brush 1
A 32 01516 (00000000- ) Ring, Retaining, Ext, 0.59d, Basic 1
A 33 222184 (00000000- ) Pin, Roll, .094 D X 0.25I, .094/.097 1
A 34 222177 (00000000- ) Shaft, Idler Plug 1
A 35 1057629 (00000000- ) Plug, Idler, Brush [Sgl Brg] 1
36 08713 (10383861 - ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
37 578769 (00000000- ) Label, Moving Parts 2
38 222178 (00000000- ) Roller, Pyu, 1.88d 0.53b 3.05I 2
39 578421 (00000000- ) Pin, Cotter, .125d X 1.00l 2
40 222196 (00000000- ) Pin, Clevis, 0.50 D X 4.25I 2
41 1031370 (00000000- ) Wire, 12 Awg X 250mm 1
42 07785 (00000000- ) Nut, Hex, Std, M6 X 1.0, A2, Ss 4
43 1023536 (00000000- )  Lip,Tray, Debris, Scrubhead, 65cm 1
44 1025272 (00000000- )  Skirt, Tray, Debris, 65cm 1
45 01684 (00000000- )  Washer, Flat, 0.27b 0.69d .05, Ss 4
46 374006 (00000000- ) Channel, Nyl, 0.5h 0.27w 29.0I 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T5 (04-2016)

Home §| Find...

53



STANDARD PARTS

SCRUB HEAD GROUP, CYLINDRICAL 32 in / 800 mm

7/ ﬁ%’:’/ 1 36

7@{{0

3 P,
/ 2 37 /@

38

n Tennant T5 (10-2015)




STANDARD PARTS

SCRUB HEAD GROUP, CYLINDRICAL 32 in / 800 mm

Ref. Part No. Serial Number Description Qty.
1 222692 (00000000- ) Screw, FIt, M8 X1.25 X 25, Ss, 18- 8, NI 4
2 1036245 (10353861 - ) Retainer, Blade, Sqge, Side, Blk, Nyl 2
3 1026292 (00000000- )  Skirt, Side, Scb, Cyl 2
4 N/A (00000000- 10353860 ) (Replaced By ltem #2) 4
5 1034731 (00000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 8
v 6 1042228 (10419662- ) Motor, Ele, 24vdc 1500rpm 0.75hp 23.0a 2
A 1049739 (10419662- ) Brush Kit, Carbon, Motor, Repimt [4pcs] 2
7 1022807 (00000000- ) Cover, Belt 2
8 1035888 (10338658- ) Belt, Drive, 6Grv, 508 X 14w, [6P]] 2
9 1020341 (00000000- ) Screw, Hex, M8 X 1.25 X 20, Sems, Ss 16
10 01685 (00000000- ) Washer, Flat, 0.31 Ss 4
11 1035173 (10338658- ) Sheave, 06Grv, 2.96pd, 0.59b, Alm [Pj] 2
12 00961 (00000000- ) Key, Sq, 0.19 X 0.19, 0.50I 2
13 1033528 (10338658- ) Sheave, 06Grv, 1.33pd, 0.50b, Alm [Pj] 2
14 222818 (00000000- ) Screw, Set, #08-32 X 0.25, NI 4
15 1022401 (00000000- ) Gasket, Cover, Belt 2
16 41360 (00000000- ) Bearing, Ball, 0.59b 1.26d 0.35w [2seal] 4
17 1002077 (00000000- ) Spacer, 0.59b 0.81d 0.50I 2
18 1021036 (00000000- ) Bracket, Motor, Machined 2
19 00911 (00000000- ) Key, Sq, 0.19 X 0.19, 0.75I 2
20 1021050 (00000000- )  Shaft, Drive 2
21 378805 (00000000- )  Plug, Drive, Brush, Mach 2
22 1029358 (00000000- )  Deflector, Water, Cyl Head 1
v 23 604980 (00000000- 10419661 )  Motor, Ele, 24vdc 1500rpm 0.75hp 23.0a 2
(Replaced By 1050369)
A 190152 (00000000- 10419661 ) Brush, Carbon [Pk=4] 2
A 605305 (00000000- 10419661 )  Spring, Motor, F/ Carbon Brush 8
24 606795 (00000000- 10419661 ) Harness Motor Cyl- Brush 2
25 140027 (00000000- 10419661 ) Washer, Flat, 0.35b 0.75d .04, Ss 4
26 43952 (00000000- 10419661 ) Washer, Lock, Int, 0.31 Ss 4
27 608964 (00000000- 10419661 ) Boot, 90deg .27id 0.64id 1.79I, Blk 4
28 08713 (00000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
29 1025026 (00000000- )  Screw, Hex, M8 X 1.25 X 180, Ss 2
30 1044386 (00000000- ) Bracket, Mtg, Motor 2
31 1044386 (00000000- )  Stud, Adj, M16, Scrub Head 1
32 763066 (00000000- ) Nut, Hex, Jam, M16 X 2.0 1
33 578717 (00000000- ) Screw, Hex, M8 X 1.25 X 50, Ss 2
34 07786 (00000000- ) Nut, Hex, Std, M8 X 1.25, Ss 2
35 1025039 (00000000- ) Housing, Head, 80cm Cyl, Mach 1
36 1024636 (00000000- 10338657 )  Sprocket, 48t, 5p V2 2
37 375195 (00000000- 10338657 ) Sprocket, Timing, 22tooth, 0.50b, [Gt/2] 2
38 377500 (00000000- 10338657 ) Belt,Synchronous, 5001,15mm [05p,Plychn] 2
39 1052895 (10409662- ) Harness, Adapter, Motor [T7/T5] 1
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T5 (10-2015)

55



STANDARD PARTS

SCRUB HEAD GROUP, CYLINDRICAL 32 in /800 mm - CONT’D

. Tennant TS5 (04-2016)
Home §| Find... § Go To.. n n




STANDARD PARTS

SCRUB HEAD GROUP, CYLINDRICAL 32 in /800 mm - CONT’D

Ref. Part No. Serial Number Description Qty.
v 1 9002677 (00000000- ) Kit, Cover, Cyl- Head 1
A 2 1024940 (00000000- ) Insulation, Sound, Front, Cyl Head 1
3 1034731 (00000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 7
4 N/A (00000000- 10353860 ) (Replaced By ltem #32) 4
5 608322 (00000000- ) Screw, Trs, M6 X 1.0 X 16, Phl, Ss 2
6 364441 (00000000- ) Screw, Hex, M8 X 1.25 X 110, Ss 1
7 43952 (00000000- ) Washer, Lock, Int, 0.31 Ss 1
8 01685 (00000000- ) Washer, Flat, 0.31 Ss 1
9 140314 (00000000- ) Clamp, Cable, Stl, 0.75d X 0.75w, 1h,YI 1
10 12273 (00000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, NI 1
11 1036032 (10330480- ) Bracket, Lift, Head, Rh 1
12 1036025 (10330480- ) Bracket, Lift, Head, Lh 1
13 01685 (10330480- )  Washer, Flat, 0.38b 0.88d .08, Ss 1
14 08713 (10330480- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
15 N/A (00000000- 10330479 ) (Replaced By ltems #11, 12, 13, & 14) 1
16 1025127 (00000000- ) Hopper, 80cm [Rm] 1
17 02942 (00000000- )  Pin, Hair Cotter, 0.62 D .120 Wir 2
18 222210 (00000000- ) Pin, Clevis, 0.62 D X 2.12 2
19 1025039 (00000000- ) Housing, Head, 80cm Cyl, Mach 1
20 1025580 (00000000- ) Cap, Plstc, Pf12 2
21 33584 (00000000- ) Clamp, Cable, Stl, 0.63d X 0.50w, 1h 2
22 1034731 (00000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
23 1020341 (00000000- )  Screw, Hex, M8 X 1.25 X 20, Sems, Ss 3
24 1025276 (00000000- )  Tube Assy, Bar, Spray [85cm] 1
25 64743 (00000000- )  Fitting, Plstc, Str, Bm08/Pm06 1
26 222692 (00000000- ) Screw, FIt, M8 X1.25 X 25, Ss, 18-8, NI 4
27 1036245 (10353861 - ) Retainer, Blade, Sqge, Side, Blk, Nyl 2
28 1026292 (00000000- )  Skirt, Side, Scb, Cyl 2
29 N/A (00000000- 10353860 ) (Replaced By ltem #27) 4
v 1057922 (00000000- ) Door Assy, Cyl Head 2
A 30 390996 (00000000- ) Screw, Fit, M10 X 1.5 X 20, 10.9, NI 1
A 31 1044145 (00000000- ) Door, Brush 1
A 32 01516 (00000000- ) Ring, Retaining, Ext, 0.59d, Basic 1
A 33 222184 (00000000- ) Pin, Roll, .094 D X 0.25I, .094/.097 1
A 34 222177 (00000000- ) Shatt, Idler Plug 1
A 35 1057629 (00000000- ) Plug, Idler, Brush [Sgl Brg] 1
36 08713 (10383861 - ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
37 578769 (00000000- ) Label, Moving Parts 2
38 222178 (00000000- ) Roller, Pyu, 1.88d 0.53b 3.05I 2
39 578421 (00000000- ) Pin, Cotter, .125d X 1.00l 2
40 222196 (00000000- ) Pin, Clevis, 0.50 D X 4.25I 2
41 1031370 (00000000- ) Wire, 12 Awg X 250mm 1
42 07785 (00000000- ) Nut, Hex, Std, M6 X 1.0, A2, Ss 5
43 1025150 (00000000- )  Lip,Tray, Debris, Scrubhead, 80cm 1
44 1025273 (00000000- ) Skirt, Tray, Debris, 80cm 1
45 01684 (00000000- ) Washer, Flat, 0.25 Ss 4
46 374007 (00000000- ) Channel, .18, 0.3w 0.5 33.0l 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T5 (04-2016)

Home §| Find...

57



STANDARD PARTS

SCRUBHEAD LIFT GROUP

1\
3\

2— 4

58

_ Tennant T5 (11-2008
Home | Find... § Go To.. nn ennantTs )



STANDARD PARTS

SCRUBHEAD LIFT GROUP

Ref. Part No. Serial Number Description Qty.
1 11329 (00000000- ) Screw, Hex, M6 X 1.0 X 16, Ss, NI 1
2 01684 (00000000- ) Washer, Flat, 0.25 Ss 1
3 1029310 (00000000- ) Harness, Ground, 12 Awg 1
4 1029051 (00000000- )  Strap, Static, Controller 1
5 1022913 (00000000- ) Bracket Widt, Actuator, Upper 1
6 29558 (00000000- ) Pin, Clevis, 0.37 D X 1.50I 1
7 140626 (00000000- )  Pin, Hair Cotter, 0.25 D .125 Wir 2
8 1023035 (00000000- ) Actuator, 24vdc, 6.0 Strk, 600Ib 1
9 1049367 (00000000- ) Bracket, Sppt, Guide, RIr 1
10 40678 (00000000- ) Clamp, Cable, Stl, 0.44d X 0.62w, 1h 1
11 01685 (00000000- ) Washer, Flat, 0.31 Ss 6
12 12273 (00000000- )  Screw, Hex, M8 X 1.25 X 20, Ss, NI 2
13 33584 (00000000- ) Clamp, Cable, Stl, 0.63d X 0.50w, 1hole 1
14 01683 (00000000- ) Washer, Flat, #10 Ss 1
15 09739 (00000000- ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 1
16 08713 (00000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 5
17 1023592 (00000000- ) Bracket, Guide, Rlr, Head Lift, Brz [T5] 1
18 607920 (00000000- ) Spring, Cmpr, 18.3d, 2.4w, 25.4] Mw 2
19 607568 (00000000- )  Washer, P/M, 1.500d, 0.500b 0.25| Bnz 2
20 1023658 (00000000- ) Roller, Linkage, Head Lift 1
21 1023653 (00000000- ) Shaft, Rlr, Head- Lift 1
22 386299 (00000000- )  Screw, Hex, M8 X 1.25 X 100, Ss 1
23 1024911 (00000000- ) Bracket, Roller, Scrubhead, Sheet Metal 1
24 59156 (00000000- ) Nut, Hex, Lock, .38- 16, NI, Ss 2
25 63185 (00000000- ) Spring, Cmpr, 0.850d .09wir 2.0l 2
26 1023575 (00000000- ) Bracket, Spring, Down Press 1
27 51534 (00000000- ) Pin, Clevis, 0.50 D X 2.00I 1
28 32486 (00000000- ) Washer, Flat, 0.50 Sae 4
29 1024969 (00000000- ) Sleeve, P/M, 0.629d 09.5 2
30 45261 (00000000- ) Spring, Cmpr, 0.970d .11wir 2.5l 2
31 45960 (00000000- ) Bolt, Shid, .50d X 4.25, .38- 16 2
32 1016331 (00000000- ) Washer, Flat, 0.34b 1.25d .11, Ss 2
33 12333 (00000000- ) Screw, Hex, M8 X 1.25 X 25, Ss, NI 2
34 69461 (00000000- ) Washer, Flat, 0.38b 0.88d .12, Stl, PI 2
35 1034731 (00000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4

Tennant T5 (10-2012)

Home §| Find...

59



STANDARD PARTS

SOLUTION GROUP, FaST MODEL

. Te t T5 (06-2017
Home I Find... §Go To.. n n ennantTs { )



STANDARD PARTS

SOLUTION GROUP, FaST MODEL

Ref. Part No. Serial Number Description Qty.
1 1018155 (00000000- ) Screw, Pan, M5 X 0.8 X186, Ss, Tcut 2
2 621443 (00000000- ) Chain, Ball, #10 X 1571, Ss 1
3 1005435 (00000000- )  Fitting, Plstc, Cap, Pf04, Pipe 1
4 1002899 (00000000- )  Fitting, Plstc, Str, Pm04, Cplg, Mal 1
5 1029262 (00000000- )  Fitting, Plstc, Str, Pf04, Cplg, Fem 1
6 1028773 (00000000- )  Fitting, Brs, E90, Pf04/Bm04 1
7 1006415 (00000000- ) Hose, Afmki, Pvc, Cir 0.25id 3ft 1
8 1036339 (00000000- )  Bracket, Mtg, Detgt [T5] 1
9 1034731 (10369603- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 4
10 54333 (00000000- )  Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 6
11 1017015 (00000000- ) Detergent Pkg, 2 Liter, Sgl [365] (Standard) 1
11 1017022 (00000000- ) Detergent Pkg, 2 Liter, Sgl [665] (Optional) 1
11 9002021 (00000000- ) Fast 965 2 Ltr, Detergent (Optional) 1
12 1015522 (00000000- )  Filter, Screen, 080 Mesh, Pf08, Ss 1
13 630371 (00000000- )  Fitting, Plstc, E90, Bm10/Pm08 1
14 1041978 (00000000- ) Clamp, Hose, Wir, .85 - .90, Silver 1
15 1035355 (00000000- ) Hose, Afmkt, Pvc, Clr, 0.62id, 02ft 1
16 1015486 (00000000- )  Fitting, Plstc, Tee, Bm10/Bm08/Bm10 1
17 605099 (00000000- ) Hose, Pvc, Clir, 0.62id 0.880d 3.0l 1
18 1059224 (00000000- ) Valve, Water, Solenoid, 24vdc, Bm10/Bm10 1
19 607776 (00000000- ) Clamp, Hose, Wire, .73 - .77, Silver 1
20 9008847 (10538043- ) Fast Kit, Injector[T5 60/65cm, Fast lii] 1
21 33932 (10347532- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
21 33932 (00000000- 10347531 )  Nut, Hex, Lock, M4 X 0.7, NI, Ss 3
22 573073 (10538043- ) Clip, Grip, Hose, 1.00-1.38, Zn 2

(600 mm Disk & 650 mm Cyl Models)
22 573073 (10347532- )  Clip, Grip, Hose, 1.00-1.38, Zn 1
(700 mm/800 mm Disk & 800 mm Cyl Models)
23 49697 (10347532-10369602 ) Screw, Pan, M4 X 0.7 X 10, Ss 2
23 49697 (00000000- 10347531 )  Screw, Pan, M4 X 0.7 X 10, Ss 3
24 N/A (00000000- 10369602 ) (Replaced By Item #30) 1
25 01684 (00000000- 10369602 ) Washer, Flat, 0.25 Ss 2
26 11635 (00000000- 10369602 ) Screw, Hex, M6 X 1.0 X 12, Ss, NI 2
27 9003810 (00000000- 10348537 ) Fast Kit, Conv, Ci[T5 60/65Cm, FaST Il+] 1
(600mm Disk & 650mm Cyl Models) (See Breakdowns)
27 9003812 (00000000- 10347531 ) Fast Kit, Conv, Ci[T5 70/80Cm, Fast II+] 1
(700mm/800mm Disk & 800mm Cyl Models)
(See Breakdowns)
28 607775 (00000000- 10348537 ) Clamp, Hose, Wir, .63 - .66, Blk 1
29 1014295 (00000000- 10347531 ) Clip, Spring, Holder, Blk Wyl Coated 3
30 1040982 (10369603- ) Plate, Mtg, Injector [T5/Ss5 Fast li+] 1
31 613735 (00000000- ) Clamp, Hose, Wir, .40 - .42, Yel 2
32 1014295 (00000000- ) Clip, Grip, Hose, 0.75-1.12, Stl,Blk Vyl 1
(700 mm/800 mm Disk & 800 mm Cyl Models)
33 9003907 (10348538- 10538042 ) Fast Kit, Injector[T5 60/65Cm, Fast Il+] 1
(See Breakdowns) (Replaced by 9008847)
33 9003908 (10347532- ) Fast Kit, Injector[T5 70/80Cm, Fast I1+] 1
(See Breakdowns)
34 01683 (00000000- ) Washer, Flat, 10, Ss 2
35 09200 (00000000- ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 2

Tennant T5 (06-2017)

61



STANDARD PARTS

SOLUTION GROUP, FaST MODEL - CONT’D

. Te t T5 (06-2017
Home | Find... § Go To.. n n ennantTs )



STANDARD PARTS

SOLUTION GROUP, FaST MODEL - CONT’D

Ref. Part No. Serial Number Description Qty.
1 9002542 (00000000- ) Hose, .38id X 0.60d Pvc 376720 Ft 3.5 1
2 43555 (00000000- )  Clamp, Hose, Wormdrive, 2.50- 3.50d, .50w 2
3 1023463 (00000000- ) Bracket, Mtg, Pump 1
4 1034731 (00000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
5 9004748 (00000000- ) Hose, Pyu, CIr, 0.38id 0.620d 42 1
6 613521 (00000000- ) Tubing 1/2idx3/40d Vnyl 611259 Ft 1.000 1
7 607776 (00000000- ) Clamp, Hose, Wire, .73 - .77, Silver 3
8 1017532 (00000000- )  Fitting, Plstc, E90, Bm08/Pm06 1
v 9 1014282 (00000000- ) Pump, Soltn, Ele, 24vdc, 60psi, Packard 1
A 10 9001240 (00000000- ) Pump Kit, Head, Soltn 1
A 11 78950 (00000000- )  Connector, Fem, 02cav, Mp280 Sealed 1
A 12 78951 (00000000- )  Terminal, Fem, Mp280, Sealed, 18- 16ga 1
A 13 10917 (00000000- ) Seal, Wire, 14/16ga [Wp / Mp280 Sealed] 1
A 14 78952 (00000000- ) Lock, Secondary, 2cav, Mp280 Sealed 1
15 1017386 (00000000- ) Valve, Air Vent, Float Type 1
16 24698 (00000000- )  Fitting, Brs, Str, Pf02/Pm06 1
17 54333 (00000000- )  Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
18 1005630 (00000000- )  Fitting, Plstc, E90, Bm06/Pm06, Nyl 1
19 601483 (00000000- )  Fitting, Brs, Tee, PmO06/Pf06, Strt, T 1
20 613531 (00000000- ) Tubing 1/2idx3/40d Vinyl 611259 Ft 3.750 1
21 630372 (00000000- )  Fitting, Plstc, Tee, Bm08/Bm06/Bm08 1
22 613521 (00000000- )  Tubing 1/2idx3/40d Vnyl 611259 Ft 1.000 1
23 607775 (00000000- ) Clamp, Hose, Wir, .63 - .66, Blk 3
24 606362 (00000000- ) Hose 3/8idx5/80dx6.5 (611254) 1
25 1015455 (00000000- ) Valve, Check, 0005 Psi, Bm06/Bm06 1
(600mm Disk & 650mm Cyl Models)
25 1015455 (10582617- ) Valve, Check, 0005 Psi, Bm06/Bm06 1
(700mm/800mm Disk & 800mm Cyl Models)
25 1040501 (10347532-10582616 ) Valve, Check, 0015 Psi, Bm06/Bm06 1
(700mm/800mm Disk & 800mm Cyl Models)
25 1015455 (00000000- 10347531 )  Valve, Check, 0005 Psi, Bm06/Bm06 1
(700mm/800mm Disk & 800mm Cyl Models)
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T5 (06-2014)

Home §| Find...

63



STANDARD PARTS

9008847 FAST INJECTOR ASSEMBLY BREAKDOWN (S/N 10538043- )s
600 mm DISK & 650 mm CYLINDRICAL MODELS

Ref. Part No. Serial Number Description Qty.

v 9008847 (10538043- ) Fast Kit, Injector[T5 60/65cm, Fast lii] 1
AV 1 9003811 (10538043- ) Fast Kit, Ci[lnj Rebld, T5 60/65cm, li+] 1
AA 2 9008848 (10538043- ) Fast Kit, Seal, Injector, Ci [Fast lii] 1
AA 3 1039989 (10348538- ) Plug, Orifice, 0.030, Ss [Fast li+] 1
AA 4 1059250 (10538043- ) Insert, Venturi, Medium, [Fast lii] 1
AA 5 1059869 (10538043- ) Plate Assy, Orifice, 0.007id, Red 1
A 6 9003009 (10348538- ) Fast Kit, Ci, Injector Filters[Fast li+] 1
A 7 1030444 (10348538- ) Valve, Check, 0002psi [Fast li+] 1
A 8 1030441 (10348538- ) Valve, Check, 0005psi [Fast li+] 1
A 9 1058126 (10538043- ) Housing, Flir, Upper [Fast lii] 1
A 10 1057811 (10538043- ) Housing, Flir, Lower [Fast lii] 1
A 11 1053564 (10538043- ) Housing, Body, Injector [Fast lii] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

64 . Te tT5 (11-2011
Home | Find... §Go To.. n n ennan )




STANDARD PARTS

9003907 FAST INJECTOR ASSEMBLY BREAKDOWN (S/N 10348538- 10538042)
600 mm DISK & 650 mm CYLINDRICAL MODELS

Ref. Part No. Serial Number Description Qty.

v 9003907 (10348538- 10538042 ) Fast Kit, Injector[T5 60/65cm, Fast li+] 1
A 1 9003811 (10348538- 10538042 ) Fast Kit, Ci[lnj Rebld, T5 60/65cm, li+] 1
A 2 9003008 (10348538- 10538042 ) Fast Kit, Ci, Injector Seals [Fast li+] 1
A 3 9003009 (10348538- ) Fast Kit, Ci, Injector Filters[Fast li+] 1
A 4 1032284 (10348538- 10538042 ) Plate Assy, Orifice, 0.007id, Red 1
A 5 1039989 (10348538- ) Plug, Orifice, 0.030, Ss [Fast li+] 1
A 6 1030444 (10348538- ) Valve, Check, 0002psi [Fast li+] 1
A 7 1030441 (10348538- ) Valve, Check, 0005psi [Fast li+] 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T5 (11-2011) Home Eind Go To m n 65



STANDARD PARTS

9003810 FAST INJECTOR ASSEMBLY BREAKDOWN (S/N 00000000- 10348537)
600 mm DISK & 650 mm CYLINDRICAL MODELS

Ref. Part No. Serial Number Description Qty.

v 9003810 (00000000- 10348537 ) Fast Kit, Conv, Ci[T5 60/65cm, Fast li+] 1
A 1 1013411 (00000000- 10348537 )  Filter Assy, 050mesh 1
A 2 1006447 (00000000- 10348537 ) Vr, Filter, Screen, 050 Mesh .59d .8l Ss 1

3 1039988 (00000000- 10348537 )  Plug, Orifice, 0.027, Ss [Fast li+] 1

4 1014276 (00000000- 10348537 ) Fitting, Brs, Str, Bm06/Pf08 1

5 1032284 (0O0000000- 10348537 ) Plate Assy, Orifice, 0.007id, Red 1

6 1029355 (0O0000000- 10348537 ) Vr, Filter, Screen, 200 Mesh .59d .8l Ss 1

7 1005507 (00000000- 10348537 ) Fitting, Plstc, Body, Spray, Pfo4 1

8 1014254 (00000000- 10348537 ) Valve, Check, 0002psi Bm04/Pm04 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

66

Home §| Find...

Tennant T5 (03-2008)



STANDARD PARTS

9008887 FAST INJECTOR ASSEMBLY BREAKDOWN (S/N 10582617- )s
700 mm / 800 mm DISK & 800 mm CYLINDRICAL MODELS

Ref. Part No. Serial Number Description Qty.

v 9008887 (10582617- )  Fast Kit, Injector[T5 70/80cm, Fast lii] 1
AV 1 9008888 (10582617- ) Fast Kit, Ci[Inj Rebld, T5 70/80cm, lii] 1
AA 2 9008848 (10582617- ) Fast Kit, Seal, Injector, Ci [Fast lii] 1
AA 3 1039579 (10347532- ) Plug, Orifice, 0.033, Ss [Fast li+] 1
AA 4 1059250 (10582617- ) Insert, Venturi, Medium, [Fast lii] 1
AA 5 1059875 (10582617- ) Plate Assy, Orifice, 0.0075id, Blue 1
A 6 9003009 (10347532- ) Fast Kit, Ci, Injector Filters[Fast li+] 1
A 7 1030444 (10347532- ) Valve, Check, 0002psi [Fast li+] 1
A 8 1030441 (10347532- ) Valve, Check, 0005psi [Fast li+] 1
A 9 1058126 (10582617- ) Housing, Flir, Upper [Fast lii] 1
A 10 1057811 (10582617- ) Housing, Fltr, Lower [Fast lii] 1
A 11 1053564 (10582617- ) Housing, Body, Injector [Fast lii] 1
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T5 (06-2014) Home Eind Go To n n 67




STANDARD PARTS

9003908 FAST INJECTOR ASSEMBLY BREAKDOWN (S/N 10347532-10582616)
700 mm / 800 mm DISK & 800 mm CYLINDRICAL MODELS

Ref. Part No. Serial Number Description Qty.
v 9003908 (10347532- 10582616 ) Fast Kit, Injector[T5 70/80cm, Fast li+] 1
A 1 9003813 (10347532- 10582616 ) Fast Kit, Ci[lnj Rebld, T5 70/80cm, li+] 1
A 2 9003008 (10347532-10582616 ) Fast Kit, Ci, Injector Seals [Fast li+] 1
A 3 9003009 (10347532- ) 3ast Kit, Ci, Injector Filters[Fast li+] 1
A 4 1039978 (10347532- 10582616 ) Plate Assy, Orifice, 0.0075id, Blu 1
A 5 1039579 (10347532- ) Plug, Orifice, 0.033, Ss [Fast li+] 1
A 6 1030444 (10347532- ) Valve, Check, 0002psi [Fast li+] 1
A 7 1030441 (10347532- ) Valve, Check, 0005psi [Fast li+] 1

V ASSEMBLY
A INCLUDED IN ASSEMBLY

68 . T t T5 (06-2014
Home §| Find... § Go To.. m n ennan )




STANDARD PARTS

9003812 FAST INJECTOR ASSEMBLY BREAKDOWN (S/N 00000000- 10347531)
700 mm / 800 mm DISK & 800 mm CYLINDRICAL MODELS

Ref. Part No. Serial Number Description Qty.

v 9003812 (00000000- 10347531 )  Fast Kit, Conv, Ci[T5 70/80cm, Fast li+] 1

A 1 1013411 (00000000- 10347531 )  Filter Assy, 050mesh 1

A 2 1006447 (00000000- 10347531 )  Vr, Filter, Screen, 050 Mesh .59d .8l Ss 1
3 1039579 (00000000- 10347531 )  Plug, Orifice, 0.033, Ss [Fast li+] 1
4 1014276 (00000000- 10347531 )  Fitting, Brs, Str, Bm06/Pf08 1
5 1039978 (00000000- 10347531 ) Plate Assy, Orifice, 0.0075id, Blu 1
6 1029355 (00000000- 10347531 )  Vr, Filter, Screen, 200 Mesh .59d .8l Ss 1
7 1005507 (00000000- 10347531 )  Fitting, Plstc, Body, Spray, Pf0o4 1
8 1014254 (00000000- 10347531 )  Valve, Check, 0002psi Bm04/Pm04 1

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T5 (03-2008) 69

Home §| Find...




STANDARD PARTS

SOLUTION GROUP, ec-H20 NANOCLEAN MODEL (S/N 10742213- )

23
70 . Te t T5 (06-2017
Home | Find... § Go To.. n n ennantTs )




STANDARD PARTS

SOLUTION GROUP, ec-H20 NANOCLEAN MODEL (S/N 10742213- )

Ref. Part No. Serial Number Description Qty.
1 9011810 (10742213- ) Module Kit, Repimt [Ec- H20, B 02] (See Breakdown) 1
2 1034731 (10742213- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 7
3 1040881 (10742213- ) Bracket, Mtg, Martini [T5] 1
4 607775 (10742213- ) Clamp, Hose, Wir, .63 - .66, Blk 3
5 20950 (10742213- ) Fitting, Plstc, Str, Bm06/Bm06 1
6 1015522 (10742213- )  Filter, Screen, 080mesh, Ss, Pf08 1
7 630371 (10742213- )  Fitting, Plstc, E90, Bm10/Pm08 1
8 54333 (10742213- )  Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 4
9 613521 (10742213- ) Hose, Pvc, Clr, 0.50id 0.750d 012.0I 1
10 1006400 (10742213- ) Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Clr 1
11 1015486 (10742213- )  Fitting, Plstc, Tee, Bm08/Bm10/Bm10, Br 1
12 1013599 (10742213- ) Valve, Water, Solenoid, 24vdc Bm10/Bm10 1
13 630372 (10742213- )  Fitting, Plstc, Tee, Bm06/Bm08/Bm08, Br 1
14 607776 (10742213- )  Clamp, Hose, Wir, .73 - .77, Silver 6
15 43555 (10742213- ) Clamp, Hose, Wormdrive, 2.62- 3.50d 2
16 1023463 (10742213- ) Bracket, Mtg, Pump [T5] 1
17 130773 (10742213- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
18 1040868 (10742213- )  Capacitor, Plug [.01 Uf, 200v] 1
19 1042495 (10742213- ) Pump, Soltn, Ele, 24vdc, 35psi 1
20 1017532 (10742213- )  Fitting, Plstc, E90, Bm08/Pm06 1
21 150417 (10742213- )  Fitting, Plstc, E90, Bm04/Pm06 1
22 603654 (10742213- ) Clamp, Hose, Ear, .44d [Ctb] 8
23 9014210 (10742213- ) Hose, Afmkt, Pvc, Brd .25id .440d, 05ft 1
24 1216878 (10742213- ) Valve, Check, 0001psi Bm04/Bm04 1
25 150713 (10742213- ) Fitting, Plstc, Tee, Bm04/Bm04/Bm04 1
26 1216973 (10742213- ) Pump Assy, Dispenser 1
27 1217763 (10742213- )  Fitting, Plstc, E90, Qf04/Qf04 1
28 9014211 (10742213- ) Hose, Afmkt, Pvc, Grn .06id .250d, 02ft 1
29 1214972 (10742213- )  Fitting, Orifice, Str, Bm01/Bm/01 1
30 1215186 (10742213- )  Fitting, Plstc, E90, Qf06/QmO06 3
31 150520 (10742213- )  Fitting, Brs, Str, Bm04/Pf02 1
32 1044414 (10742213- ) Switch, Press, 15psi, Pm02 1
33 1212857 (10742213- )  Fitting, Plstc, Str, Qm06/Bm04 1
34 1212573 (10742213- )  Fitting, Plstc, Tee, Qf06/Qf06/Qf06 1
35 1014987 (10742213- ) Hose, Afmkt, Pvc, ClIr, 0.25id, 01ft 1
36 1214339 (10742213- )  Fitting, Plstc, EQ0, Qfo4/Qm04 1
37 1212855 (10742213- )  Fitting, Plstc, Tee, Qf04/Qf06/Qf06 1
38 9014212 (10742213- ) Hose, Afmkt, Pvc, Grn 0.06id .380d, 02ft 1
39 1215755 (10742213- ) Bracket, Mtg, Ec- H20 Wcm [T5 Disk] 1
39 1220598 (10742213- ) Bracket, Mtg, Ec- H20 Wcm [T5 Cyl] 1
40 1059534 (10742213- )  Fastener, 09.00l1 [Hook & Loop] 1
41 9013646 (10742213- )  Cartridge, Ec- H20 Nanoclean Wem, 270ml 1
42 01683 (10742213- ) Washer, Flat, 10, Ss 2
43 09200 (10742213- ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 2
44 1035355 (10742213- ) Hose, Afmkt, Pvc, ClIr, 0.62id, 02ft 1
45 605099 (10742213- ) Hose, Pvc, Clr, 0.62id 0.880d 003.0I 1

vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T5 (06-2017) 71

Home §| Find...




STANDARD PARTS

)

ec-H20 NANOCLEAN MODULE BREAKDOWN, 9011810 (S/N 10742213-

. Te t T5 (06-2015
Home | Find... § Go To.. n n ennantTs )

72



STANDARD PARTS

ec-H20 NANOCLEAN MODULE BREAKDOWN, 9011810 (S/N 10742213- )

Ref. Part No. Serial Number Description Qty.
v 9011810 (10742213- ) Module Kit, Replmt [Ec- H20, B 02] 1
AV 9014126 (10742213- ) Ec-H20 Nc Kit [Module B, Plumbing] 1
AA 1 1208823 (10742213- ) Housing, Module, Upper, Ec- H20 1
AA 2 1015506 (10742213- ) Screw, Pan, Phl, M5 X 16, Tcut [Plastic] 4
AA 3 1044393 (10742213- )  Switch, Rocker, Spst, Mom 1
AL 4 32509 (10742213- ) Screw, Hex, M4 X 0.70 X 50, Ss 4
AA 5 1208164 (10742213- ) Electrode, 5 Plate, High Flow 1
AA 6 41579 (10742213- )  Washer, Flat, 08, Ss 4
AA 7 33932 (10742213- ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 4
AA 8 1006415 (10742213- ) Hose, Afmkt, Pvc, ClIr, 0.25id, 03ft 1
AA 9 1208526 (10742213- ) Hose, Molded, Bm08/Bm06 1
AA 10 1049637 (10742213- ) Label, Direction [Ec- H20] 1
AA 11 613735 (10742213- ) Clamp, Hose, Wir, .40 - .42, Yel 1
AA 12 54333 (10742213- )  Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
AA 13 1073286 (10742213- ) Harness, Ele, Module B2 [Ec- H20] 1
A 14 9014127 (10742213- )  Controller Kit, Replmt [Ec- H20 Nc] 1
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T5 (06-2015) 73

Home §| Find...




STANDARD PARTS

SOLUTION GROUP, ec-H20 MODEL (S/N 10378380-10742212)

74 . Te t T5 (10-2015
Home | Find... § Go To.. nn ennantTs )




STANDARD PARTS

SOLUTION GROUP, ec-H20 MODEL (S/N 10378380-10742212)

Ref. Part No. Serial Number Description Qty.
1 9007970 (10448305- 10742212 ) Module Kit, Replmt [Ec- H20] (See Breakdown) 1
1 9006161 (10378380- 10448304 ) Module Kit, Replmt [Ec- H20] (See Breakdown) 1
2 9004606 (10378380- 10742212 ) Hose, Pvc, Brd, .25id .450d 46, CIr 1
3 578820000 (10378380-10742212 ) Hose, Pvc, Brd, 0.25id 0.440d 157.21,CIr 1
4 1034731 (00000000- 10742212 ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 7
5 1040881 (10378380- 10742212 ) Bracket, Mtg, Martini [T5] 1
6 603654 (10378380- 10742212 ) Clamp, Hose, Ear, .44d [Ctb] 9

v 7 1043866 (10378380- 10742212 )  Fitting Assy, Qd, Pf04 1
A 8 1005506 (10378380- 10742212 )  Fitting, Plstc, Cap, Spray, Pf04 1
A 9 1047655 (10378380- 10742212 ) Washer, Flat, 0.40b 0.75d .12 [Viton] 1
A 10 1005507 (10378380- 10742212 ) Fitting, Plstc, Body, Spray, Pf04 1
11 01697 (10378380- 10742212 )  Screw, Hex, .25-20 X 0.62, Ss 1
12 01685 (10378380- 10742212 ) Washer, Flat, 0.38b 0.88d .08, Ss 1
13 1044192 (10378380- 10742212 )  Bracket, Mtg, Horn [Ec- H20] 1
14 1018505 (10446231- 10742212 ) Horn, 12- 48vdc [88.5 Decibels] 1
14 392937 (10378380- 10446230 ) Horn, 12-48vdc [94 Decibels] 1
15 1044790 (10378380- 10742212 ) Valve, Check, 0025psi Pm04/Pf04 1
16 50901 (10378380- 10742212 )  Fitting, Plstc, Str, Bm04/Pm04 1
17 1044414 (10378380- 10742212 )  Switch, Press, 12psi, Pm02 1
18 150520 (10378380- 10742212 ) Fitting, Brs, Str, Bm04/Pf02 1
19 1014441 (10378380- 10742212 ) Fitting, Plstc, Tee, Bm04/Bm04/Bm06, Br 1
20 54333 (10378380- 10742212 ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
21 1006400 (10378380- 10742212 ) Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Cir 1
22 43555 (00000000- 10742212 )  Clamp, Hose, Wormdrive, 2.50- 3.50d, .50w 2
23 1023463 (00000000- 10742212 ) Bracket, Mtg, Pump [T5] 1
24 1005630 (00000000- 10742212 )  Fitting, Plstc, E90, Bm06/PmO06, Nyl 1
25 1017386 (00000000- 10742212 )  Valve, Vent, Air, Float Type 1
26 24698 (00000000- 10742212 )  Fitting, Brs, Str, Pf02/Pm06 1
27 601483 (00000000- 10742212 ) Fitting, Brs, Tee, Pf06/Pf06/Pm06, Run 1
28 1042495 (10378380- 10742212 ) Pump, Soltn, Ele, 24vdc, 35psi (See Breakdown) 1
29 140328 (00000000- 10742212 )  Clamp, Cable, Nyl, 0.38d, Blk 1
30 1040868 (10378380- 10742212 )  Capacitor, Plug [.01 Uf, 200v] 1
31 1017532 (00000000- 10742212 )  Fitting, Plstc, E90, Bm08/Pm06 1
32 607776 (00000000- 10742212 ) Clamp, Hose, Wir, .73 - .77, Silver 5
33 613521 (00000000- 10742212 ) Hose, Pvc, Clr, 0.50id 0.750d 012.0I (611259) 1
34 613531 (00000000- 10742212 ) Hose, Pvc, Clr, 0.50id 0.750d 045.01 (611259) 1
35 1013599 (00000000- 10742212 ) Valve, Water, Solenoid, 24vdc Bm10/Bm10 1
36 1041978 (00000000- 10742212 ) Clamp, Hose, Wir, .85 - .90, Silver 4
37 605099 (00000000- 10742212 ) Hose, Pvc, Clr, 0.62id 0.880d 003.0I (611259) 1
38 1015486 (00000000- 10742212 ) Fitting, Plstc, Tee, Bm08/Bm10/Bm10, Br 1
39 1035355 (00000000- 10742212 ) Hose, Afmkt, Pvc, Clr, 0.62id, 02ft (611259) 1
40 630371 (00000000- 10742212 )  Fitting, Plstc, E90, Bm10/Pm08 1
41 1015522 (00000000- 10742212 )  Filter, Screen, 080mesh, Ss, Pf08 1
42 613521 (00000000- 10742212 ) Hose, Pvc, Clr, 0.50id 0.750d 012.0I (611259) 1
43 1010791 (10378380- 10742212 ) Fitting, Plstc, Tee, Bm08/Bm08/Pm04, Br 1
44 1028773 (10378380- 10742212 )  Fitting, Brs, E90, Bm04/Pf04 1
45 607306 (10378380- 10742212 ) Fitting, Plstc, Tee, Bm04/Bm04/PmO04, Br 1
46 150713 (10378380- 10742212 ) Fitting, Plstc, Tee, Bm04/Bm04/Bm04 1
47 130773 (10378380- 10742212 ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
48 613735 (10378380- 10742212 ) Clamp, Hose, Wir, .40 - .42, Yel 1
49 01683 (00000000- 10742212 ) Washer, Flat, 10, Ss 2
50 09200 (00000000- 10742212 )  Screw, Pan, Phl, M5 X 0.80 X 12, Ss 2

Tennant T5 (10-2015)

Home §| Find...

75



STANDARD PARTS

ec-H20 MODULE ASSEMBLY BREAKDOWN, 9007970 (S/N 10448305- 10742212)

””f‘f‘f’f’f’f’

w§ K&% 5/

. Te t T5 (06-2015
Home | Find... § Go To.. n n ennantTs )




STANDARD PARTS

ec-H20 MODULE ASSEMBLY BREAKDOWN, 9007970 (S/N 10448305- 10742212)

Ref. Part No. Serial Number Description
v 9007970 (10448305- 10742212 Module Kit, Replmt [Ec- H20]
AV 9006324 10448305- 10742212 Ec- H20 Kit [Module B, Plumbing]

Qty.
) 1
( ) 1
AA 1 578820000 (10448305-10742212 ) Hose, Pvc, Brd, 0.25id 0.440d 157.2,CIr 1
AL 2 603654 (10448305- 10742212 ) Clamp, Hose, Ear, .44d [Ctb] 4
AA 3 1037595 (10448305- 10742212 ) Fitting, Plstc, E90, Bm04/Pm02, Nyl 2
AA 4 1062006 (10448305- 10742212 )  Electrode, Cylindrical 1
AA 5 1045030 (10448305- 10742212 )  Fitting, Brs, Str, Pm02/Pm02 1
AA G 33932 (10448305- 10742212 )  Nut, Hex, Lock, M4 X 0.70, NI, Ss 4
AL 7 41579 (10448305- 10742212 ) Washer, Flat, 08, Ss 4
AA 8 1048490 (10448305- 10742212 ) Bracket, Valve 1
AA 9 140801 (10448305- 10742212 )  Screw, Trs, Phl, 08-32 X 0.38, Ss 2
AA 10 1013236 (10448305- 10742212 ) Valve, Shutoff, Ele, 24vdc 1
AA 11 9006574 (10448305- 10742212 ) Hose, Pvc, Brd, 0.25id 0.450d, 65I, CIr 1
AA 12 1049637 (10448305- 10742212 ) Label, Direction [Ec- H20] 1
AA 13 1057637 (10448305- 10742212 ) Electrode, 5 Plate, High Flow 1
AA 14 1051519 (10448305- 10742212 ) Housing, Upper, Module, High Flow 1
AA 15 1044393 (10448305- 10742212 )  Switch, Rocker, Spst, Mom, 1
AA 16 32509 (10448305- 10742212 )  Screw, Hex, M4 X 0.70 X 50, Ss 4
AA 17 1049489 (10448305- 10742212 ) Harness, Main, Controller [Ec- H20, P3] 1
A 18 1037032 (10448305- 10742212 ) Housing, Bottom 1
A 19 1054776 (10448305- 10742212 ) Grommet, Blind 1
A 20 9007969 (10448305- 10742212 )  Controller Kit, Repimt [Ec- H20] 1
A 21 1018155 (10448305- 10742212 )  Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 8
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T5 (06-2015)

Home §| Find...

77



STANDARD PARTS

ec-H20 MODULE ASSEMBLY BREAKDOWN, 9006161 (S/N 10378380- 10448304)

: Tennant T5 (11-2010)
Home | Find... § Go To.. n n ennan




STANDARD PARTS

ec-H20 MODULE ASSEMBLY BREAKDOWN, 9006161 (S/N 10378380- 10448304)

Ref. Part No. Serial Number Description Qty.

v 9006161 (10378380- 10448304 ) Module Kit, Replmt [Ec- H20] 1
A 1 1037032 (10378380- ) Housing, Bottom 1
A 2 1054776 (10378380- )  Grommet, Blind 1
A 3 609062 (10378380- 10448304 ) Screw, Trs, Phl, 08-32 X 0.38, Ss 1
A 4 578860 (10378380- 10448304 ) Screw, Pan, Phl, 04-40 X 0.31, PI 2
A 5 3701.6 (10378380- 10448304 ) Screw, Pan, Phl, 06- 32 X 0.38, Shtmtl,Ss 4
A 6 613735 (10378380- ) Clamp, Hose, Wir, .40 - .42, Yel 1
A 7 9004606 (10378380- 10448304 ) Hose, Pvc, Brd, .25id .450d 46, CIr 1
A 8 1049637 (10378380- ) Label, Direction [Ec-H20] 1
A 9 140826 (10378380- 10448304 ) Screw, Pan, 06- 32 X 0.75, Fmg/Ab, Ss 4
A 10 578820000 (10378380- ) Hose, Pvc, Brd, 0.25id 0.440d 157.21,CIr 1
A 11 603654 (10378380- ) Clamp, Hose, Ear, .44d [Ctb] 4
A 12 1037595 (10378380- )  Fitting, Plstc, E90, Bm04/Pm02, Nyl 2
A 13 140801 (10378380- 10448304 ) Screw, Trs, Phl, 08-32 X 0.38, Ss 2
A 14 1013236 (10378380- ) Valve, Shutoff, Ele, 24vdc 1
A 15 1045030 (10378380- )  Fitting, Brs, Str, Pm02/Pm02 1
A 16 1038159 (10378380- ) Electrode, Cylindrical 1
A 17 N/A (10378380- 10448304 ) Replaced By E- Cell Upgrade Kit P/N 9006324 1
(Includes ltems 1- 17 On Page 63)
A 18 1018155 (10378380- )  Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 8
A 19 1044393 (10378380- )  Switch, Rocker, Spst, Mom, 1
A 20 9006159 (10378380- )  Controller Kit, Replmt [Ec- H20] 1
A 21 1044399 (10378380- 10448304 ) Harness, Main, Controller [Ec- H20, P3] 1
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T5 (11-2010)

Home §| Find...

79



STANDARD PARTS

1042495 SOLUTION PUMP BREAKDOWN

Ref. Part No. Serial Number Description Qty.

v 1042495 (10378380- ) Pump, Soltn, Ele, 24vdc, 35psi 1
A 1 9004759 (10378380- ) Pump Kit, Head, Soltn [Echo] 1
A 2 78950 (10378380- )  Connector, Fem, 02cav, Mp280 Sealed 1
A 3 78951 (10378380- )  Terminal, Fem, Mp280, Sealed, 18- 16ga 1
A 4 10917 (10378380- ) Seal, Wire, 14/16ga [Wp / Mp280 Sealed] 1
A 5 78952 (10378380- ) Lock, Secondary, 2cav, Mp280 Sealed 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

80 Tennant T5 (11-2008)

Home §| Find...




STANDARD PARTS

SOLUTION GROUP, STANDARD MODEL

Ref. Part No. Serial Number Description Qty.
1 1015522 (00000000- )  Filter, Screen, 080 Mesh, Pf08, Ss 1
2 630371 (00000000- )  Fitting, Plstc, E90, Bm10/Pm08 1
3 1041978 (00000000- )  Clamp, Hose, Wir, .85 - .90, Silver 1
4 1035355 (00000000- ) Hose, Afmkt, Pvc, Clr, 0.62id, 02ft 1
5 1013599 (00000000- ) Valve, Water, Solenoid, 24vdc, 10bm/10bm 1
6 613531 (00000000- ) Tubing 1/2idx3/40d Vinyl 611259 Ft 3.750 1
7 01683 (00000000- ) Washer, Flat, 10, Ss 2
8 09200 (00000000- ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 2
9 54333 (00000000- )  Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2

Tennant T5 (06-2017) 81

Home §| Find...




STANDARD PARTS

SQUEEGEE LIFT GROUP

(S/N 10387970- 10535571)

(S/N 00000000- 10387969)

1\37

& N
i 36

Replaced By Kit 1038515

82 . Te t T5 (11-2011
Home | Find... § Go To.. nn ennantTs )



STANDARD PARTS

SQUEEGEE LIFT GROUP

A INCLUDED IN ASSEMBLY

Tennant T5 (11-2011)

Ref. Part No. Serial Number Description Qty.
1 1008675 (00000000- ) Gasket, Edge, Foam, 24.00I [Fr] 1
2 579211 (00000000- ) Nut, Hex, Lock, M3 X .5, Ss 2
3 41578 (00000000- )  Washer, Flat, #06, Ss 4
4 1012568 (00000000- )  Switch, Snap, 10a, Short 1
5 09739 (00000000- ) Nut, Hex, Lock, M5 X 0.8, NI, Ss 3
6 01683 (00000000- ) Washer, Flat, #10, Ss 3
7 1024060 (00000000- ) Spring, Lever, Sqge, W/ 90° Bend 1
8 08713 (00000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
9 1016331 (00000000- ) Washer, Flat, 0.34b 1.25d .11, Ss 1
10 1020922 (00000000- ) Bracket, Lift, Sqge 1
11 1034731 (00000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
12 140052 (00000000- ) Washer, Lock, Ext, 0.25 Ss 1
13 1017156 (00000000- ) Knob, Ball, M8 Insert, 40mmd, Plstc 1
14 1024354 (00000000- ) Lever, Sqge 1
15 1012747 (00000000- ) Balljoint, M6 X 1.0 Fem, M6 X 1.0 Mal 2
16 07785 (00000000- ) Nut, Hex, Std, M6 X 1.00, A2, Ss 2
17 1024105 (00000000- ) Cable, Lift, Sqge 1
18 08712 (00000000- ) Nut, Hex, Lock, M6 X 1.0, Ss, NI 2
19 1013397 (00000000- )  Washer, Flat, M13 X 30 X 0.8, Nyl 2
20 1014336 (00000000- ) Sleeve, P/M, 8.40b 12.60d 14.5I, PI 1
21 06922 (00000000- ) Screw, Pan, M3 X 0.5 X 20, 4.8 2
22 1009363 (00000000- ) Bushing, Cable 1
23 621236 (00000000- ) Ring, Retaining, Ext, 0.81d 1
v 24 1038515 (10387970- 10535571 )  Bracket Kit, Sqge, Conversion [T5] 1
A 25 12309 (10387970- ) Screw, Hex, M12 X 1.75 X 30, Ss 2
A 26 09741 (10387970- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 2
A 27 140045 (00000000- ) Washer, Flat, 0.51b 1.25d .06, Ss 7
A 28 1013662 (00000000- ) Bushing, Sleeve, 12mm 16mm 6.5mml, Pm Yw 2
29 1020974 (00000000- ) Bracket Widt, Pivot, Sqge 1
30 606058 (00000000- ) Bearing, Fing .505id .7530d 2
31 1026232 (00000000- ) Pin, Clevis, 0.50 D X 9.25I 1
32 140626 (00000000- )  Pin, Hair Cotter, 0.25 D .125 Wir 1
33 140423 (00000000- )  Spring, Brush Press 1
34 1029310 (00000000- ) Harness, Ground, 12 Awg 1
35 1024215 (00000000- 10387969 ) Bracket Widt, Mtg, Sqg [T5] (REPLACED BY 1038515) 1
36 140024 (00000000- 10387969 ) Washer, Lock, Split, 0.50, Ss 2
37 1033003 (00000000- 10387969 ) Screw, Hex, M12 X 1.75 X 25, NI, Ss 2
38 1066260 (10535572- ) Bracket, Mtg, Sqge, Stl [T5] 1
vV ASSEMBLY

83



STANDARD PARTS

SQUEEGEE GROUP, 20 in / 500 mm

84 . Te t T5 (08-2006
Home | Find... § Go To.. n n ennantTs { )



STANDARD PARTS

SQUEEGEE GROUP, 20 in / 500 mm

A INCLUDED IN ASSEMBLY

Tennant T5 (08-2006)

Home §| Find...

Ref. Part No. Serial Number Description Qty.

v 9001178 (00000000- )  Squeegee Assy Kit, 500mm, Ci 1
A 1 08713 (00000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
A 2 140027 (00000000- )  Washer, Flat, 0.35b 0.75d .04, Ss 4
A 3 1010560 (00000000- ) Wheel, Bmpr, 80d X 25w, Non- Marking 2
A 4 222460 (00000000- ) Sleeve, P/M, 0.31b 0.50d 0.5I [430ss] 2
A 5 1011228 (00000000- ) Plate, Mtg, Caster, Sqge, Rh 1
A 6 74455 (00000000- ) Screw, Hex, M6 X 1.0 X 12, Fmg 2
A 7 32716 (00000000- ) Nut, Hex, Jam, M10 X 1.5, Ss 2
A 8 1006343 (00000000- ) Caster, Swivel, 50mmd, M10 X 30 Stem, PI 2
A 9 1010558 (00000000- ) Knob, Star, 2.00d 4ear 0.71 M8x1.25 Thru 4
A 10 1011163 (00000000- ) Frame, Sqge, 74cm, Die Cast [50cm] 1
A 11 09011 (00000000- ) Screw, Hex, M8 X 1.25 X 30, Ss 2
A 12 07786 (00000000- ) Nut, Hex, Std, M8 X 1.25, Ss 4
A 13 1019919 (00000000- ) Retainer, Sqge, 76cm [50cm] Nyl, Blk 1
A 14 1014163 (00000000- ) Screw, Hex, M8 X 1.25 X 60, FI, Ss 4
A 15 1011956 (00000000- ) Plate, Mtg, Caster, Sqge, Lh 1
A 16 1011232 (00000000- ) Blade, Sqge, Front, 500mml (Standard) 1

16 1014091 (00000000- ) Blade, Sqge, Front, 500mm, Gum (Optional) 1

16 1014092 (00000000- ) Blade, Sqge, Front, 500mml, Oil- Rstn (Optional) 1
A 17 1011456 (00000000- ) Blade, Sqge, Rear, 500mm Linatex (Standard) 1

17 1014093 (00000000- ) Blade, Sqge, Rear, 500mm Gum (Optional) 1

17 1014094 (00000000- ) Blade, Sqge, Rear, 500mm Qil- Rstn (Optional) 1
A 18 1013933 (00000000- )  Strap Assy, Sqge, 500mm 1

19 1014079 (00000000- ) Clip, Grip, Hose, 1.50id, Dbl, Blk Pyp 1

20 1014026 (00000000- ) Hose, Vacuum, 1.5d X 571, 2- Short Cuffs 1
V ASSEMBLY

85



STANDARD PARTS

SQUEEGEE GROUP, 24 in / 600 mm

86 . Te t T5 (08-2006
Home | Find... § Go To.. n n ennantTs { )



STANDARD PARTS

SQUEEGEE GROUP, 24 in / 600 mm

A INCLUDED IN ASSEMBLY

Tennant T5 (06-2017)

Home

Find...

Ref. Part No. Serial Number Description Qty.

v 9002679 (00000000- ) Kit, Squeegee, 600mm Ci 1
A 1 09011 (00000000- ) Screw, Hex, M8 X 1.25 X 30, Ss 2
A 2 140027 (00000000- )  Washer, Flat, 0.35b 0.75d .04, Ss 6
A 3 222460 (00000000- ) Sleeve, P/M, 0.496d 0.318b 0.501 430ss 2
A 4 1010560 (00000000- ) Wheel, Bmpr, 80d X 25w, Non- Marking 2
A 5 12459 (00000000- ) Screw, Hex, M6 X 1.0 X 20, Fmg 4
A 6 32716 (00000000- ) Nut, Hex, Jam, M10 X 1.5, Ss 2
A 7 1006343 (00000000- )  Caster, Swivel, 50mm D, M10 X 30 Stem,Zn 2
A 8 1023273 (00000000- ) Plate, Caster, Mtg, Sgqge, Rh 1
A 9 08713 (00000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
A 10 1021798 (00000000- ) Frame, Sqge, 89cm [60cm] 1
A 11 1054375 (00000000- ) Knob, Star, 2.75d 4ear 1.1l M8x1.25, Thru 4
A 12 1023291 (00000000- ) Plate, Caster, Mtg, Sqge, Lh 1
A 13 07786 (00000000- ) Nut, Hex, Std, M8 X 1.25, Ss 4
A 14 1026354 (00000000- ) Retainer, Blade, Sqge, 600mm [PIstc] 1
A 15 1014163 (00000000- ) Screw, Hex, M8 X 1.25 X 60, FI, Ss 4
A 16 1021804 (00000000- ) Blade, Sqge, Front, 88cml [Lnx, 60cm] (Standard) 1

16 1025333 (00000000- ) Blade, Sqge, Front, 88cml, Gum [60cm] (Optional) 1

16 1025334 (00000000- ) Blade, Sqge, Front, 88cml, Ure [60cm] (Optional) 1
A 17 600187 (00000000- ) Bolt, Shid, .38d X 1.25, .31-18 1
A 18 140028 (00000000- )  Washer, Flat, 0.42b 1.00d .05, Ss 2
A 19 630477 (00000000- ) Wheel, Pyu, 2.0d 0.38w, Gray 1
A 20 32983 (00000000- ) Nut, Hex, Lock, .31-18, NI 1
A 21 1022456 (00000000- ) Retainer Assy, Blade, Sqge, 600mm 1
A 22 1021333 (00000000- ) Blade, Sqge, Rear, 88cm,Linatex[60cm] (Standard) 1

22 1025335 (00000000- ) Blade, Sqge, Rear, 88cml, Gum [60cm] (Optional) 1

22 1025336 (00000000- ) Blade, Sqge, Rear, 88cm, Ure [60cm] (Optional) 1

23 1014026 (00000000- ) Hose, Vacuum, 1.5d X 571, 2- Short Cuffs 1

24 1014079 (00000000- )  Clip, Hose, Gripper, 1.50id, Dbl, Blk Pp 1
V ASSEMBLY

87



STANDARD PARTS

SQUEEGEE GROUP, 26 in / 650 mm & 28 in / 700 mm

88 . Te t T5 (08-2006
Home | Find... § Go To.. n n ennantTs )



STANDARD PARTS

SQUEEGEE GROUP, 26 in / 650 mm & 28 in / 700 mm

A INCLUDED IN ASSEMBLY

Tennant T5 (08-2006)

Home §| Find...

Ref. Part No. Serial Number Description Qty.

v 9002680 (00000000- ) Kit, Squeegee, 700mm Ci 1
A 1 09011 (00000000- ) Screw, Hex, M8 X 1.25 X 30, Ss 2
A 2 140027 (00000000- )  Washer, Flat, 0.35b 0.75d .04, Ss 6
A 3 222460 (00000000- ) Sleeve, P/M, 0.496d 0.318b 0.501 430ss 2
A 4 1010560 (00000000- ) Wheel, Bmpr, 80d X 25w, Non- Marking 2
A 5 12459 (00000000- ) Screw, Hex, M6 X 1.0 X 20, Fmg 4
A 6 32716 (00000000- ) Nut, Hex, Jam, M10 X 1.5, Ss 2
A 7 1006343 (00000000- )  Caster, Swivel, 50mm D, M10 X 30 Stem,Zn 2
A 8 1023273 (00000000- ) Plate, Caster, Mtg, Sgqge, Rh 1
A 9 08713 (00000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
A 10 1023326 (00000000- ) Frame, Sqge, 104cm [70cm] 1
A 11 1054375 (00000000- ) Knob, Star, 2.75d 4ear 1.1l M8x1.25, Thru 4
A 12 1023291 (00000000- ) Plate, Caster, Mtg, Sqge, Lh 1
A 13 07786 (00000000- ) Nut, Hex, Std, M8 X 1.25, Ss 4
A 14 1026416 (00000000- ) Retainer, Blade, Sqge, 700mm [Plstc] 1
A 15 1014163 (00000000- ) Screw, Hex, M8 X 1.25 X 60, FI, Ss 4
A 16 1023327 (00000000- ) Blade, Sqge, Front, 98cml [Lnx, 70cm] (Standard) 1

16 1025337 (00000000- ) Blade, Sqge, Front, 98cml, Gum [70cm] (Optional) 1

16 1025339 (00000000- ) Blade, Sqge, Front, 98cml, Ure [70cm] (Optional) 1
A 17 600187 (00000000- ) Bolt, Shid, .38d X 1.25, .31-18 1
A 18 140028 (00000000- )  Washer, Flat, 0.42b 1.00d .05, Ss 2
A 19 630477 (00000000- ) Wheel, Pyu, 2.0d 0.38w, Gray 1
A 20 32983 (00000000- ) Nut, Hex, Lock, .31-18, NI 1
A 21 1023335 (00000000- ) Bracket Widt, Sqge, Band Clamp, 98cm 1
A 22 1023329 (00000000- ) Blade, Sqge, Rear, 98cm,Linatex[70cm] (Standard) 1

22 1025340 (00000000- ) Blade, Sqge, Rear, 98cml, Gum [70cm] (Optional) 1

22 1025341 (00000000- ) Blade, Sqge, Rear, 98cm, Ure [70cm] (Optional) 1

23 1014026 (00000000- ) Hose, Vacuum, 1.5d X 571, 2- Short Cuffs 1

24 1014079 (00000000- ) Clip, Hose, Gripper, 1.50id, Dbl, Blk Pp 1
V ASSEMBLY

89



STANDARD PARTS

SQUEEGEE GROUP, 32 in / 800 mm

90 . Te t T5 (08-2006
Home | Find... § Go To.. n n ennantTs { )



STANDARD PARTS

SQUEEGEE GROUP, 32 in / 800 mm

A INCLUDED IN ASSEMBLY

Tennant T5 (06-2017)

Home §| Find...

Ref. Part No. Serial Number Description Qty.

v 9002681 (00000000- ) Kit, Squeegee, 800mm Ci 1
A 1 09011 (00000000- ) Screw, Hex, M8 X 1.25 X 30, Ss 2
A 2 140027 (00000000- )  Washer, Flat, 0.35b 0.75d .04, Ss 6
A 3 222460 (00000000- ) Sleeve, P/M, 0.496d 0.318b 0.501 430ss 2
A 4 1010560 (00000000- ) Wheel, Bmpr, 80d X 25w, Non- Marking 2
A 5 12459 (00000000- ) Screw, Hex, M6 X 1.0 X 20, Fmg 8
A 6 1023426 (00000000- ) Bracket, Mtg, Sqge Bumper 2
A 7 08713 (00000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
A 8 1006343 (00000000- )  Caster, Swivel, 50mm D, M10 X 30 Stem,Zn 2
A 9 32716 (00000000- ) Nut, Hex, Jam, M10 X 1.5, Ss 2
A 10 140053 (00000000- )  Washer, Flat, 0.28b 0.88d .12, Ss 2
A 11 1011228 (00000000- ) Plate, Mtg, Caster, Sqge, Rh 1
A 12 1054375 (00000000- ) Knob, Star, 2.75d 4ear 1.1l M8x1.25, Thru 4
A 13 1023396 (00000000- ) Frame, Sqge, 117cm [80cm] 1
A 14 07786 (00000000- ) Nut, Hex, Std, M8 X 1.25, Ss 4
A 15 1014163 (00000000- ) Screw, Hex, M8 X 1.25 X 60, FI, Ss 4
A 16 1024970 (00000000- ) Retainer, Blade, Sqge, 800mm [Plstc] 1
A 17 1023398 (00000000- ) Blade, Sqge, Front, 105cm [Linx 80cm] (Standard) 1

17 1025342 (00000000- ) Blade, Sqge, Front, 105cml, Gum[80cm] (Optional) 1

17 1025343 (00000000- ) Blade, Sqge, Front, 105cm, Ure [80cm] (Optional) 1
A 18 1011956 (00000000- ) Plate, Mtg, Caster, Sqge, Lh 1
A 19 600187 (00000000- ) Bolt, Shid, .38d X 1.25, .31-18 1
A 20 140028 (00000000- )  Washer, Flat, 0.42b 1.00d .05, Ss 2
A 21 630477 (00000000- ) Wheel, Pyu, 2.0d 0.38w, Gray 1
A 22 32983 (00000000- ) Nut, Hex, Lock, .31-18, NI 1
A 23 1023400 (00000000- ) Retainer Assy, Blade, Sqge, 800mm 1
A 24 1023399 (00000000- ) Blade, Sqge, Rear, 105¢cmi[Linx, 80cm] (Standard) 1

24 1025344 (00000000- ) Blade, Sqge, Rear, 105cml, Gum [80cm] (Optional) 1

24 1025346 (00000000- ) Blade, Sqge, Rear, 105cml, Ure [80cm] (Optional) 1

25 1014026 (00000000- ) Hose, Vacuum, 1.5d X 57, 2- Short Cuffs 1

26 1014079 (00000000- ) Clip, Hose, Gripper, 1.50id, Dbl, Blk Pp 1
V ASSEMBLY

91



STANDARD PARTS

BATTERY GROUP, MAINTENANCE FREE 220 Ah

NN

Ref. Part No. Serial Number Description Qty.
1 1074042 (00000000- ) Battery, Agm, 06vdc, 220ah (Discover) 4
2 130364 (00000000- ) Cable, 06ga 15.0I Blk .31ring /.38ring 3
3 611221 (00000000- ) Boot, Terminal, Battery, 25.4mm, Blk 8
4 1067443 (10632988- ) Harness, Battery, Fused, Us [T5] 1
4 1024479 (00000000- 10632987 ) Harness, Battery, Us 1
5 630375 (00000000- ) Spacer, Battery, 1.25 X 3.25 X 13.7 Foam 2
6 613971 (00000000- ) Tray, Battery, Trimmed 1

92

Ho

" o S

Tennant T5 (06-2014)



STANDARD PARTS

BATTERY GROUP, LEAD-ACID 235 Ah

Ref. Part No. Serial Number Description Qty.
1 222280 (00000000- ) Battery, 06vdc, 235ah, Wet 4
2 45962 (00000000- ) Cap, Plstc, .04 1.38 X 2.30 0.5l (Tall Clear - Standard) 8
2 1041030 (00000000- ) Cap, Battery (Short Black - Optional) 8
3 130364 (00000000- ) Cable, 06ga 15.0l Blk .31ring /.38ring 3
4 611221 (00000000- ) Boot, Terminal, Battery, 25.4mm, Blk 8
5 1067443 (10632988- ) Harness, Battery, Fused, Us [T5] 1
5 1024479 (00000000- 10632987 ) Harness, Battery, Us 1
6 630375 (00000000- ) Spacer, Battery, 1.25 X 3.25 X 13.7 Foam 2
7 613971 (00000000- )  Tray, Battery, Trimmed 1

Tennant TS5 (09-2013)

93



STANDARD PARTS

BATTERY GROUP, MAINTENANCE FREE 160 Ah (JAPAN)

Ref. Part No. Serial Number Description Qty.
1 994202 (00000000- ) Battery, 06vdc 165ah [5h, Gf061602] 4
2 130364 (00000000- ) Cable, 06ga 15.0I Blk .31ring /.38ring 3
3 989860 (00000000- )  Cover Set, Terminal, Battery 4
4 1067443 (10632988- ) Harness, Battery, Fused, Us [T5] 1
4 1024479 (00000000- 10632987 ) Harness, Battery, Us 1
5 630375 (00000000- ) Spacer, Battery, 1.25 X 3.25 X 13.7 Foam 2
6 613971 (00000000- ) Tray, Battery, Trimmed 1
7 93580 (00000000- ) Clamp, Post, Battery, Positive 4
7 93581 (00000000- ) Clamp, Post, Battery, Negative 4

94 . T t T5 (09-2013
Home §§ Find... § Go To.. n n ennan )



STANDARD PARTS

BATTERY GROUP, LEAD ACID 180 Ah (JAPAN)

AN

5

Ref. Part No. Serial Number Description Qty.
1 10155 (00000000- ) Battery, Wet, 06vdc 4
2 45962 (00000000- ) Cap, Plstc, .04 1.38 X 2.30 0.5l (Tall Clear - Standard) 8
2 1041030 (00000000- ) Cap, Battery (Short Black - Optional) 8
3 130364 (00000000- ) Cable, 06ga 15.0I Blk .31ring /.38ring 3
4 611221 (00000000- ) Boot, Terminal, Battery, 25.4mm, Blk 8
5 1067443 (10632988- ) Harness, Battery, Fused, Us [T5] 1
5 1024479 (00000000- 10632987 ) Harness, Battery, Us 1
6 630375 (00000000- ) Spacer, Battery, 1.25 X 3.25 X 13.7 Foam 2
7 613971 (00000000- ) Tray, Battery, Trimmed 1

Tennant T5 (09-2013) 95

Home

e [ [ =]



STANDARD PARTS

)

ELECTRICAL DIAGRAM, STANDARD, FaST & ec-H20 MODELS
(S/N 10742213-

1044406_G

N ™
IMS
N¥E/HTY HOLIMS XOOTH3LNI 13d03dd N99/SE
Loany. ] JO0TN3INI T3d0¥d
ZZ-90)
2d
Moz
NJB/VZY A¥D/8L
T » ot
. .
s
nia/eL L
e/9e co=or] "L0d LIN 0335 dmﬁ?kTA V|.
INIVA QIONE08
TBAYE
Fo=or] 915 TILLOMHL
940/53
Ze=5r| MO J1LLOMHL
NS
NUB/0TY HOLIMG WYOVA
oi—or | HNMOVA
s
NY8/3Zy LRLOSH HOLIMS OZH->%
LHM/6T azH-oe
9T
HOLIAS g avva
N2y A¥D/8
HOLVNLOY S —7=or| dNNd ONVA
QV3H E¥OS 3HL
oL 3y ons
OIMS NV 6MS ‘SMS — wowvniov
[LETE ON_ NI/
i B (o
SAS
3MOW N0 uZ HOLIAS DIOULS—-TIN HOLVNLOY y HINOd DOAYZH,
Q3aN3LX3 ST | Nw8/dgy AL
HOLYALOY NGHM Z=57| HOLINS DIO¥LS-AIN
$3600 SMs
i
|
ONi {NO3 INOD NIVA
=1V | —— 08/9% ____Loooin —
30k QELIVE =t i
ONIENG N3 INS s
HOOTHIUNI MINIVHO
1
A
L VNOIS
......................... NOLLJO se-or AMOTNVE 177
H YUV
HLI AT oINS
-1 1 SO0 TISINT. HISHYHD AlddNS ¥3M0d D190
P GNV SN ¥3DUVHO
YIDYVYHO v 13d0¥d g5
WGl L0
Zr[ONe dMd ER=TOV Em
D "
.......... I N o
Xasaet Yoms §< az/oL
NuE/Zy 14400NVLS 1
90A 9 oA 9 A 9 oaA 9
e 11— 11— |1 =] 1] = o
ng/x 1 _ " 1 _. 1 _ 1 _ b

. Te t T5 (04-2016
Home | Find... §Go To.. n n ennant 15 { )




STANDARD PARTS

ELECTRICAL DIAGRAM, STANDARD, FaST & ec-H20 MODELS

(S/N 10742213- )
1044406_G
1 N -
=]
Y é g g 1 ¢
ol y
oL EGEE c[ f
< _J— &' s w
8;8 8% 8%
| 5
EEEE ‘I I
g
- g < N N
§ 83} é 8 g 8
_
O
e
2 =
. 0%
" P o
_ ibprmnSrTOTERBGOARERANIARR | © +
eSSt ELaRdae | O 0
2 5 g L e .
2 —— § E g i @ &
[ | | I | [ |
g g & ¢ ¢
] | | L7 Y
. 3 ga J/S% )
® ®T ’
|

o,

)
1
2 34/YEL

FUSE 10A

52 BRN

Tennant T5 (04-2016) Home Eind Go To n n 97



STANDARD PARTS

ELECTRICAL DIAGRAM, STANDARD, FaST & ec-H20 MODELS
(S/N 10742213- )

5 - 1044406_H
s J 0
5 g ¢
o >~
T &S
[&]
@ g @ ;
® - w
z 3 = Q
GROUND/ & =
SHONT Low N & =
13/BLk >—13/BLK
' — D N N
3 5 ¢ 35 4 9 9 @
N
u
| _ K4 #
g § ¥ 5
ha i N N
22/BRN
NCo>——22/RN
I
| &l T @
T 3§ ¢ &,
=
2
NOHS [m]
-1d o
=
>
R CAN-/GRN P-2 e
CAN- = Tria| ™" i
i
- —
CAN+ [—>_ CAN+/YEL P-1 S P o
79/WHT =
79 > o-1a NS 2
SHUNT HIGH -
TN I T [~
& s 2 2 %
T T 3
& i g &
' ol
2 ]
g g
~ ~
~ ~
o
o
N
N
~|
N
#
2
20
-
z
a
[
N
>
BATTERY B+
OPTIONAL :

TELEMETRY ONLY

98 Tennant T5 (06-2017)

Home § Find...




STANDARD PARTS

Tennant T5 (10-2015) Home Flnd GO TO n n



ELECTRICAL DIAGRAM, STANDARD & FaST MODEL
(S/N 10632988-10742212)

STANDARD PARTS

w —
i N ™ ©
© o
0
o A
g &
IS
% =)
v|>>\<|A 0
T
€ 1 =
©
c
v/ e c
/A o= os o i
2 ez
¥ QYA (= L
e LaEe
8 9vA
MS
HOLIMS NNOVA
NNE/JZ¥ ~ NVL/0£
f L G| MnovA HIVd Yover1d =5 Bh/an STV
z80
NVL/0L YIVIHE LINOHID
iy e o NV OF N HOLOW -
NN8/3TY l\‘ 1HM/6T 1504 R
v HSMN LRI 3|53|A¢ﬁ@“_¢V| m
ans Vo Q
HOLIMS dANd ONVM
NY8/9Z% ~ AND/8Z LHOY
— v A OZ-orf HANd ONVA 8 Hsnud LT oo 28 —:::mux:..
GOV s dNV 08 d uoLON H
AT S10LYALDY HOLINS LOVML3 NOLVILOV -— I
a3y
y V HSN¥E L1431 = V| - e 3 “
VOLYNLOY v e oszzzz—:
Qva dnsos L o Hewe 008 i
ans i
o’ 0 GAE" 2R HOLIAS IHOMLS-QN HOLVNLOY @ N0d JONVTY Fre — % =2 I
Nee/ Ty x ¥nd/Lz - + ! -
p VV N, ATI Z=5rf|HoLINS 30NLS-aIN me/ss @ N¥O/SE ! :
a ) § |
........................ v @ 1 o
| | ! T
3dON MO .wm | e mmmemmm— I !
20, Y30 i P! on! 1w 1ND NIV UL2APNLLAINY ki | (@)
$35070 CMS . ey =0 me/sse JOOMANE S-9r AN 1
[ we b 09 ¥OLOVINOD NIV ! G
¥3LLvE 1 ¥nd/zt 1
HENA%0 The [ HOOTEINT ¥FUVH mess wovs | novs (o] ey v |
P ! >, e a4 |
[ I St SUINI-MS o oD ! 0
- rr—e—l——q cesnlf NenLZ WIS . 062232-3010 Nu &S EDVIR, o ! .
0ILdO ANONVL J7T5 <
il Sttt . i sV CBvORRG | s ! bo]
[T I P LM GEAQIIY IS AN 33M0d 1907 wiore ooy By 1 c
! 3INT ! v
! [ A L. QW 9N d30uvH) o Za ! =
| ! v ! _I_I
! ! Y3OYVYHO o !
H | d4VOEND i
i i IVYNOILLO se ¢ i
H | 8 e Ma/sy, /Ly i
| | —\ Zrf] ONo ¥md g 130 To:.\_ 1 1 “ e
1 1
| | < | £
1 1
1 1 1
_ _ " | o
1 1
! ! _ I
1 | !
I i i
1 1 1
i N !
1 N ﬁV, ﬁVu
! b § nazoet ANN oMd AITAVHO V74 a3/l i
| . h T 77 ANY |
1 1
! oM 9 oA 9 2aA 9 A 9 1
Yool 38n4 i
| neses 41111 ___ ____ ____ Ao a1 i
| NN 11l |
1 L 1
1 1
1 1

|||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||

100



STANDARD PARTS

ELECTRICAL DIAGRAM, STANDARD & FaST MODEL

(S/N 10632988-10742212)

o \<
| E 7
N 3
N T
()
3
s =
AR R\ Iéé
.
13
E 5
5 :
: s
3
£
i

16/BLV

SOLENGID VALVE
\N
(4

s

V4
NN\

N
L g7

Tennant T5 (06-2015)

Home

e [ [ =]

1030569_F

101



STANDARD PARTS

ELECTRICAL DIAGRAM, STANDARD & FaST MODEL (S/N 00000000- 10632987)

1030569_E

|
N
N AHO/8E
(4 HOIH T1LLOHHL
N Le-or
€ 5
<4 ._mé‘mvm 5r[2'S T1LLOEHL
2 v OWA NHE/Z L
OHO/ee MOTTTLLOHHL ber
Z8or dINV22 - Wd HOLOW
MNd/LL
HOLIMS NNNOVA g0VA JN or %vl HIMVIHE LINOHIO
YMS Nv.L/0e WNAOYA Hlvd Tanave & wanova Y d Ot
vo .
NHE/O2y oL-or ova A feror Y
HOLIMS Lsed g HSNug 1Y Nv/Ok e8d HOLOWINGD
o————Av-ar ©
IMS LHMW6Z Lsea dINV OE - INd HOLOW I NOLOINNOD
- 8-9r 1HMW6 103H10
NH8/3ey v HSNYE 14 J%vl
HOLIMS dINNd ANVM €-8r
8MS. AHO/82 . agop  VHSNEE LY 8 4y
NH8/OzY Q3Lovd13d - 0z-or 8 HSNa LT voorasng | lb--——=t- )
A11N4 SI HOLVNLOVY HOLIMS 10vH134 HO1VNL1OV dIAV 0€ - INd HOLOW AN\ o— "
NIHM NIdO 6MS 6MS MNId/ Ly HNd/L Lo— '
T V HSNYd 147 _mﬂJ vl [E] !
- ¢— -
HOLVNLOV 3 H-or Visnagia 8 3go1a o) !
QvaH aHos 3nL HOLIMS 3Y0HLS et a3y 24H0aNvLS S |
OLMS ANV BMS 'SMS  (( “aIW HO1vNLOv und/zz ]\ 1100 AV13H IxvHg @ 77 21 7{a3ual |
» I.mlﬂ HOLIMS IMOHLS -aIN !
NHg/4zZy G SMS N - @ NED !
/95 ISt !
JHON HO . ng/9__mane NHO/S !
a3aN3LX3 S| malez LINOD NIV — 4 >— !
HOLVYNLOV NIHM MOOTHALNI s-or !
S3S0T10 SMS 8l -or 100 HOLOVINOO NIV '
MOOTHIINIHIOHVYHO  3oyyHD AHILLVd n1g/9 \ NHO/NVS [NHO/S RELLi4 [«ELI4S "
_ ONIHNANIJO tMS | NHNLIH TWNDIS moo._ov._vn_W\+ o ey !
. 1
s ge-or AMOTANY i NHO 88]  oyaWa-ms HaMvILE LINOYIO !
N _ NOILI0 Klddns BHOE HOLIMSAZ) dv S !
i 1! YIOHYHO QHVOENO H3MOd OO 575 T SV !
! HLIM GIAOWTH HOLIMS | V134084 !
i HIDHVYHO MOOTHIALNI HIDHYHO z-0ir T-Td  NuD/Se !
! QUVOS-NO _ ANV DN1d HIDHVHO - || INd HOLOW "
| IYNOILLDO - TS
“ . f/aNo amd a713doud -] % |
“ eo 8 13doud ¥ eo i
1 1
| NVL\0S !
“ [4e] [4e] H
1
1
1
S - INNOD  INNOD Tanay !
g ~ |
> Y Y |
NHg/ey | 450aNvLS a/oek DN1d HIDHVYHO a3y/oL !
00N 9 20N 9 D0A9 D0A9 !
1
Ali—ii—|if—|i|iIF |
Mig/er + + + + REC |
i
azd

Tennant T5 (09-2013)

5
=
I
&)
€
o
I

102




STANDARD PARTS

ELECTRICAL DIAGRAM, STANDARD & FaST MODEL (S/N 00000000- 10632987)

1030569_E

v£=9d | N3dQ
£679d J N3O
2e79g I N3dO
F€5d I N3dO
0e=9d I N3dO
62-9d I N3dO
82-9d 5131
1279d | N3do
929 N3O
G2=9d | AND
vz=9d—f 9d31
£z=9d f a3 n
zz=94 1§ La31
1294 8dT1
0z=9a ] 6031
61799 N3O
12 %
L1 -9,
Yarm IR
§1=9q | cazn
dl y19d fcraan L WMJ/LSVH
g1 79d | ¥
A% m CJER
11 -9df N3dO
oL-9dfvra31
690 5031
Ea b
53 vms "313N HNOH
94 | Nado
b- EMS
I FE
z-9d | ems
1-9d
OPAG+ 2 WMd/ANVM
VavaH
HOLIMS MOOTHILNI T3d0OHd aavaH
oMS
Nu8/Hey e Nyo/se MOOTHILNI
2e-or 713dodd
Mog
NHgNey ed AHD/BI
X >
c-or [ A+
3 A A
ng/ee
> : 10S H3ALYM
4 se-or ] L0d LN a3ads

MNd/Le
vi-9or

MNd/LE

1HM/6 </ Movig
€e-or w

NVL1/02

- m azd
le-or g

dANd LS4
Nd HO1OW

¢ uaree 8 M L Tanon
o> > K&

"313N YNOH
RENEI4

diNNd ANVM
Nd HO1OW

” u RENA 4}
9z-9r

“ Ho1vNLOV avaH andos

0IMS
LIAIN *
aN3aLx3a

JNTIVA AIONTT0S
1S

nlg/9L ” u BELNA
v-or

103

=
=
I
)
S
S
I

Tennant TS5 (09-2013)




STANDARD PARTS

ELECTRICAL DIAGRAM, ec-H20 MODEL (S/N 10632988-10742212)

1044406_D

MOORAINI 13dodd
zz-or}
Zd
Moz
N¥8/VZY A¥9/81
= A S+
R\
REVYadd
marze o5 i s 05w [y L
S AW/
\d
>N\ 5] vom row
4 N
BA/ e
Se=or] o1 oML
= Lk
NS
NB/0%Y HOLINS NV LV J—
LN
24 {LBLOSY HOLIMS OTH-0®
N/ 1Hmséz ozH-00
o=
™S
NE/OTH HOLIMS dNNd ONV)
HoLVALOY e
DQ.—(! ENOS 3HL
Ul NV G She oLIAS 10w wivniov
INId/LY
g 1 VALY == <
x N3HM N3dO éMS 4 et
U!-Wl’.g HOLYNLOV
HOLINS
N 0 w2
2Rh ¥ g/ 2y A und/zz oLIMS BloALS:
HOLGR e
ooy
“ON NOD
By ; meve
" | = F=grfoonaN
NI NS0 1S i YowaN S0EvHo
i
|
i
i
| k -
| " ey se-or
......................... i i i oSS
o T - s
(e | H N AV | LR (= *
m ol ! L._ONV_ONd_¥308VHY | (=7
¥I9UYHO v oossl=r o
aYVYOENO
IVYNOILdO - Ly
— (S
8
neoet
NE/ZY 14400NVLS
Q0A 9
nasgt il |
ne/x ! _

N4E/HLY

IMS

HOLIMS MOOT¥3LNI 13d0¥d
5%

N¥D/SE

. Te t T5 (06-2015
Home | Find... § Go To.. n n ennantTs )

104



STANDARD PARTS

ELECTRICAL DIAGRAM, ec-H20 MODEL (S/N 10632988-10742212)

1044406_D

130
8 ™o
SIN3NOdJWNOD e T2
3INAON 0ZH-°®
v T30
S — Iso¢
8 vds 1
yem | oS 98— [End L
¥3I9UVdS
v vds
O—ms e S
INVA 0ZH-20
HoLIMS HeMl e @
v 108
VS — ey
v a3
N9 W T ¢
@) —— FORTY
T N#D VS0l W L veol
— [
"Rl
1ndLno gnd
B-or — S ﬁ@ ql:
DHO —r /lzﬁ_ E
R Lk 86 - 1ndino s T3 Y04
" — Nd 10 m A d
| o aom_
Oz e TA ¥
e met| o 29— TR A
vz
o auvos .
o TJOMLINOD OZH-2° wn— e ]
N a N
['S'N1 S1 WVHOVIA ¥3davi
+9 1V SI 300N ONV
-9 1V SI 3719YN3 N3HM .
JAILOV SI a4vog OzZH-°8 [
m z 3
= i b Gy
B
un
wmn
o
san
el
=y TN
o
zan
+an
E Nd ¥OLOW
nan
g ] e ()
s and awm
‘o
TNV = o
v avs l:
HONOL i
e o
o
DR

105

S
T
o
O
G
=
-
&)
S
o
I

Tennant T5 (06-2015)



1044406_C

ELECTRICAL DIAGRAM, ec-H20 MODEL (S/N 00000000- 10632987)

STANDARD PARTS

)
®
2
o
DLIMS OOTHILNI T3dOHd o
H
oo NYD/SE HOOTHALNI 3
Nda/Hey oS zz-or] 13doud e
0z 0
2d =
., N AHD/8L =
Na/vey S 7 GREIN IS
g f S
IAIVA QIONTT0S 5
N n18/9e ! TosHAVM ¢ > "
> ze=orf 10d LWNa33ds -or nig/ot TENVE
S ¢ 1S
td
Z
< AoorEe TE -orf o H FULOUHL
g b
z
— VOUM=gr NEEIHD
pHorEzze ~orf O FILOUHL dINY 2aNd HOLOW
R T D=
SN/ E HIMVIHE LINOHIO
HOLIMS NNNOVA a8 wonsen Vv dWV Ol
. o NNOVA
NY8/0zy “IMs NVL/0€o1 -9r HLvd MOvVEATd g =axart NIV
g HSNEE LHOIY e HOLOVINGO
(28208 1) HOLIMS OZH -08 o F 8 NI gy 0vd HOLOW oL3snd
HOLVNLOV o e PH r NOLLOANNOO
avaH anyos 3HL | Nd8/3zy MS LHMWee s LHokgr— <& @ 103HIa
OLTYNHILNI b RUTTCEERN 3 2
34V OLMS HOLIMS diINd GNVM
) A Riina anvm HSNHE LHOM
ANV 6MS ‘SMS ¥ garozy s AHO/8Z02 ~OT aHsnue LT Hsr—moe v00} 3SN4 a2
1310VHLIH ATINS dIN OENd HOLOW A —
SIHOLVNLOV HOLIMS LOVHL3H HOLVNLOY 1 _ ]
NIHM N3O 6MS — Snamre] PRAEICEEEEN: o e
ON 6MS ) b-or YVisnon a8 062222 -300I0 HO
2440aNVLS
- HIMOd OaATZ+ MWNS
HOLIMS IOHLS W & J7ir 8 00 Avi3d Dives (YR (K ELTET:
» aBg < GGz T=orfOLMS IOULS -aIn Ma/es yo/SH za
JHOW HO .2 | NE8/HEY 4 SMS 3 2 .@ m
G3ANTLX3 S| v § :
O e ngle _ Mmang ¢ J . _uw o/s ;
S3SOTO SMS N AL 4
O'N i _NOO OO TAINI ANOO NIV g A\ @ Y3MV3HE LINDYIO |m
LTS F-rd nig/se gr o 7100 HOLOVINOO NIV dNv § 1=
JOHVHO AHILLYE 4 NN NHONS NHD/S TIANY LL
BNIHNG N3dO FMS HRIOOTEELNIEIOHVHO R ALK OHING -MS oy a3
P (XTTEY 062222 -3001d 1 NYD 95 ems
NOILdO G€ -9n IVNDIS AMOTdNY - Tor
e 1 HIOHYHO QHYOENO HoLMe Sy (o))
........ i | HLIM GIAOWIH HOLIMS | A8
SHaTY - BAY e
MOOTHIALNI HIDHYHO bokd
_ ONV D1d HIDHYHO _ NGD/eE (@)
HIOHVHO — T
QHYOENO
TYNOILIO — e T
REIVL
e ey g
Ndg/er 4400NVYLS M1a/0¢t 9N1d HIODHVHO a3y/ot
oap9 oap9 2an9 2an mr
4 _ — _ | _ 4
STE/aeT STarer J____ ____ ____ _____ﬂ CELI
Gt
(o]
o
-




STANDARD PARTS

ELECTRICAL DIAGRAM, ec-H20 MODEL (S/N 00000000- 10632987)

1044406_C

T30
SLINANOJINOO
1130
-08 ! .
FINAON OzH e _
¥ 7130
s-S'— ot
- g vds
HADHVAS
oO— e — v VdS
4 HHme ’ g-sr— a5
IXIVA O2H -0
g10s
Iowwm‘ HSN z-s— |moo
v10S
hosfT— |nmEs
p2i __va:
NuD A NUD S6 z-or
o
e ¢ __anoazl 4 65
e A S8 AEF L -or
& —aan NYO VS0t w TIAVHOL
43" porms FuNSSHud AHD 88 ¢ -or _\,_nm%._nn_uw
INILSAS OzH -09
m w 1Nd1NO dWNd -e-
g -or
3HNSSIHd
6 -or O 501 Yol \
e AHE 1NdLNO WHYTY ___ 13A o
advod Z-9r MNd O+ REIN A
—g-or JOHLNOD OzH -99 Wav1y
SITEXET zoon_
Ergzer ND ok -or RETRS
—5 -or
STE MET o
+ ek -or RETNCISS
e Vol 3sn4
ERERE] .
Nggez| ~v-or L -ap S— ~
o= ER0)
340
340
3d0
3d0
ey z i
- S R < TENOVE |
o H3ALIW HNOH
[/ MNd/12
Eel "313N HNOH
i RETVATIN
KeEL
ReEn INd HOLOW
el Nd/Le
; 240 ZWM/ANYM g >t
B diINNd ANYM
B v
TaNvd £t LHMW6L N
[EMS
HONOL £ vavaH s
e NYL/0Z
aavaH =5 S
g
oLMmS
LN
anNaa

NP—————
REIN <] Nud 25

107

=
=
I
)
S
S
I

Tennant T5 (09-2013)




STANDARD PARTS

WIRE HARNESS GROUP, MAIN (S/N 10632988-

)

WIFE | Awe| coLor WIRE| Aws| coLor ViRE (awe| coLor
1A | 18 | RED 16 [ 18 | BLUE 42C | 18_| BROWN
18 | 18 | RED 17_| 18 | PURPLE E BROWN
IE_ | 18 | RED 18 | 18 | GREY 42F BRONN
2 [ 18 [ BROWN 19 [ 18 [ WHITE 426 BROWN
3| 18 | ORANGE 20 [ 18 [ TAN 424 | 18_| BROWN
4 [ 18 | YELLOW 18_| PIN 46 | 12 | BLUE
A | 18_| YELLOW 2 | 18 | BROWN -
4B | 18 | YELLOW 3| 18 | ORANGE
5 |18 | GREEN —
SA | 18 | GREEN 26 | 18 | BLUE
58 | 18 | GREEN 27 | 18 | PURPLE * WIRE #46 AND #12 ARE
6 |18 [BLUE 28 | 18 | GREY SHIELDED CABLE.
6A | 18 [BLUE 20 | 18 | WHITE
— 30 18 | TAN
%[ 12 | 12 | BROWN 3| 18 | PI
4 [ 18 | YELLOW 34 | 18 | YELLOW
14B] 18 | YELLOW 35 |18 | GREEN
14C YELLOW 36 | 18 | BLE
L4F YELLOW 38 | 18 | GRAY
VACUUM _. 1 146 YELLOW 4l [ 18 | PINK
SWITCH 42 | 18 | BROWN
42A| 18_| BROWN
lfK
CHARGER PLUG _ )
SAFETY SWITCH 766 166 { DETAIL A
7/
' O
/ yoN
{ N W HEATSHRINK TUBING
i \ AT THE END i
[ ) RECOVERY TANK
‘ J INTERLOCK SNITCH
\ ya _
\ 50 £ = 8 vacuum
\\ _ 0 5 ! A [~ MOTOR
“ = 0
51 b
350 25.0 300 +40.0/-0.0 } MOTOR
SHIELDING GROUND
COVER WIRE STRANDS
200 | WITH SHRINK TUBING
PANEL EY 100 +25.0/-0.0
T

SPEED LIMIT
POTENT IOMETER

108

PRINT TEXT ON
LABELS AS SHOWN
(FRONT & BACK)

I
HOUR A
METER

I
OPT IONAL

§ VT
()
I
EMERGENCY
SWITCH

I
OPT IONAL
Q
SWITCH

THROTTLE
POTENT IOMETER

Tennant T5 (06-2014)



STANDARD PARTS

WIRE HARNESS GROUP, MAIN (S/N 10632988- ) - CONT’D

2

il
g—) E%fi
s |

BIOO]C

L |8 |8

®OC

02
D2
CIRCUIT
BREAKER
DIODE

DETAILA -

e K
CONTINUED A / /
\. \

f AW —
500 225 125 %0
,,,,, W
30
7Q +30.0/-0.0
100
HEATSHRINK
TUB ING
A 25.0
70 70 70 7 | 70 70 70 70
OXGEOIOIOXONOXO), 75 |75 |78 7 |75 90
58) (5A BA) 1A 2 1E
T T T
@ ul w oAt +
22X 100 | F£T| VAC, | ry A v r
T — T
© T — NAIN MAIN POSITIVE
o0 |00 120 CONTACTOR CONTACTOR ~ STAND-OFF
12 42
Y o) B,
9990 | =° |
@ NEGATIVE s
I i L SHIELDING GROUND
9 = —o oo [T FaST HARNESS VACUUM COVER WIRE STRANDS
00O CONNECTION FAN WITH SHRINK TUBING
? WIRE TERMINATIONS "J" CONNECTOR
ng) SOCKET[ — WIRE SOCKET VIFE SOCKET VIRE
AN @ l@_‘ | PLUG CAVITY I3. 148 24 3
e N . 2 [Ps caviTY| 14 a2 25 22
— ! ‘ m 2 3 18 15 PLUG CAVITY 26 31
DOOODDDDDODD + |16 16 |PLUB CAVITY | 27 | PLUG CAVITY
A DODOCOOODDD 5 s 7 [ 28 | pLs owviTy
ERDRDRDDERINDD 6 |PuscaviTy| 18 [26 29 [ PLUS CAVITY
24 il 35 7|27 19 [ PLUG CAVITY | 30 | PLUG CAVITY
8 29 20 28 3l 38
9 PLUG CAVITY 21 20 k4 23
TERMINAL ENTRY VIEW OF IE! 22 35 33 36
"J" CONNECTOR 1 41 23 19 34 #
12 PLUG CAVITY k3 CAVITY PLUG
Ref. Part No. Serial Number Description Qty.
1 1066855  (10632988- ) Harness, Main [T5, Na] (NA/JP) 1
2 222290 (00000000- ) Diode, Ele, Plug 2
3 1013835 (00000000- ) Connector Body, Fem, 2 Recept.[Molex] 1
Tennant T5 (03-2015) 109

Home § Find...




STANDARD PARTS

WIRE HARNESS GROUP, MAIN (S/N 00000000- 10632987)

iRE (Awe | coLor VARE | AWs | COLOR | Awe| coLor 355121
1A [ 18 | RED 16 | 1B [BLUE 420 | 18 | BROWN
18 | 18 | RED 17 PURPLE 4% | 18 | BROWN
[iE [ 18 [ RED 18 GREY 42F| 18 | BROWN
18_| BROWN 18 WHITE [+25 | 18 | BROWN
ORANGE 20 | 18 | TAN 421 | 18 | BROWN
YELLOW 2 [ 18 | PIN I —
YELLOW [z | 18 | BrOWN —
YELLOW Z | 18 | oRANGE
GREEN I —
GREEN 26 |18 [ BLE
GREEN Z7 | 18 | PURPLE
BLUE (28 |18 | GREY
BLLE [20 18 [ WHITE
PINK 30 |18 | TAN
BROWN 3 PINC
YELLOW 3 YELLOW
YELLOW 35 GREEN
YELLOW » BLUE
YELLOW [38 [ 18 | GRAY
YELLOW 41 [ 18 [ PINK
%2 | 18 | BROWN
42A| 18 | BROWN
1
K /’
\ y
100 2 (DEmmA

® @
180 180
L [ [
\ Y
3 RECOVERY TANK
/ INTERLOCK SWITCH
50 _ VACUUM
§ A [~ MOTOR
I
350
200
PANEL &
A
PRINT TEXT 100

N LABELS
AS SHOWN

100 (FRONT & BACK)
KEE T
100 | 100 100
34
0 @ (@) D&
50| 50 50
1 3 12 3
]g ® 0
R ® O
P
| D.D . ==
OPTIONAL OPTIONAL
SPEED LIMIT KEY HOUR
WAND PUMP a
POTENTIOMETER SWITCH METER SWITCH SWITCH
A THROTTLE
oPT lIONAL POTENTIOMETER
EMERGENCY
SWITCII

110 Tennant T5 (09-2013)

Home § Find...




STANDARD PARTS

WIRE HARNESS GROUP, MAIN (S/N 00000000- 10632987) - CONT’D

355121

2
D1
VAIN
CONTACTOR
\ DIODE

,/'/— N N
/
/ \
/ \
/ Y
AN )
\ \@v'ﬂg‘/ j
‘\ wo F oo /
N\ /
\ /
N ) /
. V%
“ P
L -
| K
LS
/ N
500 [ 125
DETAILA -
CONTINUED i
22X 100 9
L=
4 T — VAIN MAIN POSITIVE
o0 o0 CONTACTOR CONTACTOR ~ STAND-OFF
1 2
\
¥ ]E "6 3
‘:‘@@ [ NEGATIVE -
@] @ STAND-OFF oy
— ——
9F i R - FaST HARNESS VACULM WIRE TERMINATIONS "J" CONNECTOR
@] CONNECTLON FAN SOCKET|  WIRE SOCKET WIRE SOCKET WIRE
ND. NO. M. NO. NO. ND.
LD;D_tD | [P caviTy| 13 148 24 |3
{ ] 2 [PuscaviTY| 14 [a % |22
J ® @Ji) '@L 3 |18 15 [puscavity | 26 | 31
I b 1 [ [0 12 4 |16 16 |PLuG cAVITY | 27 [ PLs cAVITY
PIN 35 (YYD 5 6 17 58 28 PLUS CAVITY
8 |PLUG CAVITY| 18 |26 29 | PLUG CAVITY
CONNECTOR SHOWN PIN 1 26 rr— P 8 |20 2 | 28 31 38
9 | PLUG cAVITY 21 20 2 | 23
CIED 2 | % EIES
P TERMINALS ENTRY VIEW U4 B |19 34 |
'BOARD OF "J" CONNECTOR 12 PLUG CAVITY 35 CAVITY PLUG
Ref. Part No. Serial Number Description Qty.
1 1020488 (00000000- 10632987 ) Harness, Main [T5] (NA/JP) 1
2 222290 (00000000- ) Diode, Ele, Plug 2
3 1013835 (00000000- ) Connector Body, Fem, 2 Recept.[Molex] 1
Tennant T5 (03-2015) 111

Home § Find...




STANDARD PARTS

WIRE HARNESS GROUP, MAIN AUSTRALIA (S/N 10632988- )

WIRE awe| coLor WIRE| Awe| coLor WIS | awe| coLor
1A_[18 |RED 16 [18 |BLUE 42C_|18_|BROWN
18|18 _|RED 17_[18_|PURPLE 22E |18 |BROWN
1IC_ |10 |ReD 8|18 [cREY 42F |18 _|BROWN
1IE_[18_|RED 1o |18 |[wHITE 426 |18 |BROWN
16_ |16 |RED 20__[18_|TAN 42H |18 |BROWN
1H |14 |RED 21|18 _|[PINK «[46__[12 |BLUE
3 |18 |ORANGE 2z _[18_|BROWN

%+ |18 |YELLOW 23|18 |ORANGE

2A__ |18 _|YELLOW 26|18 |BLUE

28 |18 |YELLOW 27 |18 _|PURPLE

S |18 |GREEN 28|18 _|GREY

5A_[18 |GREEN 2o 18 waie | ¢ &NTE 585 ONBLETC OlFiex
58 |18 |GREEN 30|18 [TAN CLASSIC 100SY #0016101
6 |18 |BLUE 31|18 _|[PINK

6A_ [18 |BLUE 34|18 |YELLOW

12|12 |BROWN 35 |18 |GREEN

13C_[10_|BLACK 36 |18 |BLUE

13 |14 |BLACK 38|18 _|GRAY

14|18 |YELLOW 21 [18_|[PINK

145 _[18 | YELLOW 22|18 _|BROWN 1

14C |18 |YELLOW 42A |18 _|BROWN

14F |18 |YELLOW

146 |18 |YELLOW

= ——==—{ DETAILA

® @
& 180 |180
[A]
T W HEATSHRINK TUBING
\ AT THE END i
) RECOVERY TANK
J INTERLOCK SWITCH
- 50
50 & i _ VACUUM
s0 Il MOTOR
B Q
VACUM
=0 25.0 300 +40.0/-0.0 m
SHIELDING GROUND
COVER WIRE STRANDS
200 WITH SHRINK TUBING
& PA,\E_ 80 100 +25.0/-0.0
T
PRINT TEXT ON
LABELS AS_SHOWN
(FRONT & BACK)
THROTTLE ]
100
T
100 | 100 | 100 (99
18) (38,

@@ sof 5o
Iz 3 2 3
e ®®

" 0 IER
[olola) & [ N
1 1 1
OPTIONAL ®6 06
SPEED LIMIT KEY oo
POTENT IOMETER SWITCH A S CI—Z!

1
EM NCY POTENT IOMETER
SWITCH

112 Tennant T5 (06-2014)

Home § Find...




STANDARD PARTS

WIRE HARNESS GROUP, MAIN AUSTRALIA (S/N 10632988- ) - CONT’D

Pos | WIRE cer U comect
. 1c COvECTION coen| 10
13c ) T - —_—— CONNECTOR
e ~. Ba
CHARGER / AN !
HARNESS /
A/
z /
/
| ®
o T |\ 0
\
(: ic mu F w

) I 1

{
DETAILA -| )\ =
CONTD ,,

(0 [0 || |7 [7% (o

Al 2) (1) @) () (s, M,

22X 100

MAIN
CONTACTOR
LINE SIDE

40
) 40
o
WAIN
& CONTACTOR
DIOBE

COVER TERMINAL
SHANK WITH
RED SHRINK TUBING

= 2
NEGATIVE COVER TERMINAL
STAND-OFF o —— 3 SHANK WITH
— BLUE SHRINK TUBING
VACUM SHIELDING GROUND
FAN COVER WIRE STRANDS

WITH SHRINK TUBING

PIN 1 _.-—--p—-- IRE TERMINATIONS "J" CONNECTOR
35 2o SOCKET! WIRE SOCKET WIRE SOCKET VIRE
33 NO. NO. NO. NO. NO. NO.
MATING §§ ] PLUG CAVITY | 13 |14 24 3
ND OF 38 2 “ |z 25
i K PIN 1 3 T;UG — 15 |pLus caviTy | 26 3
4 168 16 PLUG CAVITY 27 PLUG CAVITY
5 6 17 5B 28 PLUG CAVITY
A o 6 |PuscaviTY| 1 |2 29 | pLUB CAVITY
BOARD 7 27 19 PLUG CAVITY | 30 PLUG CAVITY
8 29 20 2 3l k]
9 PLUB CAVITY 2 20 2 23
1013 o B 13 TERMINAL ENTRY VIEW OF
1 41 23 19 34 H* "J" CONNECTOR
12 PLUG CAVITY ksl CAVITY PLUG
Ref. Part No. Serial Number Description Qty.
1 1067933 (10632988- ) Harness, Main [T5, Aus] 1
2 222290 (00000000- ) Diode, Ele, Plug 2
3 1013835 (00000000- ) Connector Body, Fem, 2 Recept.[Molex] 1
Tennant T5 (03-2015) 113




STANDARD PARTS

WIRE HARNESS GROUP, MAIN AUSTRALIA (S/N 00000000- 10632987)

VI awe| coLor WIRE| Aws| coLor VIRE | Aws| coLor
1A | I8 | RED 16 BLUE 42C | 18 | BROWN
18 [ 18 | RED 17 PURPLE (%2 [ 18 | BROWN
IE [ 18 | RED 18 SREY. 42F | 18_| BROWN
2 [ 18 | BROWN 19 [ 18 | WHITE 126 | 18 | BROWN
3| 18 | ORANGE 20 TAN 424 | 18_| BROWN
4 [ 18 | YELLOW PING *[4 |12 | BLUE
%A [ 18 | YELLOW 2 BROWN —
3B [ 18 | YELLOW 23| 18| ORANGE
5 | 18 | GREEN —
SA | 18 | GREEN 26 | 18 | BLUE
S8 | 18 | GREEN 27 | 18 | PURPLE * WIRE #46 AND #12 ARE
6 |18 [BLUE 28 | 18 | GREY SHIELDED CABLE.
6A | 18 | BLUE 9 | 18 | WHITE
I 30 | 18 | TAN
«[12 | 12 [ BROWN 3118 | PINK
% [ 18 [ YELLOW 34 | 18 | YELLOW
48] 18 | YELLOW 35 | 18 | GREEN
4 YELLOW 36 | 18 | BLUE
W YELLOW (3 [ 18 | GRAY
1 6 YELLOW 41 [ 18 [PINK
42 18 | BROW
42A| 18_| BROWN
lfK
SCAFETYRSWPE:rLgI_ 700 100 ( DETAILA
S W HEATSHRINK TUBING
\ AT THE END
\ RECOVERY TANK
J INTERLOCK SWITCH

VACUWM
Sl (T MOTOR
FRAME

350 25.0 300 +40.0/-0.0
SHIELDING GROUND
COVER WIRE STRANDS
200 | WITH SHRINK TUBING
PANEL & 100 +25.0/-0.0
T

PRINT TEXT ON
LABELS AS SHOWN
(FRONT & BACK)

[¢]
I I o] | |
SPEED LIMIT KEY HOUR A A D pove R
POTENT IOMETER SWITCH METER * R R S
O
— THROTTLE
o POTENT IOMETER
EMERGENCY
SWITCH

114 Tennant T5 (09-2013)




STANDARD PARTS

WIRE HARNESS GROUP, MAIN AUSTRALIA (S/N 00000000-10632987) - CONT’D
2

\mm

0l
MAIN
DIODE

EE=zat
h@ﬂ]

i ’ e
/ N cngczun
/ \ BREAKER
/ \ DIODE

BIOO]C

L |8 |8

\

!

/
OOC

DETAILA -

T K
CONTINUED BN / /
\. \

f AW —
500 225 125 %0
,,,,, W
30
70 +30.0/-0.0
100
HEATSHRINK
ehe
END 25.0
70 70 70 7 | 70 kol 70 70
OXGNOIOIOYONONO), 7 |75 |7s 75 |75 0
58) (SA BA) 1A 2 1E
T T T
@ ul w AT +
22X 100 | F£T| VAC| | ry A v r
T — T
© T — NAIN MAIN POSITIVE
o0 |00 120 CONTACTOR CONTACTOR ~ STAND-OFF
12 42 @ 180
T ~
NEGATIVE
! @O ® ]H | 6 >
0000 L 0 [T,
B8 sy -
¥ i L SHIELDING GROUND
9 = —o oo [T FaST HARNESS VACUUM COVER WIRE STRANDS
00O CONNECTION FAN WITH SHRINK TUBING
? WIRE TERMINATIONS "J" CONNECTOR
Q{) SOCKET[ — WIRE SOCKET VIFE SOCKET VIRE
SN @ l@_‘ | PLUG CAVITY I3. 148 24 3
e N . 2 [Ps caviTY| 14 a2 25 22
— ! . m 2 3 18 15 PLUG CAVITY 26 31
DOOODDDDDODD + |16 16 |PLUB CAVITY | 27 | PLUG CAVITY
A &%@@W 5 s 7 [ 2| A vty
OO, 6 |PuscaviTy| 18 [26 29 [ PLUS CAVITY
24 e ind 35 7|27 19 [ PLUG CAVITY | 30 | PLUG CAVITY
8 29 20 28 3l 38
9 PLUG CAVITY 21 20 k4 23
TERMINAL ENTRY VIEW OF IE! 22 35 33 36
"J" CONNECTOR 1 41 23 19 34 #
12 PLUG CAVITY k3 CAVITY PLUG
Ref. Part No. Serial Number Description Qty.
1 1034771 (00000000- 10632987 ) Harness, Main [T5, Aus] 1
2 222290 (00000000- ) Diode, Ele, Plug 2
3 1013835 (00000000- ) Connector Body, Fem, 2 Recept.[Molex] 1
Tennant T5 (03-2015) 115

Home § Find...




)

WIRE HARNESS GROUP, ec-H20 NANOCLEAN (S/N 10742213-

STANDARD PARTS

Tennant T5 (06-2015)

HOLIOVEVD
[FENS I NILA ONT
—
>Ta) (9] NolLIsod [V 1 NOLLISOd
@ SOT# YN OT# 3HIM
S3aIS Hi08 @I
NMOHS SV o
38V NO dNNd
L9 2 LXAL ININd [d] NOT.1NT0S
99 € Y
avs 2 _M_
VbS
vo 0 \&/
66 5
50 3]
AE 2
XE 3 T
MNE 5 00T X2
2 2 s3a1S Hlgg
\/ NMOHS SV
S6 138V NO
AET @ LX3L INIYd—y
# SIM [#NOILISOd »
- 009 w
fr—e gin Lo (0]
M3IA ON3 //,A V 001 X2 (=)
_H__H_ 3 N L ) Y18 zet v
|/p — T\ # 3YIM NOILISOd
\I0|!l [Hl
o

1L

Il { os G—oa
IInaow £ Hfp o3
e |[] osst ! /|A”v|mwn_ o
_H_ \\ 001 XE L
3 IN| M3 ana
D . 2z# IMIM
] 2 SSINKVH 5
. NIV .
le———o0"0E xv1 g9 TsC° Vo1 a3sn 1ON d
N9O[SL° SOt c
R A V¥OT [V ] NOILISOd o=
RENEEA ¥O1 e} G4 3HIN LL
1HM _|Sz- 66
0 S3aIs H1o8
NGO | SL S6 NHOHS SV
A9 [SL” 8 “3gv1 NO @ H =} M3IA ON3
®nd_[GL* 19 1x3L IN1Sd
I 99 Q (¢b)
REN A ¥9 181 NOILISOd
= Ter~ avs | 1 [=2nnd Wom]] 26+ 3dIM m
REN T VS (@]
TEA[s°2 ¥S Y X
Ngg G2 ¥ 25 o~ I
Ngg[s.° |8 2z |
[ >na [se| vt [ ze
S8 |SL- AE
18 |sL* XET_|
S| |sL MET |
Mg |sL* AE
Sa_|SL* 1€
HOTI00 | 4w [ OMY [oN JYIM

116



STANDARD PARTS

WIRE HARNESS GROUP, ec-H20 NANOCLEAN (S/N 10742213- )
Ref. Part No. Serial Number Description Qty.
v 1 1074375 (10742213- ) Harness Assy, Wire [T5 Ec- H20 G2] 1
A 2 1047470 (00000000- ) Fuse, Blade, 010a, 32vdc, Red 1

V ASSEMBLY
A INCLUDED IN ASSEMBLY

Tennant T5 (06-2015)




WIRE HARNESS GROUP, ec-H20 (S/N 10632988-10742212)

STANDARD PARTS

\l
"S3I35 61 1SV4 VELIN JWV F10vLd303Y ITWASS O3LVINSNI ATTNd w020° X wiB1°| A by
Z-VShOLT iN/d 12 LINOWIO f1-2600Z1 N/d N <]
1 1INOMIO * SIVNIWY3L "2-¥Eb2L1 *N/d ONISNOH 310V.d3O3H SIIYIS 052 00AL a
*2-201125-2 " ©
H0 2-E01125-2 IN/d 00AL *TNIWE3L Gv. 3WVA O3LVINSNI ATINd wlBI* =3
ONISNL YNIYHS HLIA H3A00 ONV H3HI3O0L S3HIM 13K OINOS HO WINO 0 o
898001 HIGAN LHVA LNVNNIL HLIN ZLVN LSON $1621# OMA *03CTON ‘AVA-2 0d | o =
-
6E00-00-6€ N/d STYNIREAL| S
10212-10-6E N/d *1% 21 ONISNOH 310VAd3034 HOLOINNOO *Jr L1 ININ XITON s
“1-6290SE HO L10v6L IN/d VNINY3L NId ‘1-0vEOLL IN/d W c
VL * AOSZ HOLOSNNOD NI H3INZO Sv1° AV LINAHID 2 ond b5
“Vdl + S1vV3S 30NTONI ~ =
‘96159021 N/d (2) STIVNIWY3L‘E98S9021 N/d S3I1H3S 08% 1HJ130 ‘W2 HOLO3NNOD
*IX3L %OV1E HLIM ONNONO MOVE 3LIHM ‘IAISIHOV 4135 *T3avi| !
*IVNING3L ONIM O3LVINSNI ATINd wb/1| 9
WNIWS3L ONIN G3LVINSNI ATINd uo1/8] 4
*XOVTIE H313NVIA 820° ‘ONIAIVHE, 3
“{"NNOO t3d 2] 6S18¥021 S3Iu35 / JN0BZ IVA "SIVNIAIL
$1000ES1# QHVHMOVd ‘SIS / NOBE 'V d'L MOLOANOD| ¢
*(*NNOD H3d Z) EZESIOZ2T# ‘QHVMOVd ‘S3IY3S / JNOBZ ‘Tv3S 318vV0
20000€61+ *3'd S3143S / NOBZ ‘W2 X008 HOLOINNOD HOL10VavD [EELCHITA vS01
*1ELEEDZ! ‘3'd JN OE9 ‘3Isnd ‘ ¥3A00| 2 H31714 M3IIA ON3 N3349 [ SL° S01
"$1000021 N/d VNIRG3L PN MOT13A | GL° V¥01
*69LEE0Z] IN/d *3°d dN 0EQ 42 V3S/M_AQO8 HOLO3NNOD| ¢ @@ 9hNousod LY AL od MOT13A [ SL° Y01
“0T0/G2_fHIINN L8vd 3504 T3LLI[ + 3HIM SINId | GZ° To1
170A ZE_‘VOT 3dAL ONILDV ISV 3snd OLV $301S HLOO STir e =
301S GNV S3dAL WNIWWEL TVNINGEL, NAGHS' Sy A e EE R =
13l IN1Hd NO14M0S AVHO | 6L 88
T v MOT13A | SL° vL
avS z a MOTI3A [GZ° 9
Vbs T 4 MOT13A [ SL° avs
) [ MOTI3A | SZ° VbS
65 5 MOTI3A [G°2 | #T | %5
ST B8 NMOHE [S°2| ¥1 | 25
0 z NMOHG |SZ° | 81 | 22
XE 9 Yovi8 [s°2| v1 | zel
001 X2
NE 5 Movia | GL* XET
& 4 S30IS HL08 Yovi8 |sL* nET
= - \/ NMOHS SV Yov1a |G- AET
= ’ N\ v ok
/ 6,@ o) "\ N HOTI00 | L QMY [oN FHIM
# 3HIN [#NOILISOd / \ m
_.. \ 009 2
wNau O] Ol] | BN °
\ .
\ F——__ T TN .
T 001 X2
\© @ / 1 ) ®
“ V4 \ Mg zer| v |
~ 3 L (=) + 3dIM  NOILISOd
4 @0 O

r <—=—0o0 [Hp e
0sST
001 XE !

W M3IA ON3

5
=
I
&)
€
o
I

q 22+ IM
z
. \n SSANYVH
ar0E X21 0S1 . N
@3sn LoN
/ [V]1 NOILISOd
oart s % o) +S# 3HIM
s E% e ER
38V NO M3IA ON3
1X3L ININd =
4 [O
(81 NOILISOd
101 0s X2 cs+ 3dIM
NMOHS SV &4
ulu HOLOINNOD ve -

H3IN3 S3MIM [
(A [A
———  530IS HLO08

HOLIMS
R LRSS, s sy

AX3L INIYd

118



STANDARD PARTS

WIRE HARNESS GROUP, ec-H20 (S/N 10632988-10742212)

Ref. Part No. Serial Number Description Qty.
v 1 1066844 (10632988- 10742212 ) Harness Assy, Wire [T5 Ec- H20] 1
A 2 1047470 (00000000- ) Fuse, Blade, 010a, 32vdc, Red 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant TS (06-2015) Home |} Find... § Go To nn "




355122

WIRE HARNESS GROUP, ec-H20 (S/N 10446231-10632987)

STANDARD PARTS

"S31535 /81 _1Svd valin dAv S10v.d3039 JVASd G3LVINENT ATINd 020" X Z81°] A .
Z-$S¥0L1 iN/d f2 LINOHI0 f1-2800Z1 N/d n )
f1 1IN0YIO : SIYNIWYIL "2-bEbZLT tN/d ONISNOH F10V.d30 S3IHIS 052 00AL b
2-201125-2 " &
HO Z-E0T125-2 tN/d 0OAL ‘TYNIWYEL 8YL VA G3LVINSNI ATINd /81 &
"ONTENL YNIHHS HLIM H3A00 ONY HSHIS90L SSHIM O15M OINOS H0 dNTHd o S
BSB00T HIBATN Lbvd INVNNSL HLIM 3LVA LSNA $16214 OMM ‘030TION AVM-Z Ond | o o
BE00-00-66 N/d SWNINGIL =
£0212-10-66 N/d *1Y0 21 ONISNOH 319V.1d3034 HOLOZNNDD ‘Jr L14 INIW X310W €
"T-6290GE HO LIO¥6L :N/d IVNIWGSL NId '1-ObEOLL :N/d| )
VL ‘* AOS2 HOLOINNOO 3NI7T HAINIO Sb1* dWY LINOMID 2 9nd IS
IX3L 50v18 HLIM ONNOH® Yova 3LIFM ‘IAISIHAY J135 13avi| 1 k)
“IVNIWGSL ONIY Q3LVINSNI ATNd .v/1] _©
“WNIWYSL ONIY G3LVINSNI AT wo1/5] 4
TMOV1d HEIINVIA 820" ‘oNIdlvde] 3
"{"NNOD uid 2) 6GI8v02] S31¥3S / dNOBZ TV *SIVNIAYIL
»I000ES1# QMVYOVd ‘S31M3S / dAOBZ 'V'd'L HOLO3NNOD| g
*(*NNOD H3d 2) EZESIOZI+# ‘QMy¥OvVd ‘S3IMIS / dNOBZ VIS T1avd
“200006G1# *3°d S3143S / JNOBZ ‘W2 A0 HOLDINNGD
"TEZEE021 *3°d A OES *=ond * HIA0I| O (EECRITE VEST
51009021 IN/d VNINGIL e ST
*B9LEE0Z1 tN/d *3'd dN OE9 42 -V3S/M_AQOE HOLOSNNGD| 9 $ MM «.\mwo__
"070/SZ_fHSBNN luvd ond 13LLI] v NoaxTer Yot
110A 2E *VO1 3dAL ONILDV ISvd 35nd OLV HOLIovavo Tl
301S ONV S3dAL WNIWY3L WNIWEL Y34 ENTN A T
—— M3IA ON3 N340 [ SL° S6
7 1g1 NOILISOd [V1 NOILISOd | N33do |SL
©le) SOT# ™M +O1# 3YIM % MM ww
SO oY )@I MOTI3A | GL° v9
Q38v1 NO Sﬂnm__om MOT13A [SL” S
= > 1X3L INIYd MOT13A | SL° VbS
a v MOTI3A [ G°2| ¥1 | +S
vos 1 a [Nwods [s°2| »1 | 25
¥9 0 mw jatomn Nmodg [SZ° | B1 | =22
mmom w Yov1a |2 | 1 | 7z
= - Yova &L XE
T [ovie [sc° [
XET s = Sova | SL-
- 001 X2 18 [sc” It
~ )
3 <2015 HioE 40700 | 2w [omv [oN J¥IM
2 V R NMOHS SV
AET 734V NO
1X3L NI —
# 3YIM [#NOILISOd
n
36
L z .
g8 \¥ .
TN I |g2 :
P ©
am
M3IA ON3 N v 001 X2 o~ c
./ 440-ONVLS [
LI T & [ol3R Ve L
10 \V4 o [[]
m m o8 @lnwn [H]» a=n nm.u
osst I
o @0 O E
] N M3IA N3 T
224 IN
ERgel | . - SSIANUVH
190 f 0-0E x21 SN
a3sn 1oN
V1 NOILISOd
bGe 3LIM
S3015 Hio®
NESVS RO A31A ON3
1X3L INTSd
101
L oo Lg) NOILISOd
“U3INT SIIIA =0 [=}
HOLOVINOD '~
NIVA
= e
ToLwe,  S9ais Hiom
NMOHS ™ SV o
— 3UNSS38d Eav3 Ro
al A
1X3al INIdd —




STANDARD PARTS

WIRE HARNESS GROUP, ec-H20 (S/N 10446231-10632987)

Ref. Part No. Serial Number Description Qty.
v 1 1055398 (10446231-10632987 ) Harness Assy, Wire [T5 Ec- H20] 1
A 2 1047470 (00000000- ) Fuse, Blade, 010a, 32vdc, Red 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant TS (09-2013) Home |} Find... § Go To nn -




STANDARD PARTS

WIRE HARNESS GROUP, ec-H20 (S/N 00000000- 10446230)

355123

"S3IY3S £B1 1SV4 VLN dWY 310VLd303H 31VA3H4 O31VINSNI ATINS 40207 % ulBT1° A
“TYNIWY3L ONIH O3L1VTINSNI ATINd B# L
‘2-201125-2 H
H0 2-80T125-2 IN/d 00AL ‘TIVNIWY3L @vL IWW G3LVINSNI ATINd u/8T°
TONIGNL YNIYHS HLIM Y3A00 ANV Y3HL1390L S3YIM O0713M JINOS HO dWIHO [¢]
898001 HIGANNN L1¥vd INVNN3L HLIM 3ILVN LSNN +1621# OMM ‘030TION ‘AVM-Z 9N1d d
B6E00-00-6E N/d STIVNINY3L N
£0212-10-6E N/d ‘1M0 21 ONISNOH 3T0OVLd3034 HOLO3INNOO *Yr L1Id4 INIA X3TIOW
*1-6290SE HO L10v6L :N/d TIYNING3L NId ‘T-0E0LL iN/d W
V£ ‘' AOSZ HOLJ3NNOO 3NITT ¥3INIO StT1° dAY LINJYID 2 9NTd
“1X3L MOVTg HLIM ONNOHO MOvE 3LIHM ‘3AIS3HAY 47135 “13av] 1
TTYNIWNY3L ONIY d3LVINSNT ATINd Wb/ T 9
“TIVNIWY3L ONIH d31VTINSNI ATINd W81/S 4
“XOvV1a H3L3NVIA B20° ‘ONIdIvdg 3
“(°NNOJQ H3d 2) B6518+021 S31Y3S / dNOBZ 3TV “STIVNINGIL
¥ 1000EST# QYVHMOVd ‘S3IHIS / JNOB2 *V'd* L HOLOINNOD a
*("NNOD Y3d 2) €2ESI0Z1#_ ‘OHVMOVL ‘S3IYIS / JNOBZ *TIv3S 371av0
“20000€ST# *3°d S3IIYIS / INOBZ ‘W2 AdOE HOLIINNOD
"1ELEEOZI "3°d dN OE9 ‘3SNd ‘ H3A0J e)
*$199902[0 sN/d TIVNINY3L a
"69LEE02T :N/d "3'd JN OE9 J2 *TIV3IS/M Ad0E HOLI3NNOD
"010LSZ_*Y3aNNN 1dvd 3snd 31117 v
17I0A 2E ‘VOD 3dAL ONILIV 1SVd 3SNd OLV
NOI.L1dI¥0s3a y3l1137
$301S5 HL08
NMOHS SV
T13gv NO
AX31 INI[Hd
ars 2l
Vs 1t
+9 at
66 6
S0 8
90 L
XE 9
Me S
22 4
88 E
S6 2
AET T
# 3HIM [#NOILISOd

uNw

M3IA ON3 N

3n1e [ 81 | ool
HOL19VaVO N340 | 81 | vso!
EETIE N3389 | 8T | <01
— M3IA ON3 MOTI3A [ ©1 | vbol
(g1 NOILISOd [V NOILISOd
@) o1 SN YOI SUIM MOTI3A | BT | %01
g ﬁl ETNTIY 66
[EERE] S6
NOTLNT0S ) o
a v MOT13A | BT | %7
a MOT13A | BT | +9
MOTI3A| BT | _avs
MOT13A| BT | VbS
MOTI3A| + $5
NACHE | ¥ Zs
NCEE zz
001 X2 Yovia | ¥1 | _Ze
Yovia | 81 | xe
s3gis Hi08 [ovia [ e1 | mer |
T AT e e e
1X3L INTHd —¢
1 HOT00 | OMY [oN TWIM
9z
Sim
20
Z> AW
41 I o5
N\ Q<
_- 001 X2 M
) 11
./ 440-ANVLS
B ——\&! [Ellgereiiven
1 o8
b @—oa Hp o

,F|o.om X2 1 ————]

S301S Hlioa
NMOHS SY
138Y71 NO

AX3L INIYd

001 Xe O - !
N M3IA ON3
z
0s1
1

22# 3dIM
SS3INYVYH
NIVA
a3sn 1ON
[V ] NOILISOd
YS# SHIM

M3IA ON3

(91 NOILISOd
2S# 3HIM

HOLOVINOOD

I NIVA
— ———  530IS H108
Wev IV HOLIMS NAOHS SV
34NSS3d 38V RO
1X3L IN1d

Tennant T5 (11-2010)

5
=
I
&)
€
o
I

122




STANDARD PARTS

WIRE HARNESS GROUP, ec-H20 (S/N 00000000- 10446230)

Ref. Part No. Serial Number Description Qty.
v 1 1044416 (10378380- 10446320 ) Harness Assy, Wire [T5 Ec- H20, P3] 1
A 2 1047470 (00000000- ) Fuse, Blade, 010a, 32vdc, Red 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tonnant TS (11-2010) Home { Find... § Go To nn -




STANDARD PARTS

WIRE HARNESS GROUP, IRIS TELEMETRY

1074445_04

€0 11v1l3d

[ e[ naer]
e[ iAm-aser]
1 IHWe/]
[NOTLTSOd]| “ON SHIM|

ZZ 11v13a

[HONI 1° 1
W ST2 A8 T NorvInsNT asaNaLxa

1SVd SON3LX3 '_
Y SUR03 = b
Amalzanoo  LoF G3LVINSNI HsNd
VN IAIL
mmm>oo|_ _l

Q3LVINSNI MNVHS
Bt _l

30IN9 NOILVOITddY TIVIHILVN MNIYHS 1V3H

1-H01SIS34 1Iv.L3d

H:
/ €] 18/VeT
o~ 2| NE9/V-NVD
T T3A/V+NVD

HR NOTLISOd[ “ON 3d[M
HWmm_ NOILO3NNOD NVO ¢ (1)73aV1]

NOILO3NNOD NVO :0L

il

Vel
£e°s)| T-H0LS1S3d
ost 1e'e

NN qrvida oo \.Alm_ RIZE]
L JJI\

ET# 310N 335 11X
€T# 310N 335 fIX9|
ET# 310N 335+ 1X0

ET# 310N 335 X9
E7# 3ION 33S X9
ET# 310N 33S  :7IX9
ET# 310N 335 X9
ET+# 310N 335 *7IX9|
El# 310N 33S  $7X9

El# 310N 335 :7IX9
ET# 310N 33S X9
ET# 310N 335 *7IX9
ET# 310N 335 :7X9

21+ 310N 33S|

J3ds

1e°'91 re'sl LE¥¥) [L*s

SL1 ose sert 0o% N
]
[T 3A/bT] !%
[*SOd[*ON 341M]

HOLJI3NNOD 02H-23 :73av
HOLO3NNOD 02H-03 :OL

(*NNOO NId €2)
3INAON
AHL3IN3T3L

._.ZN|-<>_8W HO $[8%J00HO0ZI [ JdI# HO_+163J400HOZT 1 Jd0%
FIVA/AVHSIA ‘%1 ‘MS°Q ‘WHO 02T ‘N1ld TVISN ‘Qv3T IVIXY ‘HOISIS3H

SI¥191-102-29v0+4 VO0Z-91 417105 4Sd-2210-+1- NOO_Q
Vo91-¥1 mm.NN—0.0_ 290[¥_voB1-91 ml_<2Nk .m.#z_xﬁw._.
¢ (1) %0071 HOLO3NNOD *SE-Q0L0 ‘JE ‘S3IM3S 10 ‘HOSLN3d ‘(1)Adog S._.g

"1-8/80LL% ONd VIS mt_amﬂ LON 0OQ!
anv >n_|_<me._.Z_ a3v3s 3yv g_._._gm a3SONN_*1-$S80LL <s_ 9T *TIVISAY|
‘IIVA3d ‘(E2)IVNINYIL “1-0890LL ‘JE2 ‘IIWN3J ‘TIV3SANV ‘ (T)HOLIINNOD!

. Te t T5 (06-2017
Home I Find... §Go To.. n n ennantTs { )

124



STANDARD PARTS

WIRE HARNESS GROUP, IRIS TELEMETRY

Ref. Part No. Serial Number Description Qty.
v 1 1074445 (10742213- ) Harness, Ele, Telem [T5] 1
A 2 9009990 (10742213- ) Vr, Fuse, 002a, 250vdc, Cartridge 1
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T5 (06-2017) 125

Home §| Find...




STANDARD PARTS

WIRE HARNESS GROUP, FAST

° = 355124

FaST PUMP
MOTOR

|
g 8
J@@ ,
gl R
N e
@ =
(@} o z
o) 5|8
8 |2 |5
1 i
\ ; g m
[ ]
:
5 ‘Eg
8 7| o8
o | it
Al
2| gt
BN 14}
% B b
?g %E\?
g lot| Rd ¢
| 5
; 8| gimd f
MER iR
H
©e 8l<| = o
8 8 %
<
—
4
Ref. Part No. Serial Number Description Qty.
1 1023757 (00000000- ) Harness [Fast, Option, T5] 1

126 . Te tT5 (11-2010
Home | Find... §Go To.. nn ennant TS )




STANDARD PARTS

WIRE HARNESS GROUP, BRAKE

N
n .
] > —
I P~
[ o
M 5
$T
9 mmm 3719 81 | 95
- 2£2 NMOYg 40 NVL | 21 | 06
HOLO3NNOD . O v — ££8 ERENar Zl | it
ssanevH | |9 v o=t 38 Z1 [ov
TIXVSNVHL g O — T . NEERD) 21 [ o2
—" 0G1T [CRRETN 21 | vz
= g [EENE) Bl | 51 .
*ON ©
50100 omv |, 2
Te)
0°055 E.
0-gLz | lm_nu
o
m
5 -
P (0]
P —
clE
8=
— 1
d 3]
= (7))
- Q*001 o mnu
Y S
< Q| ©
5
9 [ ost QT
<
o
T ® -
[s}=11 .
©
C
000l =
oNIaIvEE NOTAN >ovia] . LL
/6865021 002 002 o
VdL ONY 2bbBr0Z1 SIV3S 37av0 2 ‘2125021 SYNINGAL| 9 o
2 HLIM ‘E9859021 N/d ‘0Bb S3IH¥3S oW HOLOINNOD QHVMOvd =K
/6865021 VdL ONV O - [ Q
2bb8¥021 STV3S 37av0 2 ‘6125021 STYNINY3AL F1vnad| 4 I 1 3|0
2 HLIM ‘£1925021 N/d ‘08 S31H35 HOLOSNNOD QHVMOVd - - —r = e
g3sn 1oN| 3 (o] Lo] — % o)
MOVEA99Id I WATL [2E0° X 052 WWB* X 0v°9 a ©
e o] [v] [y [v] v [y T 2 I
X3l yov1d ALIM 3LIAM ‘13gv1] g e e @ @ @ [T
*0-SLOSEL ONISNOH 0 <
HLIM 2-952091-2 dAV M0 S3IY3S 052 1SVd vHLIN dWV .
310V1d3039 d3LVINSNI ATINd [ 2€0° X OS2’ Wwg® X 0v'9| Vv 5 < TV
3215 5 3JAL VNINGAL [VNITREEL]
moSﬁzoo
NIVA AVI3Y m m .
0 =
T v o
© % Y
a2 =
: 0
© |- =
c g
c
5
T




STANDARD PARTS

WIRE HARNESS GROUP, CHASSIS

B3| |ool2
Ref. Part No. Serial Number Description Qty.
1 1024588 (00000000- ) Harness, Chassis, Wire, Us [T5] 1

128 Tennant T5 (10-2012)

Home § Find...




STANDARD PARTS

Tennant T5 (06-2017) Home Flnd GO TO n n

129



OPTIONS

IRIS TELEMETRY GROUP

355346

130 Tennant T5 (06-2017)

Home § Find...




OPTIONS

IRIS TELEMETRY GROUP
Ref. Part No. Serial Number Description Qty.
1 1216224 (10742213- ) Bracket Widt, Lift, Sqge [T5] 1
2 9010085 (10742213- ) Control Box Assy Kit, Repimt, Telem[Usa] 1
2 9010086 (10742213- ) Control Box Assy Kit, Repimt, Telem[Intl] 1
3 1216841 (10742213- ) Guard WIdt, Controlbox 1
4 1217789 (10742213- ) Cover, Guard 1
5 32483 (10742213- )  Washer, Flat, 0.25, Sae 4
6 06943 (10742213- ) Screw, Hex, M6 X 1.00 X 20, 8.8 4
7 130773 (10742213- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
8 1006267 (10742213- ) Seal, Edge, Foam, .37, .75w, Bulk 1
9 1070659 (10742213- ) Antenna, Telem, 70 In [Gprs] 1
10 1217304 (10742213- ) Shunt [Empro, 250amp/50mv, Metric] 1
11 391403 (10742213- )  Screw, Pan, Phl, M4 X 0.70 X 8, Ss 2
12 02938 (10742213- )  Washer, Lock, Int, 08, Ss 2
13 41578 (10742213- ) Washer, Flat, 06, Ss 2
14 15675 (10742213- ) Screw, Hex, M8 X 1.25 X 16, Ss 2
15 01685 (10742213- )  Washer, Flat, 0.38b 0.88d .08, Ss 2
16 43952 (10742213- )  Washer, Lock, Int, 0.31, Ss 2
17 1215919 (10742213- ) Bracket, Shunt 1
18 1202868 (10742213- )  Clip, Tie, 0.25d, Plstc 2
19 130773 (10742213- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 9
v 20 1074445 (10742213- ) Harness, Ele, Telem [T5] 1
A 9009990 (10742213- ) Vr, Fuse, 002a, 250vdc, Cartridge 1
21 1070498 (10742213- ) Cable, 4ga, Blk [6200e, Telemetry] 1
22 1074595 (10742213- ) Harness, Ele, Telem, Shunt 1
23 1217818 (10742213- ) Sleeve, Heatshrink, 1.50id, 07.0I 1
24 1069580 (10742213- ) Label, Mach, Telem [Usa, Intl] 1
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant T5 (06-2017)

Home §| Find...

131



OPTIONS

IRIS TELEMETRY BATTERY MANAGER KIT

355595

132 . Te t T5 (06-2017
Home | Find... § Go To.. n n ennantTs )




OPTIONS

IRIS TELEMETRY BATTERY MANAGER KIT

Ref. Part No. Serial Number Description Qty.
v 9015293 (00000000- ) Harness Kit, Amii, Ci [T5] (Kit Needed to Add Iris Battery 1
Manager Functionality to Telemetry Models With
On- Board Charger Only)
AV 1 1074445 (00000000- ) Harness, Ele, Telem [T5] 1
AA 9009990 (00000000- ) VI, Fuse, 002a, 250vdc, Cartridge 1
A 2 130773 (00000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 6
A 3 13513 (00000000- ) Nut, Hex, Lock, .25-28, NI 3
A 4 1219460 (00000000- ) Charger, 24vdc, 650w,100- 240vac [On Brd] 1
A 5 06931 (00000000- )  Screw, Pan, Phl, M5 X 0.80 X 6, 4.8 3
A 6 01684 (00000000- )  Washer, Flat, 0.27b 0.69d .05, Ss 3
A 7 1214224 (00000000- ) Bracket Widt, Charger, Delta- Q, Plan B 1
A 8 1075427 (00000000- ) Harness, Ele, Telem [T5, Charger Comm.] 1
A 9 130040 (00000000- ) Tie, Cable, Nyl, 06.0l .12w 2
A 10 1075426 (00000000- ) Cable Assy, 10ga [T5, Amii, Telem] 1
11 1025642 (00000000- ) Cord, Power, 16/3, 15ft Blk [Us] (Not Included In Kit - 1
Use Cord From Current On- Board Charger)
vV ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T5 (06-2017) 133

Home §| Find...




OPTIONS

OFF-BOARD CHARGER GROUP

q Tennant T5 (10-2012)
Home §§ Find... § Go To.. n n

134



OPTIONS

OFF-BOARD CHARGER GROUP

Home

Find...

Ref. Part No. Serial Number Description Qty.
1 579211 (00000000- ) Nut, Hex, Lock, M3 X .5, Ss 4
v 2 1024514 (00000000- ) Harness, Chrgr 1
A 3 605387 (00000000- ) Connector, 50a, Red W/O Contact[Anderson 1
4 603331 (00000000- ) Spacer, Chrgr Plug 1
5 41578 (00000000- ) Washer, Flat, #06, Ss 6
6 611005 (00000000- ) Switch, Rlr, 16a, Micro 1
7 06922 (00000000- ) Screw, Pan, M3 X 0.5 X 20, 4.8 2
8 33933 (00000000- ) Screw, Pan, M3 X 0.5 X 25, Ss 2
v 9 1029256 (00000000- ) Charger, 24vdc, 19a Var Vac 1ph 50/60hz 1
A 10 605387 (00000000- )  Connector, Anderson, 50a,Red W/O Contact 1
A 11 1017079 (00000000- ) Cord, Extn, 16ga /3, 010ft [Sjt] 1
v 12 1043663 (00000000- ) Charger, 24vdc 25a 100- 240vac 50/60hz (Japan) 1
A 13 605387 (00000000- ) Connector, Anderson, 50a,Red W/O Contact 1
14 989584 (00000000- ) Power Cord With Plug, [125v12a]#4.5m (Japan) 1
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T5 (10-2012) 135



OPTIONS

ON-BOARD CHARGER GROUP

230V AUS Charger

1042808 has ring terminals, not

. Tennant T5 (06-2015)
Home §§ Find... § Go To.. n n

136



erp
Line

erp
Typewritten Text
230V AUS Charger
1042808 has ring terminals, not 
Anderson connector as shown


OPTIONS

ON-BOARD CHARGER GROUP

Ref. Part No. Serial Number Description Qty.
v 1 9003295 (10632988- ) Charger Kit, Battery, Ci [120v T5 Na] (North America) 1
(Charger Not Available Separately) (For Models With Out
Iris Telemetry Battery Manager Functionality)
v 1 9003296 (00000000- ) Charger Kit, Batt, 230v, Fr/ [T5 Aust] (Australia) 1
AV 2 1042808 (00000000- )  Charger, 230vac [Onboard, Export] (Australia) 1
AA 3 578768 (00000000- ) Label, Hzrd, [Hazardous Voltage] Txtls 1
AX 4 605387 (00000000- ) Connector, Anderson, 050a, Red [W/O Con] 1
(North America Charger Only)
AA 5 1025158 (00000000- ) Label, Charger, Afmkt 1
A 6 609062 (00000000- ) Screw, Pan, M5 X 0.80 X 16, Pozi, Ss 3
A 7 26395-2 (00000000- ) Clamp, Cable, Stl, 0.38d X 0.38w, 1h 1
A 8 1025642 (00000000- ) Cord, Power, 16/3, 4.5 Meters, Blk [Us] (North America) 1
A 8 1026325 (00000000- ) Cord, Power, 1.0mm2 X 2.5 Meters [Aus] (Australia) 1
A 9 1028175 (00000000- ) Label, Instr [Charger Setting] 1
A 10 1022059 (00000000- ) Panel, Side, Rm-TI, Lh, Trimmed, W/Chrgr 1
A 11 1024965 (00000000- ) Bolt, Shid, 8mmd X 30, M6x1.0 2
A 12 611311 (00000000- ) Spring, Cmpr, 10.9d, 1.1w, 12.7I Mw Zn 2
A 13 610906 (00000000- ) Hook, Cord Viper 2
A 14 01684 (00000000- )  Washer, Flat, 0.27b 0.69d .05, Ss 2
A 15 08712 (00000000- ) Nut, Hex, Lock, M6 X 1.00, Ss, NI 2
A 16 01683 (00000000- ) Washer, Flat, 10, Ss 2
A 17 01684 (00000000- )  Washer, Flat, 0.27b 0.69d .05, Ss 1
A 18 130773 (00000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 6
A 19 600624 (00000000- ) Label, Parking Brake, Symbol 1
v 20 9008898 (00000000- 10632987 ) Charger, 120vac [Onboard] (North America) 1
A 21 1030692 (00000000- ) VI, Fuse, Replmt, 15 Amp F/1022874 1
(North America) (For Chargers With External Fuse Re-
placement On Bottom Of Charger)
21 1030746 (00000000- ) VI, Fuse, 10a, F/1025146- 1026909, Repimt (Australia) 1
(For Chargers With External Fuse Replacement On
Bottom Of Charger)
vV ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T5 (06-2017) 137

Home §| Find...



erp
Line

erp
Line

erp
Line

erp
Line

erp
Line


OPTIONS

BUMPER WHEEL KIT

138 . T t T5 (11-2008
Home §| Find... | Go To.. nn enant TS (11-2009



OPTIONS

BUMPER WHEEL KIT

Home §| Find...

Ref. Part No. Serial Number Description Qty.
v 9004459 (00000000- ) Wheel Kit, Bumper, Retrofit [T5] 1
A 1 600187 (00000000- ) Bolt, Shid, .38d X 1.25, .31-18 2
A 2 614317 (00000000- )  Wheel, 04.0d 1.00w 0.38b, Rbr, Gray 2
A 3 01685 (00000000- )  Washer, Flat, 0.38b 0.88d .08, Ss 2
A 4 069762311 (00000000- ) Washer, Flat, M7.9b X 19d X 1.7 Ss 2
A 5 43952 (00000000- ) Washer, Lock, Int, 0.31, Ss 2
A 6 140506 (00000000- ) Nut, Hex, Std, .31-18, Ss 2
A 7 606983 (00000000- ) Screw, Trs, M8 X 1.25 X 40, Phl, PI 2
A 8 1014918 (00000000- ) Wheel, 03.0d 0.88w 0.31b, W/ Bshg, Rbr 2
A 9 393135 (00000000- ) Screw, Btn, M8 X 1.25 X 20, Blk 4
A 10 1023268 (00000000- )  Bracket, Roller, Wall, Scb Head, 70cm 1
A 11 07791 (00000000- ) Nut, Hex, FIng, M8 X 1.25 2
A 12 08713 (00000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
A 13 1022344 (00000000- ) Bracket, Roller, Wall, Scb Head, 60cm 1
V ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T5 (11-2008) 139



OPTIONS

WAND PUMP KIT

—_
—

/ AN
/ SN 3
/ L5 /7 -
ro SN
/ A - \
\\ Ly y \x
™~ I )
/a3
N
-
N
Q)
| Re———
YN
/ NS
Sy V/ \/ \\\\ %\\\
// \\\ &7
N N7t /4
\ \\I”I”UIUIIUIIHI\QJ\\

T 7

Tennant T5 (12-2007)

Go To..

Home § Find...

140




OPTIONS

WAND PUMP KIT

A INCLUDED IN ASSEMBLY

Tennant T5 (03-2008)

Home §| Find...

Ref. Part No. Serial Number Description Qty.

v 9003398 (00000000- ) Pump Kit, Wand, Power, Ci [T5] 1
A 1 608292 (00000000- ) Connection, Quick, Fem .375” X .25” Npt 1
A 2 78122 (00000000- )  Fitting, Brs, Str, Pf04/Pf04, Bh 1
A 3 150516 (00000000- )  Fitting, Brs, Str, Pm04/Bm06 1
A 4 54333 (00000000- )  Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 2
A 5 575501000 (00000000- ) Hose 3/8idx5/80dx8” (376720) 1
A 6 1034731 (00000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
A 7 1041978 (00000000- )  Clamp, Hose, Wir, .85 - .90, Silver 2
A 8 605064 (00000000- ) Cap, Vinyl, 1.38 D 1.6l 1
A 9 630136 (00000000- ) Pump, Soltn, Ele, 24vdc, 3116” Term 3/4” 1
A 10 1023515 (00000000- ) Bracket, Mtg, Pump, Wand 1
A 11 150017 (00000000- )  Fitting, Brs, Str, Pf08/Pf12, Cplg[Redr] 1
A 12 1023581 (00000000- )  Fitting, Plstc, Str, Bm08/Pm08, Nyl 1
A 13 607776 (00000000- )  Clamp, Hose, Wir, .73 - .77, Silver 2
A 14 613521 (00000000- ) Hose, Pvc, ClIr, 0.50id 0.750d 012.0I 1
A 15 1015486 (00000000- ) Fitting, Plstc, Tee, Bm08/Bm10/Bm10, Br 1
A 16 130773 (00000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
A 17 130787 (00000000- )  Switch, Rocker, Spdt 1
V ASSEMBLY

141



OPTIONS

DELUXE POWER WAND GROUP

142 . Tennant T5 (06- 2006)
Home §| Find... § Go To.. n n



OPTIONS

DELUXE POWER WAND GROUP

A INCLUDED IN ASSEMBLY

Tennant T5 (11-2010)

Home

Find...

Ref. Part No. Serial Number Description Qty.

v 65340 (00000000- )  Wand Assy, Power 1
A 1 578060000 (00000000- )  Wand, Dbl Bend, 38.1mmd 1
A 2 578077000 (00000000- ) Bracket Valve Mounting Wand 1
A 3 578061000 (00000000- ) Adapter, Head / Wand 2
A 4 1037595 (00000000- )  Fitting, Plstc, E90, Bm04/Pm02, Nyl 1
A 5 579112 (00000000- )  Fitting Spray Nozzle Adapter 1
A 6 602036000 (00000000- ) Rivet, Blind 2
A 7 578066000 (00000000- ) Fitting, Brs, Tip [75, .125k- Jet] 1
A 8 65610 (00000000- )  Brush, Power Wand, W/ Fastener, Pyp 1
A 9 578063000 (00000000- ) Head, Wand 1
A 10 578078000 (00000000- ) Retainer, Sqge, Wand 2
A 11 578074000 (00000000- ) Blade, Sqge, 300.8mml, Wand 2
A 12 578124000 (00000000- )  Bracket,Axle,1hole 1
A 13 578439 (00000000- ) Nut, Thumb, M6 X 1.0, 30d 1
A 14 613732 (00000000- ) Spring, Cmpr, Conical 15mm 1
A 15 578143000 (00000000- ) Screw, Set, M6 X 1.0 X 40, Cuppt, Ss 1
A 16 578126000 (00000000- ) Axle,Wand 1
A 17 578125000 (00000000- ) Wheel, 41.3d, 19.1w, Rbr 2
A 18 578123000 (00000000- )  Bracket,Axle,3hole 1
A 19 578155000 (00000000- ) Handle Widt, Wand 1
A 20 578154000 (00000000- ) Bracket Handle Wand 1
A 21 578091000 (00000000- )  Fitting, Brs, Qdc, Pm04, Plug 1
A 22 578164000 (00000000- ) Grommet,0.38”1d,0.62"Gd,.06"Gw 1
A 23 578821000 (00000000- ) Hose 1/4id X 3/8od X 1.22m 1
A 24 578161000 (00000000- ) Clamp, Hose, Ear, 8- 11mm, Ss 1
A 25 578094000 (00000000- ) Fitting, Nyl, Str, Pm04/Bm04 1
A 26 578064000 (00000000- ) Valve, Cntrl, Water 1
A 27 150208 (00000000- ) Fitting, Brs, Str, Pm02, Plug [Skhd] 1
A 28 20399 (00000000- ) Bolt, Carriage, .25-20 X 0.75 2
A 29 200304017 (00000000- )  Washer, Flat, M6.4 X 13 X 1.6, PI 2
A 30 41169 (00000000- ) Nut, Hex, Lock, .25- 20, NI, Ss 2
A 31 07785 (00000000- ) Nut, Hex, Std, M6 X 1.0, A2, Ss 1
A 32 1026454 (00000000- ) Screw, Pan, M5 X 0.8 X 10, Ss 4
A 33 07514 (00000000- )  Washer, Lock, Int, #10, Ss 8
A 34 578144000 (00000000- ) Screw, Pan, M5 X 0.8 X 16,Phl,Ss,Dn7985a 4
A 35 578566 (00000000- ) Screw 4x30 Fltphl Ss 2
A 36 33932 (00000000- ) Nut, Hex, Lock, M4 X 0.7, NI, Ss 2
A 37 140885 (00000000- ) Screw, Trs, .25-20 X 0.50, Phl, Ss 2

38 65582 (00000000- )  Brush, Power Wand, W/ Fastener, Abr (Optional) 1
V ASSEMBLY

143



OPTIONS

POWER WAND HOSE GROUP

@n g@ﬂ%f

@

//\%\( @
s @ @
; @ @
RGO

4 (((((( %
LGy

((
f

5

Ref. Part No. Serial Number Description Qty.

v 65341 (00000000- ) Hose Assy, Wand, Power 1
A 1 578318000 (00000000- )  Fitting, Stl, Qdc, BmO04 1
A 2 578160000 (00000000- ) Clamp, Hose, Ear, 11-13mm, Ss 2
A 3 578820000 (00000000- ) Hose, Pvc, 0.25id X 1571 1
A 4 578072000 (00000000- )  Cuff, Swivel, 1.5 Blk 2
A 5 1052212 (00000000- ) Hose, Vacuum, 1.50id X 10ft, Gray 1
A 6 578071000 (00000000- )  Fitting, Brs, Qdc, Bm04/Pf04 1

7 12694 (00000000- )  Fitting, Plstc, Str, Bm24/Bm24 1
vV ASSEMBLY

A INCLUDED IN ASSEMBLY

144 . T tT5 (11-2010
Home §| Find... | Go To.. nn enant 15 (11-2010



OPTIONS

OPTIONAL WHEEL KIT

Ref. Part No. Serial Number Description Qty.
v 9004903 (00000000- ) Wheel Kit, Pneumatic, Ci [T5 T5e Ss5] 1
A 1 1059452 (00000000- ) Tire Assy, Pneu, Grey, 2.8/2.5- 04 2.75bc 2
A 2 1048125 (00000000- ) Hub, Wheel [Tapered Shaft] 2
A 3 08712 (00000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 8
A 4 140000 (00000000- ) Washer, Flat, 0.28b 0.62d .04, Ss 8
v 9004904 (00000000- ) Wheel Kit, Foam Filled, Ci [T5 T5e Ss5] 1
A 1 1068472 (00000000- ) Tire Assy, Foam, Hi- Dns, Grey,2.8/2.5- 04 2
A 2 1048125 (00000000- ) Hub, Wheel [Tapered Shaft] 2
A 3 08712 (00000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 8
A 4 140000 (00000000- ) Washer, Flat, 0.28b 0.62d .04, Ss 8
vV ASSEMBLY
A INCLUDED IN ASSEMBLY
Tennant T5 (11-2011) 145

Home § Find...




OPTIONS

Ref.

Part No.

HYDROLINK® BATTERY WATERING SYSTEM KIT

Serial Number

ANNNN N
AN WL

Description Qty.

v 9010300 (00000000- ) Watering Kit, Battery, 24vdc, Ci [Trojan] 1
A 1 1058939 (00000000- ) Kit, Pump, Fill, Battery 1
A 2 1229544 (00000000- )  Tube, Water, Battery, 24vdc [Trojan] 1
A 3 1204142 (00000000- ) Cap, Watering, Battery [Trojan] 4
A 4 1071084 (00000000- ) Label, Tag, Battery [Hydrolink Watering] 1
A 5 130773 (00000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
V ASSEMBLY

A INCLUDED IN ASSEMBLY

HYDROLINK® IS A REGISTERED TRADEMARK OF TROJAN BATTERY COMPANY.

146

Home §| Find...

Tennant T5 (06-2017)



OPTIONS

Tennant TS (06-2017) Home |} Find... § Go To nn "



	HOW TO ORDER PARTS
	RECOMMENDED MAINTENANCE ITEMS
	GENERAL RECOMMENDED MAINTENANCE ITEMS
	GENERAL RECOMMENDED MAINTENANCE ITEMS (JAPAN)
	CYLINDRICAL 26 in / 650 mm MODEL RECOMMENDED MAINTENANCE ITEMS
	CYLINDRICAL 32 in / 800 mm MODEL RECOMMENDED MAINTENANCE ITEMS
	DISK 24 in / 600 mm MODEL RECOMMENDED MAINTENANCE ITEMS
	DISK 28 in / 700 mm MODEL RECOMMENDED MAINTENANCE ITEMS
	DISK 32 in / 800 mm MODEL RECOMMENDED MAINTENANCE ITEMS
	SQUEEGEE GROUP, 20 in / 500 mm, RECOMMENDED MAINTENANCE ITEMS
	SQUEEGEE GROUP, 24 in / 600 mm, RECOMMENDED MAINTENANCE ITEMS
	SQUEEGEE GROUP, 26 in / 650 mm & 28 in / 700 mm RECOMMENDED MAINTENANCE ITEMS
	SQUEEGEE GROUP, 32 in / 800 mm, RECOMMENDED MAINTENANCE ITEMS

	STANDARD PARTS
	REPLACEMENT BRUSHES, CYLINDRICAL
	REPLACEMENT BRUSHES AND PAD DRIVERS
	REPLACEMENT BRUSHES AND PAD DRIVERS (JAPAN)
	RECOVERY TANK GROUP
	RECOVERY TANK GROUP (JAPAN)
	VACUUM MOTOR GROUP
	SOLUTION TANK GROUP
	SIDE PANEL GROUP
	CONTROL CONSOLE GROUP
	CONTROL CONSOLE GROUP - CONT’D
	COMPONENT PANEL GROUP (S/N 10632988- )
	COMPONENT PANEL GROUP (S/N 00000000- 10632987)
	DRIVE GROUP
	SCRUB HEAD GROUP, DISK 24 in / 600 mm
	SCRUB HEAD GROUP, DISK 24 in / 600 mm - CONT’D
	SCRUB HEAD GROUP, DISK 28 in / 700 mm
	SCRUB HEAD GROUP, DISK 28 in / 700 mm - CONT’D
	SCRUB HEAD GROUP, DISK 32 in / 800 mm
	SCRUB HEAD GROUP, DISK 32 in / 800 mm - CONT’D
	SCRUB HEAD GROUP, CYLINDRICAL 26 in / 650 mm
	SCRUB HEAD GROUP, CYLINDRICAL 26 in / 650 mm - CONT’D
	SCRUB HEAD GROUP, CYLINDRICAL 32 in / 800 mm
	SCRUB HEAD GROUP, CYLINDRICAL 32 in / 800 mm - CONT’D
	SCRUBHEAD LIFT GROUP
	SOLUTION GROUP, FaST MODEL
	SOLUTION GROUP, FaST MODEL - CONT’D
	9008847 FAST INJECTOR ASSEMBLY BREAKDOWN (S/N 10538043- ), 600 mm DISK & 650 mm CYLINDRICAL MODELS
	9003907 FAST INJECTOR ASSEMBLY BREAKDOWN (S/N 10348538- 10538042) 600 mm DISK & 650 mm CYLINDRICAL MODELS
	9003810 FAST INJECTOR ASSEMBLY BREAKDOWN (S/N 00000000- 10348537) 600 mm DISK & 650 mm CYLINDRICAL MODELS
	9008887 FAST INJECTOR ASSEMBLY BREAKDOWN (S/N 10582617- ), 700 mm / 800 mm DISK & 800 mm CYLINDRICAL MODELS
	9003908 FAST INJECTOR ASSEMBLY BREAKDOWN (S/N 10347532- 10582616) 700 mm / 800 mm DISK & 800 mm CYLINDRICAL MODELS
	9003812 FAST INJECTOR ASSEMBLY BREAKDOWN (S/N 00000000- 10347531) 700 mm / 800 mm DISK & 800 mm CYLINDRICAL MODELS
	SOLUTION GROUP, ec-H2O NANOCLEAN MODEL (S/N 10742213- )
	ec-H2O NANOCLEAN MODULE BREAKDOWN, 9011810 (S/N 10742213- )
	SOLUTION GROUP, ec-H2O MODEL (S/N 10378380- 10742212)
	ec-H2O MODULE ASSEMBLY BREAKDOWN, 9007970 (S/N 10448305- 10742212)
	ec-H2O MODULE ASSEMBLY BREAKDOWN, 9006161 (S/N 10378380- 10448304)
	1042495 SOLUTION PUMP BREAKDOWN
	SOLUTION GROUP, STANDARD MODEL
	SQUEEGEE LIFT GROUP
	SQUEEGEE GROUP, 20 in / 500 mm
	SQUEEGEE GROUP, 24 in / 600 mm
	SQUEEGEE GROUP, 26 in / 650 mm & 28 in / 700 mm
	SQUEEGEE GROUP, 32 in / 800 mm
	BATTERY GROUP, MAINTENANCE FREE 220 Ah
	BATTERY GROUP, LEAD-ACID 235 Ah
	BATTERY GROUP, MAINTENANCE FREE 160 Ah (JAPAN)
	BATTERY GROUP, LEAD ACID 180 Ah (JAPAN)
	ELECTRICAL DIAGRAM, STANDARD, FaST & ec-H2O MODELS (S/N 10742213- )
	ELECTRICAL DIAGRAM, STANDARD & FaST MODEL (S/N 10632988- 10742212)
	ELECTRICAL DIAGRAM, STANDARD & FaST MODEL (S/N 00000000- 10632987)
	ELECTRICAL DIAGRAM, ec-H2O MODEL (S/N 10632988- 10742212)
	ELECTRICAL DIAGRAM, ec-H2O MODEL (S/N 00000000- 10632987)
	WIRE HARNESS GROUP, MAIN (S/N 10632988- )
	WIRE HARNESS GROUP, MAIN (S/N 10632988- ) - CONT’D
	WIRE HARNESS GROUP, MAIN (S/N 00000000- 10632987)
	WIRE HARNESS GROUP, MAIN (S/N 00000000- 10632987) - CONT’D
	WIRE HARNESS GROUP, MAIN AUSTRALIA (S/N 10632988- )
	WIRE HARNESS GROUP, MAIN AUSTRALIA (S/N 10632988- ) - CONT’D
	WIRE HARNESS GROUP, MAIN AUSTRALIA (S/N 00000000- 10632987)
	WIRE HARNESS GROUP, MAIN AUSTRALIA (S/N 00000000- 10632987) - CONT’D
	WIRE HARNESS GROUP, ec-H2O NANOCLEAN (S/N 10742213- )
	WIRE HARNESS GROUP, ec-H2O (S/N 10632988- 10742212)
	WIRE HARNESS GROUP, ec-H2O (S/N 10446231- 10632987)
	WIRE HARNESS GROUP, ec-H2O (S/N 00000000- 10446230)
	WIRE HARNESS GROUP, IRIS TELEMETRY
	WIRE HARNESS GROUP, FAST
	WIRE HARNESS GROUP, BRAKE
	WIRE HARNESS GROUP, CHASSIS

	OPTIONS
	IRIS TELEMETRY GROUP
	IRIS TELEMETRY BATTERY MANAGER KIT
	OFF-BOARD CHARGER GROUP
	ON-BOARD CHARGER GROUP
	BUMPER WHEEL KIT
	WAND PUMP KIT
	DELUXE POWER WAND GROUP
	POWER WAND HOSE GROUP
	OPTIONAL WHEEL KIT
	HYDROLINK BATTERY WATERING SYSTEM KIT


	home page: 
	next page: 
	Find: 
	go to: 
	page up: 


